m co kr
www tym co. kr WWW. ty



SZ2= AL 0510
SA HIBS RS FAA UES] 2A BLICL B28 28D AD|S8 F2AH 958 BIR2 3
O RIZ SIO0 250 EHE HAS & 4 USE & HUSLICH
22 34
SE

SE2 3 LY MARZE LSO M USLICH
IE A=2 US &30 EAZHN AsLITH

AL

0z
- =

ol &l

2.ERSAI
dM UsSa2 18&)| &2 18€0A ot D88 1) I HSE 220 M 20t Y IIESE
RO Eel L

3.23F 20 totK
TS TZote M= OteHAIEE BIIoHH CHeldE = AL S EHS H22 HEEIH A
O HE2 gA(2EE) ol: E2E TC36
@ HZ2 IS + JOOOO1 I
@ 28HS : 14941002021 .
== ¥ o>

SRR = PO s PRar=——==2 Y7 RN
®+ 1 A=

=, Iy b 1 -
T 1 .-'I L [ .
o I. .:-___ -\ — b L1 - K_
Fi ™ 1 | oo

W i ] \'-\.. 4 .rzl'.-' -~

WA S !

Jickpa [ N =

ey o~ I-""- - _,‘.
[A— R —n

F)ESLE MU= B6l =3 FES MSSIH0LHEQ 45 2310 £ HE AlE £ USLICH

#ESESS UE2 MEM L SI0l d= S S FlolAd HIE = U222 HAIE 22AAIES
SAIE HE FA|D| HHELICE



4. 882 5= 249
©, CYLINDER CASE
9 R
., &
, 9 s
g g U
GEWﬁEJ
Y N
/": -
r}"‘xﬂ xqﬂ/’
NOTE @
e
FIG 601 ARIT] 0] A .
CYLINDER CASE
2019
T254NH
HHBE g EHS E ] R I TN EEDS s =
KEYNO | PARTNO PART NAME SPEC | QTY. | REPAIR EFFECTIVE DATE REMARKS
601 . ”"31__11135‘313‘371“1__”_é_f__‘?—__'___ﬁﬁl?!.ﬁ |CASE,CYLINDER | il b
50 vaE_EEZJ‘"ICﬂIB T T () PIN,PARALLEVA [ 10X20(A) | 2
”‘1 cm_vznsamc |ausugE=S(s) [BolT.HEWS | M10x30| 8
_‘*2”3“‘»*—’55 LHSAPELE(S)  [BOLT, HEXS M1b?(55 A N . A
B 335&?5’3'{_____ QLTHEXS MBS | o] o | > |
lerzassy @ @@ @ @ @
s
® 28E) SE0| HEols |IXIE Y502 02 HA dYSLICTH

@ MEDEHS: J|1H <

QI EZH
@ IHEHOIX
® IIEMZL

oHEF FIXE J8BMSE ZAIS JYLICH

A2 R AXL IE HE BAIELICH

HYMES HOIXE EAILICH
: o

CtreExe==

—
S TEEE= :_':.‘I-g

AT & HA|I &LICH




pla.
b=
I [2

& ©
gl
it
ol fob
00
o
o
0
oH J

FEH= = S Z=3= LIEHEUC
FEHIC EXCIC S22 LA THAEH X SEHMAS LIEHYLICH
gdl: M:Jt3 , DG: &4, BR E—h"_—’?-‘a“%“. SW: B4 MS:24

EX
533 : B89 FEES BAISIH & EAl= S0 Z28&LICH.
-F£ 352 ZEAE BEAl
ASSY @ (i e B30 =& |/E O 2
oot Jtss Z8 Al
COMP : (d2f JHS 80| X8 |/}E QU2
ol & Al = & A
SUB :ASSY% s2& SEH2Z 8¢ LEVELO
EXF2= AR,
SET : ASSY, COMP, U=SE8 1822 |0 &2I5H)| ot R4 82
- 232 AXNHA
LH :&F(H), RH: 2LEH(R), FR: &=, RR: §15, UPR: &%, LOW: 5=
A 8BE HE S BEZ2 #E T= HES #ES HEAIELULCH
0 = g RS0 ABEHLD Ues =58 EAELICH
ottt 2 Jl2= H8AISE BAELICHOCIHA 2t HEHAIZS| 22
HAIELICE
Z) ARHED = B8 £ HI|&LIC

o

WA2ZEESS: +Cl28 R332 SFHEN =88 FOX B2 22 2T E 045
S=8 FESIASLIT
AL2d 28 (SSEZIHE &LH
B:E 224 £ (33X I3 2235t
C:U=28 (338t HA el
@ &8 Hge
@/d~ : fH
~E/8 X

@ NOTES : IS8 4YStASLICH
@H 1 BOUHSO0IL LHEAS S8 HAl StASLICH



= 2| (ENGINEERING GROUP INDEX )

|

=& & 3-P LINK
HYDRAULICS & 3-POINT LINK

ﬁ ENGINE

n 2| YdEJI8 & HES 2| 2AF &K
L ENGINE ACCESSORIES & f,lﬂ\ SHEET METAL & CABIN
CONTROL

| g | 2cIXl, 24013, LEI0E g | &JIEX &dtLL

|
CLUTCH,BRAKE,STEERING % ELECTRICALS & HARNESS
i L
)

5] OIS 2ty 2
WEIGHT,LABEL, TOOLS

] ERADE R 201U
- TRANSMISSION & REAR AXLE

T = 1 N

Mook j (=%

7

il B

)
T
m ‘N

|

/)

[

I=Z2E0H= E
: 5 _'§——IE 087 020 12305180020 "fﬂ -"T'—%Eﬁ EE{E
077 038 12403160020 b

FRONT AXLE,SUPPORTER sideilmeonsse:
& DRIVE SHAFT 168w NUMERICAL INDEX

041 005 13022250232
045 002 13022250333




FIG 101 CYLINDER BLOCK === === = mmm o o oo o o e e 04

FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG
FIG

102 GEAR CASE =====——— oo e 06
103 FLYWHEEL HOUSING & OIL PAN ===== = oo 08
104 CYLINDER HEAD & HEAD COVER ——====——— e 10
105 INTAKE MANIFOLD ====mmmmmmm e 14
106 EXHAUST MANIFOLD === === oo e e e e e 16
107 CAM SHAFT & DRIVING GEAR ========— oo 18
108 CRANK SHAFT & PISTON === === m o m e e e 20
109 BALANCER ====== o e o e 20
110 LUB. OIL SYSTEM === === oo oo e e e e e e 24
111 COOLING SYSTEM ————m e 26
112 FUEL INJECTION PUMP ===——m e e e e e e e 28
113 FUEL INJECTION SYSTEM == === = oo e e e 30
114 FUEL SYSTEM === == e e e 32
115 STARTING MOTOR === === = e o e e o 34
116 GENERATOR & ELECTRIC DEVICE ========— = oo e 36
117 DPF & DPF APPLICATION SYSTEM ====== == e e e oo 38
118 DPF & MOUNTING OPTION === === e oo oo oo o e e 40
119 DATAPLATE === === e e e e e e 42



»#«f

m

HELI| S & Z2ES(ENGINE ACCESSORIES & CONTROL)

FIG 201 O0f 22/ (AIR CLEANER) —=———=—mmmmm o oo 48
FIG 202 2tCI0IOIE] (RADIATOR) ====mmmmm e = m o o m mm m eeeeeeeeee 50
FIG 208 28] (MUFFLER) —=—=mmmmmmm oo oo e e 52
FIG 204 @12 %3 & ZE (FUEL TANK & FIILTER) ——=—===—===mmm e e 54
FIG 205 &4 0IE (ACCELERATOR) ======mmmmmmmmmmmm e 56

Edol3, AEIHE (CLUTCH, BRAKE, STEERING)
FIG 301 22X BHIE (CLUTCH PEDAL) ———————mmm e o e 62
FIG 302 210l & & S2X| (FLYWHEEL & CLUTCH) =========mmmm e 64
FIG 303 2013 HE (BRAKE PEDAL) ———————==mmmmm e e 66
FIG 304 2013 (BRAKE) ====mmmmm o oo e e e e e e e e e 66
FIG 306 Z2E & 0128 (FRONT WHEEL MOUNTING) =========m === mm e 70
FIG 307 210f & Ot2EY (REAR WHEEL MOUNTING) ——=========m=mmmmmmmm e e oo 72
FIG 308 AEI0E & (STEERING WHEEL) ——————===mm e 74
FIG 309 AEIO12 BE (STEERING VALVE) ======m—mmmm e e e 76
FIG 310 2E/0{2 &R0 (STEERING CYLINDER) ======mmmmmm e 78

— <
—e—

FIG 401 EMADIE Z2E HO0|A (TRANSMISSION FRONT CASE) ———-—=m=mmmmmmmmmmm e 84
FIG 402 1% BIE (INPUT METAL) ===mmmmm e e e oo e e 86
FIG 403 212 J10f (INPUT GAER) —====—==mmm e oo 88
FIG 404 4WD S2t0|2 J10{ (4WD DRIVE GEAR) —=—=m==m—mm oo 90
FIG 405 == DI & £ J10{ (MAIN CHANGE GEARS & REVERSE GEAR) ————=—====m= 92
FIG 406 S8 J|0{(SUB CHANGE GEAR) ===m=m——m—mm e e e 94
FIG 407 TILI® IO (PINION GEAR) ====mmmmm e e e 96

FIG 408 P.T.0 S2{012 AHEE (P.T.0 DRIVE SHAFT) =—=——= e m o s i e 98



FIG 409 P.T.O MI2IXl JIH (P.T.0. CHANGE GFAR) =====——— e 100

FIG 410 CIE 2 (DIFF LOCK) === == == e e 102
FIG 411 ERADIE 210 30l (TRANSMISSION REAR CASE) —==—————mm e 104
FIG 412 2101 2& StE (1) (REAR AXLE HOUSINGS (1)) ========——————— e 106
FIG 413 2/ & 3123 (2) (REAR AXLE HOUSINGS (2)) =======———m e 108
FIG 414 =% 2t (MAIN CHANGE LEVER) =======m— e e~ 110
FIG 415 285 I (SUB CHANGE LEVER) ———————— == e e 112
FIG 416 2ltH2 &3 (REVERSE LINK) ————== == e e e 114
FIG 417 2l £ M@Kl clltH (REVERSE CHANGE LEVER) ========————— e 116
FIG 418 4WD X Q!X &ItH (4WD CHANGE LEVER) —======————mmmm e e 118

9= (FRONT AXLE,SUPPORTER & DRIVE SHAFT)

FIG501 ZT8E Mg S13l (FRONT AXLE BRACKET) =====———— e o 104
FIG502 Z2E CIZ . I & AHZE FRONT DIFF. GEARS & SHAFT ) =————————m e 126
FIG503 Z8E W& 5l2E (FRONT AXLE HOUSING) ======——— e e e 128
FIG504 Z82E DJ|0f HOIA (1) (FRONT GEAR CASE (1)) =====—— e 130
FIG 505Z8E J10{ H0IA (2) (FRONT GEAR CASE (2)) ===== = e 132

FIG 601 21 Z (GEAR PUMP) ====——— e 138
FIG 602 &4 HOIA (CYLINDER CASE) —— === 140
FIG 603 2IEZE 2 (LIFT ARM) === === e e e e 149
FIG 604 ARIH (CYLINDER) ====== = e e e 144
FIG 605 ZXI& &3 (1) (POSITION LINK (1)) —————— =~ 146
FIG 606 ZXI& &3 (2) (POSITION LINK (2)) —————=——— == e 148
FIG 607 2E8 2S5 (CONTROL VALVE) === === e e e e e e 150
FIG 608 ZXI& &ItH (POSITION LEVER) ====———— = 152
FIG 609 £ MHOIZ (1) (HYDRAULIC PIPE (1)) ==mmmm e e e 154
FIG 610 R8 DO () (HYDRAULIG PIPE (2)) —==—s—s s st 156
FIGB11 28 S WS (EXTERIOR HYD. VALVE ) ===~ 158
FIG 612 3-& &3 (3=POINT LINK) === e e e e e e 160
FIG613 8lX| & HH (HITCH & COVER) ===——————— e e e 162

FIG 614 215 ZXI& ditH (EXTERIOR POSITION LEVER) —===——————————m e 164



—
e
——
T =

/& & IHE! (SHEET METAL & CABIN)

F
|

FIG701 2E Ty 2 (HOOD FRAME) == === e e e e 170
FIG 702 & (HOOD) ———————————————— 172
FIG 703 H&HH (EXTENSION COVER) ———————— == e e 174
FIG 704 ®IH & 2|0 =2l (FENDER & REAR FRAME) ———==========— e e 176
FIG 705 CHAITHE (DASHPANEL) ——=———————— e e e 180
FIG 706 20 IHY (FLOOR PANEL) ======— e e 182
FIG 707 AIE (SEAT) ~————————————— e 184
FIG 708 Z2E & 2/ Ot2E (FRONT & REAR MOUNTING ) —=============—m e 186
FIG 709 ©FE I Y2 (ROPS) ————— == e e 188

FIG 801 BHEI2| & OIH2E (BATTERY & MOUNTING) =======—=———— e 194
FIG 802 I (LAMP) === e e e e e e~ 196
FIG 803 AHJIE (INSTRUMENT PANEL) —=————===——— e o 198
FIG 804 M&EZE (ELECTRIC SYSTEM) —=—————— e e e 200
FIG 805 &tLIA (HARNESS) ———=————— e 202

9 | S0, 2+, ZR(WEIGHT, LABEL& TOOLS)

FIG 901 237 ¥ B=E (TOOL & ACCESSORY) =—==————— e 208
FIG 902 QI0IE (WEIGHT) =====—— e e 210
FIG 903 2t¥ (LABEL) ————————— o 212

HE ENGINE === e e e 219
AMAl CHASSIS ———— === 200



FIG
FIG
FIG
FIG
FIG
FIG

101 CYLINDER BLOCK ==—=====—— e 04

102 GEAR CASE ————mmm oo o oo 06
103 FLYWHEEL HOUSING & OIL PAN = === === oo oo e 08
104 CYLINDER HEAD & HEAD COVER ——=—=—=—==—————mmmmm oo 10
105 INTAKE MANIFOLD —==== === m = oo m o e o e 14
106 EXHAUST MANIFOLD === oo s e e e e e e 16
107 CAM SHAFT & DRIVING GEAR ======= == o s e oo e 18
108 CRANK SHAFT & PISTON =—=====——mmm oo mm o 20
109 BALANCER == === == o o o o o e e e 22
110 LUB. OIL SYSTEM ===== === o m o oo e 24
111 COOLING SYSTEM == === == e o e e 26
112 FUEL INJECTION PUMP === = m oo o oo e 28
113 FUEL INJECTION SYSTEM ==—== === m s oo oo e e e e 30
114 FUEL SYSTEM == mm oo o e e o e e e e e 32
115 STARTING MOTOR ==== === === m o e e 34
116 GENERATOR & ELECTRIC DEVICE —==========—mmmmmommmmmm oo 36
117 DPF & DPF APPLICATION SYSTEM === mmmmmm oo 38
118 DPF & MOUNTING OPTION === mmmm oo e 40
119 DATAPLATE === — = o m oo o o oo e 42



YEAR

CYLINDER BLOCK

— 7 3P

FIG 101

TE48

- i

NOTE




FIG 101

TE48

CYLINDER BLOCK

P1

YEAR

2019

LA

ot Mo

=

KEY NO.

PART NO.

DESCRIPTION

SPEC. Qry.

REPAIR

E/G SERIAL NO

REMARKS

101 001

101 002

HRA0100111B9
HRA0103101A0

101 003
101 004
101 005
101 006

(101 008
101 009
101 010
101 011
(101 012
101 013
101 014

(101 017

HRA0100102B3
HRA010010383
HRA0100104A4
22351-030010

27241-300000
HRA0100108A4

|SPRING PIN

27231-500000
23871-020000
23871-030000

HRU0100105A3
HRA0100200A9

BLOCK ASS'Y, CYLINDER
BLOCK, CYLINDER
BEARING CAP(1)

BEARING CAP(2)

BOLT, BEARING CAP

PLUG 30

PLUG 12

PLUG 50

PLUG PT 1/4
PLUG PT 3/8
PLUG(BLOCK HEATER)
BUSH(CAM SHAFT)
BEARING ASS'Y, MAIN(STD)

HRA0100300A9

101 020
101 021
101 023

HRUO100400A2

HRA0100500A4
23871-010000

101 025
101 026

23414-080000
26116-080122

101 027
{101 028
(101 036
101 039

HRA0100700A4

BEARING ASS'Y, THRUST
GASKET, HEAD o
BOLT(HEAD, CYLINDER)
PLUG PT 1/8

PACKING 8

BOLT(HEAD, CYLINDER)

HRAQ0100800A4

HRAqugqqﬁg'
HRAQ100300A9

PIN(OIL)
BEARING ASS'Y, MAIN(U.S=0.25)
BEARING ASS'Y, THRUST(0.5=0.25)

NOTE

i | ot = | =

—
L

= I N b e | el | | e | 43| OO —-




YEAR

P1

GEAR CASE

FIG 102

TE48

NOTE




FIG 102

TE48

GEAR CASE

P1

YEAR

2019

-
o .

KEY NO.

PART NO.

DESCRIPTION

SPEC.

o
<

REPAIR

E/G SERIAL NO

REMARKS

102 001
102 003

102 005
102 006
(102 007
102 008
(102 009
102 010

HRA020010DC2
HM02380000A4
[EA00000527C
EA00000413C
HRC0200402B4
HC03470000B4
24311-000320
HC01230000C4
HA02110000B4

102 011
102 012
102 014

HRA0201100A4
26216080162
23414-080000

102 016
102 018

24311-000160
26367-080002

102 019
102 020
102 021

26116-080162
26106-080222
26106-080602

102 022
102 023

26106-080902
26106-080852

102 024

26106-080502

102 025
102 026

26367-080002
24341-000500

FLANGE, GEAR
STUD BOLT

GEAR CASE
OIL SEAL(G)

7 H’Etmmaﬂﬂaa OIL FILLER

0-RING (P)
COVER
PACKING
KNOCK PIN
STUD BOLT

PACKING

CASE

GEAR CASE ASS'Y

0-RING (P)
NUT, FLANGE 8
BOLT 8 x16

BOLT, FLANGE 8 x16
BOLT, FLANGE 8 x60
BOLT, FLANGE 8 x90
BOLT, FLANGE 8 x85

O-RING

BOLT, FLANGE 8 x50
NUT, FLANGE 8

= ) = =] Y L] N ] B PO = B B R PR = ek | b | ek | =k P =

NOTE




YEAR

2019

=)

FLYWHEEL HOUSING & OIL PAN

FIG 103

TE48

NOTE




FIG 103

TE48

FLYWHEEL HOUSING & OIL PAN

P1

YEAR

b
=

2019

e

KEY NO.

PART NO.

DESCRIPTION SPEC.

o
2

REPAIR

E/G SERIAL NO

REMARKS

103 001
103 002
(103 003
103 004
(103 005
103 006
(103 007
103 008
(103 009
103 010

103 011
103 012
103 013
103 014
103 015
(103 016
103 017
(103 018

22312-080160
HRA0300200B1
26116-100202
HRA0300400C0
23490-140002
24311-000160
HRAO300700A1 |
HRA0300800A4
26106-080122
26106-080502
26106-081202

26116-081202

22217-080000
22312-080160
HRC0300800A9
HRA0301401B2
HRC0300802A4

26106-080302

103 019

NOTE

HF01470000A4

PIN, PARALLER 8 x 16
FLANGE, MOUNTING
BOLT,10 x 20

PAN, OIL

PLUG

0-RING (P)

COVER LOWER

PIN, KNOCK
BOLT, FLANGE 8x 12
BOLT, FLANGE 8 x 50

BOLT, FLANGE 8x 120
BOLT, 8x 120
WASHER, SPRING 8
PIN, PARALLERL 8 x 16

HOUSING ASS'T, OIL SEAL
HOUSING, OIL SEAL
OIL SEAL (F)

BOLT, FLANGE 8 x 30
MAGNET

| o | s |l s a|lm = M

—
o

|
- o = alpa M




YEAR

FIG 104 CYLINDER HEAD & HEAD COVER | et
- 2019 _J \j
By

i —
o

45

i‘}

4
NOTE

10




YEAR
P1 d

FIG 104

CYLINDER HEAD & HEAD COVER

TE48

KEY NO.

PART NO.

2019

I
(T

DESCRIPTION

SPEC.

o
<

REPAIR

E/G SERIAL NO

REMARKS

104 001
104 002
104 003

EA00003239A
EAC0003238A

HEAD ASS'Y, CYLINDER
HEAD, CYLINDER

HRA0400102B4

104 004
(104 005
104 006

104 007
(104 008

HRA0400103B4
HRA0400104B4

GUIDE, EXH VALVE
SEAT, SUC VALVE

HRA0400105B4

27241-400000

SEAT. EXH VALVE
PLUG 40

27241-220000

(104 009
104 010

27241-220000
HRA0400200A4

104 011
104 012
104 013

HRA0400300A4
22312-040100

PLUG 22

PLUG22
\VALVE, SUCTION
VALVE, EXHAUST

[PIN, PARALLEL 4x10

HA03070000A4

104 015
(104 016
104 017
(104 018
(104 019
(104 020
(104 021
104 022
(104 023
(104 024
(104 025
(104 026
104 027
(104 028
104 029

104 030
031

| AF02110000E4

HRA0400700A4
HRA0400800A4

SEAL VALVE SHAFT
SPRING, VALVE
RETAINER. VALVE SPRING

HRA0400900A4
HK0368000084

|caP, VALVE

COTTER, VALVE SPRING

HRA0401100B2
HRA0401200A4 |
HRA0401300A4 |
HRA0401400A4
HRA0401500A2
HRA0401600A4

SHAFT ASS'Y, ROCKER ARM

SUPPORT(A)
SUPPORT(B)
SPRING(ROCKER ARM)
ISHAFT, ROCKER ARM
ROCKERARM
SCREW, VALVE

HHO05280000A4

26921-080102 |
22242-000190 |
[HRA0401800A4 |

22117-120000 |

NUT, ADJUSTING
SCREW, STOP 8x10

CIRCLIP
BOLT, STUD

HRA0402300C0

04
104

) |HRA0402400B3

[26587-040102

[HRA0403700A4
) [HRA0403900A4
23080-021000

|HC0347000084

|EA00003012A

HA03520000B4
24311000140

HRA0403600A4

HRA0403800A4

HRA0404000A4
HRA0404100C3

24311-000320
HK03530000A4
26106-080162

COVER, HEAD

PACKING, HEAD COVER
CAP,BONNET
0-RING (P)

SCREW 4x10

COVER, BREATHER
VALVE, PRESSURE RELIEF

(GASKET, BREATHER

PLATE. BREATHER ADJUSTING

TUBE, BREATHER
HOSE, PALIN
CLIP, HOSE 21
OILFILLER
0-RING (P)
LIFT

|BOLT, FLANGE 8 x js__

PRE CHAMBER |

|- NEXT -

(NG N [N N S G I N N NG N

alalalalalplolse ol s sl o

k| k| = | B3| =

h,m!

mm|-—h—hma‘,mm-m‘

NOTE

11




FIG 104

TE48

CYLINDER HEAD & HEAD COVER

P2

YEAR

2019

f
e
gl Nl

NOTE

12




FIG 104

YEAR

— s

(il

CYLINDER HEAD & HEAD COVER | P2
2019 bR A
Te4s
KEY NO. PART NO. DESCRIPTION SPEC. Qry. REPAIR | E/G SERIAL NO REMARKS
104 049 |[HRA0404900A4 |SEAL INJECTOR 4
104 050 [HRAQ405000A4 [SPACER, NOZZLE 4
104 051 |HA03180000B4 |NUT M12 4
104 053 |23871-010000 |PLUG PT 1/8 1
104 056 |HC03720000B4 [BAFFLE 2
104 057 |24341-000160 |O-RING 1

NOTE

13



FIG 105

TE48

INTAKE MANIFOLD

YEAR

2019

NOTE

14




YEAR

=

FIG 105 INTAKE MANIFOLD P I Yo
2019 o/
| TEss
KEY NO. PART NO. DESCRIPTION SPEC. QTY. REPAIR | E/G SERIAL NO REMARKS

105 001 [HRC7000900A1
105 002 [HRA0500200A3

MANIFOLD, INT.

105 003 |26106-080302

BOLT, FLANGE 8 x

105 004 [26216-080352

BOLT, STUD 8x 35

105 005 |126367-080002

105 008 |HRA0404000A4

TUBE, BREATHER

T ——S .

NOTE

PACKING(MANIFOLD, INT)

NUT, HEXAGON FLANGE

30

— | et | ek | | ek | e

15



YEAR

2019

P1

EXHAUST MANIFOLD

FIG 106

TE48

16

NOTE




FIG 106

TE48

EXHAUST MANIFOLD

P1

YEAR

2019

iT
dE‘“‘u'

KEYNO. | PARTNO.

DESCRIPTION

SPEC.

fo)
=2

REPAIR

E/G SERIAL NO

REMARKS

106 001 [EA00003142A

MANIFOLD, EXHAUST

106 002 {HRA0B00200A3

GASKET, EXH. MANIFOLD

106 003 [26216-080652

106 004 |126106-080952

BOLT, STUD 8 x 65

BOLT, FLANGE8x 95

106 005 [26216-080252

BOLT, STUD 8 x 25

106 006 [HRA0OB00700A4

GASKET(SILENCER)

106 007 [26367-080002

NUT FLANGES

106 008 [23871-020000

PLUG PT 1/4

PR I S I NG T S S i S

NOTE

17




=
Il

/

Ml

YEAR

2019

1

P

CAM SHAFT & DRIVING GEAR

FIG 107

TE48

NOTE

18



FIG 107

TE48

CAM SHAFT & DRIVING GEAR

P1

YEAR

2019

=t

LN
| &?\\_,/

KEY NO. | PARTNO.

DESCRIPTION

SPEC.

o
=2

REPAIR

E/G SERIAL NO

REMARKS

107 HH08060000B4

TAPPET

107 HRA0700200B4

ROD. PUSH

(107 HRA0700300B9

107 HRA0700302A3

107 22512-070140

CAM SHAFT ASS'Y
GEAR, CAM SHAFT

KEY 7x14

107 006 [HRAO700304A4

107 26106-080162

BEARING, THRUST(CAM SHAFT

BOLT, FLANGE 8x16

107 EA00000848B

107 HRAO700600A3

SHAFT, IDLE
GEAR ASS'Y, IDLE

107 HHO08120000A4

BUSH, IDLE GEAR

107 HRUO700700A4

BOLT

107 HRA070080DB3

GEAR, FUEL PUMP

107 22217-080000

WASHER. SPRING 8

(107 015 [22217-120000

107 26716-120002

WASHER, SPRING 12
NUT 12

107 017 |[HK02350000A4

PACKING

(107 HK02340000B3

COVER, HO.PUMP GEAR

107 HRA4000300A3

GEJ-‘ER ASS'Y, HYD. PUMP DRIVING

107 24101-060064

BEAR_WG, BALL 6006

NOTE

19



FIG 108

TE48

CRANK SHAFT & PISTON

P

YEAR

2019

NOTE

20




FIG 108

TE48

CRANK SHAFT & PISTON

o

YEAR

2019

i e
I S

KEY NO.

PART NO.

DESCRIPTION

SPEC.

o
=2

REPAIR

E/G SERIAL NO

REMARKS

108 001

HRA080010KD9

CRANK SHAFT ASS'Y

108 002
108 003

HRA0800101D0

CRANK SHAFT

22312-080160

108 004

24190-080002

PIN, PARALLEL 8x16

108 005

HRA0800200A3

GEAR, CRANK

108 007

HRAOB00400A3

108 008

22512-070140

GEAR, BALANCE A
KEY 7x14

108 011

HRU0020100B2

108 013

HRA0800800A4

V-PULLEY(éRANK SHAFT)
WASHER(V-PULLEY) 8

108 014
108 015

HHO9090000A4

BOLT(V-PULLEY)

HRC0801000A4

BOLT, FLY WHEEL

108 016

HRA084000DB9

FLY WHEEL ASS'Y

108 017

HRAQ084001DA1

108 019

HA07070000A2

FLY WHEEL

GEAR,RING

108 021
108 022

HRA0801300A9

PISTON ASS'Y

HRA0801301B1

PISTON

108 023

HRA0801302B9

108 024

HRA0801303A4

PISTON RING ASS'Y
PISTON RING (1st)

108 025

HRA0801304B4

PISTON RING (2nd)

108 026
108 027

HRAQ801305B4
HK27150000A4

PISTON RING (ail)
PIN, PISTON

108 028

HA08070000A4

RING, RATAINER

(108 029
108 030

HRAO801600A9

CONNECTING ROD ASS'Y

HRA0801601B2

CONNECTING ROD

108 033
108 034

HRAO801603A4

BUSH(PISTON PIN)

HRA0801602A4

BOLT(CONNECTING ROD)

108 035
108 036

|HRC7001500A3

HRAO0B01700A3

BEARING, CRANK PIN

108 037

26013-080302

BOLT

108 3381

24104-063024

BALL BEARING

PIN, PARALLER 8 x 16

PULLEY, COMPRESSOR

| . .
—h-b-—tmm###m-h#&lhhﬂh'—k—l—hm—'-—»-—-tl-'\_‘.c-t—ﬂ—n-—t—ti—h
1 1 |

NOTE

21




FIG 109

TE48

BALANCER

P1

YEAR

2019

17

v

11 14 1§
-

10

NOTE

22




FIG 109

TE48

BALANCER

=

YEAR

2019

=

{ Y

A

KEY NO.

PART NO.

DESCRIPTION

SPEC.

o
2

REPAIR

E/G SERIAL NO

REMARKS

109 001

HRA1000100A1

BALANCER ASS'Y

109
109

002
003

HRA1000101A9

BALANCER CASE ASS'Y

HRA1000109A0

CASE, BALANCER

109 004

HRA1000102A3

BUSH(BALANCER SHAFT)

(109 005
109 006

HRA1000200A9
HRA1000201A3

SHAFT A ASS'Y, BALANCER

SHAFT A, BALANCER

109 007

HRA1000202A4

BEARING, THRUST(BALANCER SHAFT)

109 008

HRA1000203A3

109 009

22312-060080

GEAR B, BALANCER
PIN, PARALLEL 6 x 8

(109 010

HRA1000300A9

109 011

HRA1000301A3 |

SHAFT B ASS'Y, BALANCER
SHAFT B, BALANCER

109 012

109 014

HRA1000202A4
22312-060080

BEARING, THRRUST(BALANCER SHAFT)

PIN, PARALLEL

109 015
109 016
109 017

HRA1000204A3

GEAR A, BALANCER

22312-060080
HRA1000500A4

PIN, PARALLEL 6

NUT(BALANCER GEAR A)

109 018
109 019

24190-080002
26106-080162

STEEL BALL

BOLT, FLANGE 8 x 16

109 020
109 021

24311-000140

0-RING(P)

26106-080652

108 | 022

26106-080752

BOLT, FLANGE 8 x 65
BOLT, FLANGE 8x 75

109 023

HRA1000700A4

PIN, GUIDE

| [ |

NOTE

23



YEAR i
FIG 110 LUB. OIL SYSTEM 3 {;iff‘%
. 2019 | ™/
‘ﬁ i 14

16
17

NOTE

24




FIG 110

TE48

LUB. OIL SYSTEM

KEY NO.

PART NO.

YEAR

2019

L

=

]

DESCRIPTION SPEC.

)
2

E/G SERIAL NO

REMARKS

110

001

HRA1100109A9

110

002

HRA1100100A2

PUMP ASS'Y, LUB. OIL
PUMP ASS'Y, LUB. OIL

110

110

003
004

HRA1100112A3
HRA1100600A4

GEAR, OIL PUMP
PACKING(OIL PUMP)

110

005

26450-060252

BOLT 6 %25

(110

110

006
007

HRD1100700A4
HRA1100800A2

BOLT(OIL COOLER)

PIPE ASS'Y. Dt’_L INLET

110

008

26106-080352

BOLT, FLANGE 8 x 35

(110

009

26106-080162

BOLT, FLANGE 8 x 16

110

010

HRA1101000A4

110

011

HRA1100900B3

BRACKET, OIL FILTER

110

110

012

EA000002818A

SPACE(OIL COOLER)

(110 013

014

EA00002900A
EA00002853A

BRAKET(OIL COOLER SPACER)
PRESSURE ADJUSTING VALVE

110

110

015

016

EA00000309A

OIL COOLER

[EA00000310A

110

017

EA00004647A

loIL FILTER

BOLT(OIL COOLER)

110

018

26106-060122

BOLT, FLANGE6 x 12

110

019

26106-080202

BOLT, FLANGE 8 x 20

110

110

020
021

24321-000600
HA09250000A3

O-RING
SWITCH, OIL PRESSURE

110

022

23887-100002

SCREW, HEXAGON HEAD CAP

110
110

023

024

23414-100000
HRT0300500A4

lPLUG

WASHER, SEALING

110

025

HL03210000B4

GUIDE(DIPSTICK)

110

026

HRA1101800A3

110

027

EA00003504A

DIPSTICK

TUBE, TUR OIL DRAIN

110

028

029 |

HEG9 K
HRF1105000A4

[ELBOW, PLAIN UNION

GASKET. OIL DRAIN

110

110

030

23080-020000

CLAMP, HOSE

26106-060182

BOLT, FLANGE 6 x 18

110

032

EA00003503A

TUBE, TUR OIL SUPPLY

033

HA09220000A4

SCREW, BANJO CONNECTOR

034

23414-100000

WASHER, SEALING

035

26106-080122

BOLT, FLANGE 8 x 12

036

HRC1101900A3

NOZZLE ZET

037

1038

HRC1102000A4
23414-080000

CHECK VALVE

WASHER, SEALING

|
h..h..hl—h.h.l\.)—th].m_t_L-_hﬂ-_t_L._L_l._u_h!m-m_h_t_h_xd_m_x_n_xm_x_hh_x_n_u_u

NOTE

25




FIG 111

TE48

COOLING SYSTEM

P1

YEAR

2019

NOTE

26




YEAR

2]

> i
FIG 111 COOLING SYSTEM P —— S
2019 Wl S
TE48 _ |
KEY NO. PART NO. DESCRIPTION SPEC. QTY. REPAIR | E/G SERIAL NO REMARKS

(111 014 124341-000280

O-RING (S) _

111 018 [HRA1200200A3

PACKING

111 019 126106-080552

BOLT, FLANGE 855

111 020 |26106-080602

111 021 |[EA00004415A

BOLT, FLANGE 8x60
V-BELT (A 40.5")

111 023 [EAQ0003004A

V-PULLY

111028 [EA00000543A

111 029 |26106-080302

SPACERFAN
BOLT, FLANGE 8x30

111032 [HC0916000084
111 034 [HA10670000A4

COVER, THERMOSTAT
PACKING,COVER

111 035 [HK10030000A3

111 036 [EA00002854A

THERMOSTAT
HOSE, PLAIN

'_'1'2 037 [EA00002855A
111 038 [26106-080182

HOSE, PLAIN
BOLT, FLANGE 8 x18

111 040 |[HRC1204000A4

JOINT PT 1/4

111 041 |HH12210000A3

111 042 |23414-160000

SENSER(AIR HEARTER)

"|PACKING 16

: _1___1__1:_04_3 HH12190000A3
111 044 [23414-100014

SENSOR(C.W.TEMP)
PACKING 10

111 060 |23000-022000

CLAMP, HOSE 22

111 061 (23000-025000

CLAMP, HOSE 25

111 062 [CEE2080000A4

90 ELBOW

‘m—s—»

|
| |

NOTE

27



o =}
m S
-— od
o
a8
]
)
am
e
O
_I
-
L
)
<=
-l
L
-
L
ad
— I
N
L

NOTE

28



FIG 112

TE48

FUEL INJECTION PUMP

P1

YEAR

2019

| a&re

Rseiod

o

KEY NO.

PART NO.

DESCRIPTION

SPEC.

o
<

REPAIR

E/G SERIAL NO

REMARKS

112 001

HRA130010DB1

FUEL INJECTION PUMP ASS'Y

112 002
112 003

HRA1300600A4

SUPPORT

112 004

22272-000050

HOOK
E-TYPE RETAINING-RING

112 005

HRA130020DA4

112 006

BRACKET,PUMP(A)

HRA130030DA4

BRACKET PUMP(B)

112 007
112 008

26116-100162

SCREW, HEXAGON HEAD CAP

26106-080162

(112 009
112 010

26367-080002

BOLT, FLANGE 8 x 16
NUT, FLANGE

HRA0702100A4

KEY WOODRUFF

Pl ] = s | =] -

—

NOTE

29




YEAR

FIG 113 FUEL INJECTION SYSTEM P

2019

TE48

TO FLEL TAMK

NOTE

30




FIG 113

TE48

FUEL INJECTION SYSTEM

P1

YEAR

2019

g’iﬁ

KEY NO.

PART NO.

DESCRIPTION

SPEC.

REPAIR

E/G SERIAL NO

REMARKS

113 001

EA00000642A

VALVE ASS'Y, FUEL INJECTION

113 010

HRA1502600B4

113 011

HRA1502700A4

BRACKET,FUEL PIPE
BRACKET RUBBER,FUEL

113 012
113 013

HRA1502800A4

PLATE. BRACKET

HRA150050DB0

FUEL PIPE ASS'Y(A)

113 014

HRA150060DB0

FUEL PIPE ASS'Y(B)

(113 015
113 016

HRA150070DB0
HRA150080DB0

FUEL PIPE ASS'Y(C)

FUEL PIPE ASSY(D)

(113 017

113 018

HRA1500900C3

DRAIN PIPE ASS'Y

HK13440000A4

P_ﬁ_.cmweuomﬂ_

(113 019
113 022

HK13450000A4

NUT

EA00000700A

113 023

23080-010000

HOSE B, HOSE
CLAMP, HOSE

113 024

HRA1502400C4

JOINT ASS'Y

113 025 [26367-060002 |NUT, FLANGE

NOTE

31



YEAR ;.II
FIG 114 FUEL SYSTEM i

TE48 !

4 . }{
ke RO
itk

L agD
ﬁiﬂﬂh?ﬂm

i

j. L FELIM

NOTE

32



FIG 114

TE48

KEY NO.

PART NO.

FUEL SYSTEM

P1

YEAR

2019

€£iii3}ﬁ;éa
Wi W

DESCRIPTION

SPEC.

QTY.

REPAIR

E/G SERIAL NO

REMARKS

114 001

HK13010000C2

FUEL FILTER ASSY

(114 003

EER (400
26106-080162

BRACKET
BOLT, FLANGE

114 004

26106-080652

114 005

EA00000173A

BOLT, FLANGE
FUEL HOSE

(114 006

23000-013000

CLIP, HOSE

P = = P = =

33




FIG 115

TE48

STARTING MOTOR

P1

YEAR

2019

NOTE

34




YEAR

gl
FIG 115 STARTING MOTOR 2 e
2019 <\
TE48
KEY NO. PART NO. DESCRIPTION SPEC. QTY. | REPAIR | E/G SERIAL NO REMARKS
11 5. 001 |EAQ0003037C |STARTER
115 002 [26216-120302 [STUDBOLT

115 003 [22217-120000

WASHER, LOCK

(115 004 [26716-120002

115 005 |EA00001492A

NUT, REGULAR HEXAGON

CAUTION PLATE

:_‘L_'A.'_L_\._h.

NOTE

35



-

£

.

:‘\../f

YEAR

2019

P1

GENERATOR & ELECTRIC DEVICE

FIG 116

TE48

NOTE

36



YEAR

FIG 116 | GENERATOR & ELECTRIC DEVICE | =
2019 U\
TE48
KEYNO.| PARTNO. DESCRIPTION E/G SERIAL NO REMARKS
116 001 [EAD0004170A  [ALTERNATOR(12V-70A) 1
116 035 |[HN21240000A4 1 o
116 036 [26106-081052 1 o
116 037 [26716-080002 ' 1
116 038 |HN41020000A3 |BRACKET 1 o
116 039 |RR15170000A4 1
116 042 [22127-080000 2
116 043 [HK15170000A4 [PLUG, THERMOSTART 4
116 044 |HRA1801300A4 [CONNECTOR 1 -
116 049 26013-080302 [BOLT 8x30 1
NOTE

37




FIG 117

TE48

DPF & DPF APPLICATION SYSTEM

P1

YEAR

2019

NOTE

38




FIG 117

TE48

DPF & DPF APPLICATION SYSTEM

P1

YEAR

2019

=

e

PART NO.

DESCRIPTION

SPEC.

o
=

REPAIR

E/G SERIAL NO

REMARKS

EA000041158B

DPF(5.66")

002 [EAO0003136A

DPF SUPPRORT(A)

003 [26367-080002

NUT, FLANGE 8

004 [26216-080252

STUD BOLT

HRAOB00700A

(117 006 |26106-080202

GASKET
BOLT, FLANGE

| EAO0003137A
008 {26106-100302

DPF SUPPRORT(B)
BOLT, FLANGE

| EA00003192A
010 [26106-080162

—

DPF BRACKET
BOLT, FLANGE

26106-080252

BOLT, FLANGE

PR R — W = | = Y e |

NOTE

39



YEAR i
FIG 118 DPF & MOUNTING OPTION P &isz
- 2019 JoL/
Y '

NOTE

40




FIG 118

TE48

DPF & MOUNTING OPTION

P1

YEAR

2019

N N

KEY NO.

PART NO.

DESCRIPTION SPEC. QTY.

e

REPAIR

E/G SERIAL NO

REMARKS

118 001
118 002

EA00003312A
EAOD0003291A

EXHAUST GAS TEMP. SENSOR 1
DPF DrFF_,__P_FEESSURE SENSOR _1

NOTE

41




YEAR il

FIG 119 DATAPLATE P1

TE48

2019 W,

B
ik T '
- = i -:i-_-'l
Rt | ¥ 5
. = F.Ei}i
: E o1,

NOTE

42




DATAPLATE

P1

YEAR

2019

=

ot i

Yol Ded

| i
|
']

DESCRIPTION

SPEC.

QTY.

REPAIR

E/G SERIAL NO

REMARKS

— -1

FIG 119
TE48 |
KEY NO. PART NO.
119__(_]01 EA00004107C  |Label i
] A
- :
F— -
NOTE

43






FIG 201

TE48

HAH 3lY
AIR CLEANER

P1

AT
YEAR

2019

NOTE

48




HE
FIG 201 0oilol 3214 o [
AIR CLEANER 551
| TE48 | _
IHE| £ F U 2 2 F g 7 4 | fFoTy. |seve| dEGERY | 6 =
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
201 001]13831221100 [oflof 32|14 ASSY  |AIR CLEANER ASSY 1
201 00101{13831221110 [utc BODY 1
201 00102[13831221120 |aypil = ELEMENT 1 —
201 00103/13831221130 |4 ~ |covER 1 ]
201 002[15645100100 [#H= S@= g2 BAND CLAMP 92 3
201 003[13831210010 [  ofof 213 FR  |[HOSE , AR INLET FR 1 B
201 0041383121100 | | ofjof @I DUCT , AIR INLET 1 i
201 005[V2183608025 |43 S22 E 2 S (SP) [BOLT, HEX/SP M8X25 2
201 006|13831210020 [& , ofjof 2131 RR  [HOSE, AIR INLET RR 1 ]
201 007 [34513310040 [#H= S = 64 BAND CLAMP 64 1 ' )
201 0081383121200 [={= A|E D2  |DUCT SEAT i 1 | -
201 009 V2183608025 |23 S22 E2S(SP) [BOLT, HEX/SP M8X25 2
201 010 1383181150068| = 242! COMP , dj 12| [BRACKET COMP BATTERY| 1 1
201 011[36402602001 |sHE{2| B & T2 =% |RUBBER COMP I _
201 012(V2183608020 |23 S2ZHE =2 S(SP) [BOLT, HEX/SP MBX20 2 3
201 01313831211300GB| =242 COMP . oflo{Z2iLi [BRACKET COMP. ARCLEANER| 1 o _
NOTE

49




ctCI Ol Ol &

RADIATOR

TE48

FiG 202

NOTE

50



ctCIOfl Of E

FIG 202 oo oy | rese
IATOR -
| TE48
WIHE| £ E & 2 F F @ 7 & | #EoTy. |covz| dBEEY || 6 I
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
202 0011600330210 %atalﬂ =)ASSY  [TANKASSY , RESERVE 1
202 002]36423600080 |5~ 22(D=12.5) CLIP,HOSED=125 | g
202 00313831510400 |5 alHtHEHEi HOSE , RESERVOIR TANK 1 -
202 004|V3802600060 |E x| 20| R2HAE  |NUT,HEXFLANGE | 1
202 005 |36753302201GB i%ﬂﬂ% /2| % 2 )COMP [HOLDER COMP . TANKRESERVE 1 : B
202 006 13831613100GB =23 COMP , DATA LOGGER BRACKET COMP , DATA LOGGER 1 ]
202 007 [V2113606025 |S2tEE(S) BOLT , HEX /S MX2s | 2
202 008[V2183608025 [~& S22 =R S (SP) [BOLT HEXSP | M8X25 1 N
202 009 (V2183608020 |28 S2tE =5 S (SP) [BOLT, HEX/SP | M8X20 2 1
202 010[13831042300GB |4 = COMP , 2}ciofo| Ef [NET COMP , RADIATOR t | .
202 011]13831040300 £ E=xI, 2tciofolef SIDE [SPONGE, RADIATOR SIDE] 4 B )
202 012{13831042100 |2bcloflolE{ COMP  |RADIATOR SET 1 |
202 013[14526210301 |41 L-.-TE_}E]TJ{TEH |cusrion rRuBBER . RADIATOR 2 : ]
202 014]13831042200 |#2lR= ~ |sHROUD 1 S
202 015|V2183606016 [+3 S2t= == &(SP) [BOLT, HEXSP M6X16 8 }
202 016(18027090500 [#H= 224 = 50 ZAl [BAND CLAMPSO0EMBOTYPE| 4 o
202 017]13831510030 |&= | 2icioilolef 2131 B [HOSE  RADIATOR INLET B 1
202 018(13831511100GB|to1 = COMP , ‘424 eiZ |PIPE COMP , COOLANT JOINT 1 a
202 019(18027090400 [#= 2a = 40 B4 [sanocLavp4oemeo TYPE 2 )
202 020(13831510010 &2 , 24Ciof0l&f 013 A [HOSE . RADIATOR INLET A 1 ]
202 021[13831510020 [$ , 2bcioilol&q b3t [HOSE , RADIATOR OUTLET 1
202 0221383181210068| = 24 2! {:OMP 7+0| = [BRACKET COMP , GUIDE 1 B
202 023(V2183608016 |28/ S22 = &(SP) [BOLT, HEX/SP M8X16 2 —
202 0242157507010 _;mgztme; BOLT, GRIP(MS) 1 -
202 025[18027000160 [¥HE S = 16 &Al  |BAND CLAMP 16 EMBO TYPE :
202 026 (12651040300 |24 , 2fclofjolef CAP , RADIATOR 1 : B
NOTE

51



FIG 203

TE48

=)

MUFFLER

P1

AT
YEAR

2019

LA
|
\
A =
=
b
b £
y i
™ & e
N\ Fal
2 . #
Ly F -
\ i i o
—— e
-
§ il
e
o ‘_'_ :‘_ o
£ L) L
e '
el . -
> '
-

NOTE

52




AT
|
FIG 203 -"}—Ej’ YEAR
MUFFLER "
2019
TE48 _ _ _ -
HB| E E & 2| ¥ £ g 7 F | =07y |cewc| dHESY 7]
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
203 001 (1392131210000 HH?IH__}_QIE COMP PIPE COMP, EXHAUST 1
203 002 |[EA00004235A |7+27H GASKET 1 o
203 003|V2173608030 [~ SAHEEZE(S) [BOLT, HEX/S M8X30 | -
203 004 (V2173608020 |LHSAEELE(S) [BOLT, HEXS M8X20 1
203 005[35602010150 |ZH=<2tA WASHER , BIND SHAFT 1 B
NOTE

23



FIG 204

TE48

e g3

| & EE

FUEL TANK & FILTER

P1

T474-10.204

NOTE

54




i o
FIG 204 g &3 & ZH o |YeaR
FUEL TANK & FILTER 518
TE48 _ ) N
WS\ # E Y 2 # F g 7 & | #zory. |2zvs| YHYSY 5 =
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
204 00112621116200 [H= F3 SUB ASSY |TANKSUB, FUEL 1
204 002[12621122100 [eizE4q TANKCOMP  FUEL | 1 B
204 003[16731112130 |od27| FILTER ) 1 ) -
204 004[36523102201 |Z§(H3)ASSY  [CAPASSY, TANK ) 1 c
204 005 |V2053608010 |AlxtES2UEE BOLT ,HEXCR 5 ) |
204 006|16706642301 |H|O|X|(H &) ASSY  [GAUGE ASSY , FUELTANK| 1 C I
204 007 16996210370 |n 5z PACKING E ) )
204 008(13764020030 [#|O|ZEL0I(140)  |CABLETIE, 140 ] 3 T
204 009 [14046210300 |25 GROMMET 4 i |
204 010]15991040050 |Z2}(08X12X08) COLLAR , 08X12X08 4 1 I
204 011[35602010150 &b WASHER , BIND SHAFT | 4
204 012|V2173608025 |+3S2t=E2S(S) [BOLT.HEX'S M8X25 ¢ | =
204 013[12341112231 |=ajlol 2 2260  [HOSE,DRAINR210 1 ¢
204 01413764020030 |70l & Etol(140) CABLE TIE , 140 3 i = B
204 015[37481850030 [#= 2@ = 18 BANDCLAMP 18 | 5
204 01616999052300 | 2 & ZASSY PUMP ASSY , FUEL PUMP 1
204 017[V2323606016 |AIXIZS2UZE(SP) |BOLT,CRHEXSP | MBX16 2 )
204 018]15721022100 |#IEN ™ &) ASSY FILTER ASSY , FUEL ] 1 )
204 019|V2173608070 |£~&SZHEEEE(S) |BOLT,HEXS MBX70 | 1 .
204 020|v2183610020 #gaa%EE%tsp} BOLT , HEX/SP M10X20 2 ) e
204 021]13831412600GB|=24Z! COMP , ZEf |BRACKET COMP , FILTER 1
204 022(13831410010 |12 & A E400 FUEL HOSE E400 1 B ] .
204 023|v2183608025 _ig%‘ra%EE%(sp} BOLT , HEX/SP MBX25 2
204 024 1383141270068 | =247 coM , T|E B Z |BRACKET COMP , FEED PUMP 1 B
204 026(13811113100 (&4 AS_SI_ o = /& B |HOSE ASSY , FUELFILTER 1
204 0271740117300 |34 =oIE |HOSE, JOINT 1 '
204 028]13831113200 |42 B~ | 2| FUEL HOSE , RETURN | 1| i
204 02913831410020 |24& 5 A 400 FUEL HOSE 400 B 1
204 030]18027090160 [¥H= ST 16 &4  [BAND CLAMP 16 EMBO TYPE i SN I _
204 031[13831410030 425~ 1400  [FUELHOSE 1400 | 1 ' '
204 032[V3802600080 |Z@HX|£0|S2LHE  |NUT, HEX FLANGE M8 2 i _ B
204 033]18501044100 |24 =22 COMP COOLER COMP, FUEL 1
204 034|13831412100GB| =2 7l COMP , 212 22 [sRACKET COMP . FUEL COOLER 1 )
204 035|v2183608020 (A& SZIEERE(SP) [BOLT, HEXSP | M8X20 2
- I ]
-
NOTE

55




AT
ol 48124 3| O] E: o e
FIG 205 ACCELERATOR -
TE48
J FIG. 705-16

2540NC-E-205

NOTE

56



AT
FIG 205 a0l oy |_veaR
ACCELERATOR e
TE48
HE| £ 2 & 2 ¥ Z g 7 4 | s30Ty, |cowe| dHEEY | o =
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
205 001[16001220000GB | =21 0| E(244 JCOMP |PLATE COMP , ACCELERATOR 1
205 002]13821162100 |71|0] & (F2 2 8) ASSY |CABLEFOOT THROTTLE) ASsY 1
205 003 (15601160083 |=! (06X16) |PIN, 06X16 E B
205 004 [V4111600060 | 24A WASHER , PLAIN M6 1 0
205 005[v5001920020 [2&tm PIN,SPLT | 2x20 1 !
205 006 13424020060 |740| = EF0[(300) CABLE TIE , 300 1 o=
205 00717995060150 |~ =2 SPRING 1
205 008 16791162004GB| =2 E COMP BRACKET COMP o I
205 009[10011162400 [2foloi&M T |RUBBER. WIRE RETANING 1 )
205 015(V3042600080 (A& SZHAERE2E [NUT HEX2 M8 1 ]
205 020]16791220010 [H=(td)  [PAD - 1
205 021/16997021960 |9I# 2l EH32) INSULATOR, 32 1 ' o
205 022[V2173608020 |8 S22 ERE(S) [BOLT, HEXS M8X20 2 ]
B .
T (—— 1 4 .
NOTE

o7




FIG 301 22{Xl HEZ (CLUTCH PEDAL) ——=——==m= = m e e 62

FIG 302 E2t0| & & 22Xl (FLYWHEEL & CLUTCH) —==========mmm e e 64
FIG 303 23012 HE (BRAKE PEDAL) ======m=mmmm e -66
FIG 304 23013 (BRAKE) —————=mmmm oo e e e e 66
FIG 306 ZBE & 0I2Y (FRONT WHEEL MOUNTING) —============—mmm e 70
FIG 307 210{ & OH2E (REAR WHEEL MOUNTING) —=—==—=—==—==mmmm e 72
FIG 308 AEI{Z & (STEERING WHEEL) —===—==== === e e e 74
FIG 309 AEIZ BE (STEERING VALVE) =====m=m == e e e e 76

FIG 310 AEI0{E &8I (STEERING CYLINDER) —==——=——==—m—mmmmm e 78



FIG 301

TE48

Xl HE
CLUTCH PEDAL

P1

e
YEAR

2019

T474-1-30

NOTE

62




H<

FIG 301 SciXl HE oy |_vear |
CLUTCH PEDAL 5575
TE48
HHE| F E H B # F g 7 & | sgory. |cevs| dH5EY o =z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
301 001[13011332100GB|&| H(221%/)COMP  |PEDAL COMP, CLUTCH| 1
301 002[35017030080 |DUSAI(20X23X20)  [BUSH , DU20X23X20 iz ¢ D
301 003[15241220010 |af= ] PAD 1 c et
301 004 V2013608025 (48 S2t=2=(25)  [BOLT, HEX M8X25 1
301 005|V3042600080 |4+& SZHAE2E22 |NUT, HEX?2 M8 1
301 006 (V2013608030 |28 SZHEE(2S)  |BOLT, HEX M8X30 1
301 007|V3042600080 (A& JZLL{ESHE2Z [NUT, HEX/2 M8 1 -
301 008 16601220020 =421 2 (M8, 60) TURNBUCKLE , M8 L60 1
301 009 15601320073 |S2t4 £(SM,LH,M8) |NUT HEXLH 1 e
301 010{V3042600080 |£&S2U{ESE2F [NUT, HEX2 M8 1 .
301 011[14041200080 |S2fx|2lHfA =2  |RETURN SPRING , CLUTCH 1
301 012[15601320011 |S=(2#0l£/015) [TUBE, CORRUGATE 015 1 | S
301 013[14111230050 |zi2zzc= ROD i 1 N
301 014|v5001920020 [£&rgE PIN, SPLIT 2X20 1 B I
301 015|v4111600060 | @t WASHER , PLAIN M6 1 1
301 016]12621333201 |==(138)COMP ROD COMP , 138 e '
301 017[16701333101 |2 =(174)COMP ROD COMP, 174 1 ]
301 018[14322420010 | _ PIN - E
301 019|V4111600080 | 2tAd ~ |WASHER , PLAN Me | 2 . -
301 020 (V5001925020 | | PIND25x20 2.5X20 2 -
301 021[12621330001 [2=(Z2{%|)ASSY  [RODASSY,CLUTCH | 1t I
NOTE

63



FIG 302

TE48

=ciOl& & 2d X
FLYWHEEL & CLUTCH

P1

s
YEAR

2019

T474-U-302

NOTE

64




=ci0l& & 2 Xl

on 57

FIG 302 o |
FLYWHEEL & CLUTCH 1B
TE48
HE| £ EH 2 ¥ ZF 7 7 Z | sZory. |cevz| dHESY 7
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
302 001]12621002020 |PTO HEH COUPLING , PTO 1
302 002[v2144610030 |SHSZI=EJ1=(S) [BOLT,HEXFINE/S | M10X30 4 ]
302 003 (14581212000 | ™I IS 2{%|ASSY CLUTCHASSY | 1
302 004 (14581212100 |22ix/ci2~=3AsSY |, 225 |DISK ASSY , CLUTCH 225 1 B :
302 005(14601212200 | =21 %7 tHFASSY COVER , CLUTCH T c
302 006|V5211008016 |Z 3 & (B) PIN,PARALLELB | 8X16 3
302 007 [V2173608025 B S2HEEZE(S) [BOLT,HEX/S | | mex2s | 6
' S |
NOTE

65




FIG 303

TE48

Sdiol2 HE
BRAKE PEDAL

P1

2 L
YEAR

2019

- @(’@ :

1565-E-303

NOTE

66




e
FIG 303 Bd013 HE o |_vEag
BRAKE PEDAL o
TE48
EEAEEEE ¥ Z g T 7 & | r@ary, |ce0z| d5FE | o 2
KEY NO PARTNO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
303 000 [17403292000GB |1 = SET |, =t PEDAL SET , LH 1
303 0011740329200 |HSF COMP , =2{o| 3/} [PEDAL COMP , LH BRAKE 1
303 002[V5801408036 |~ =2/ PN,SPRNG | 8x36 | 1 ) e
303 003 [17403292300GB|H = COMP , =2{0| 2/ [PEDAL COMP , RH BRAKE 1
303 004 36707030080 |5Al(20X23X20) BUSH , 20X23X20 2
303 0051524120010 |mh< PAD 2 s
303 006 |V4111600200 | ok ~ |wasHER,PLAN | M20 1 o
303 007[V7041400200 [CHHEZ(5E)  [C-RING, SHAFT ) | i
303 008{16703292501 = =(%¥3,504)COMP [ROD COMP , HOOK 504 2
303 009[14322420010 | PIN ] 4 N
303 010 [V4111600080 | 2tAq WASHER , PLAIN M8 5 §
303 011[V5001925020 | PIN D25x20 2.5X20 4
303 012]14041200080 |Seixl2leA el RETURN SPRING , CLUTCH 2 =
303 013[15601320011 |S=(270/£/015) |TUBE, CORRUGATE 015 2
303 014 [V7041400250 [cHE &2 (58) C-RING , SHAFT [ 25 4 )
303 015|V7631500000 (22|~ Z(B-PT)  |NIPPLE,GREASE/B-PT | B-PT1/8 1 o
303 016(12623283100 |& ComP PIN COMP | ' 1
303 017[12623283100 |& ComP PIN COMP 1 i
303 018|V2173608020 [~ 8 S22 E=25(S) [BOLT,HEXS M8X20 2
303 019 [V7641500000 :apwla{c PT)  |NIPPLE, GREASE/C-PT| C-PT1/8 1 ]
303 020 (1262328330068 | =2 0| 3 2H(L)COMP  [ARM COMP , LH BRAKE 1 ] i
303 02112623283400GB | =2 0| = 2(R)COMP  [ARM COMP , RH BRAKE 1
303 022|16703282302 |2=(%3,644)COMP |ROD COMP , HOOK 644 2
303 023[14043120060 [223 & (A) PIN , YOKE 2 ) ]
303 024[V4111600100 |meotd WASHER , PLAIN M10 2 B
303 025[V5001920020 |& &+ PIN , SPLIT 2X20 2
303 026 14043120060 |223 & (A) PIN , YOKE 2 B o
303 027|V5001920020 [Sgrm PIN, SPLIT 2X20 2 1
303 028]16601220020 =421t 2 (M8,60) TURNBUCKLE , M8 L60 | 2 o
303 029[V3043600080 |48 SZHERE2E [NUT HEXRZ M8 2
303 03015601320073 |S2ZHL4E(SM,LH,M8) [NUT HEXLH 4
303 031/14573282200 |2 =(%3,100) COMP [ROD COMP , FORK 100 2 -
303 03214573292101 |2H(=220|3)COMP  [ARM, BRAKE 1| I
303 033|V5801405036 |~ =&z PIN, SPRING 1 B
303 034[V5901010150 |& A WIRE STEEL 1
NOTE

67



FIG 304

TE48

=y 0j=
BRAKE

P1

YEAR

2019

FIG. 413-01

31

NOTE

68




e

FIG 304 Sell0i=3 oy |YEAR
BRAKE o
TE48 B e
HHE| £ EH Z 7z F g 7T g £207TY. |2eps| 4HEHEE g
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
304 013[V4111600160 *g:aw WASHER , PLAIN M16 2 ]
304 014 [V7201024021 [0 (P O-RING , P 2
304 015[v3343600160 |43 IDT?HdE?V_?ﬁ NUT , HEX FINE/2 M16 2 i
304 016 V4011600160 |2 = &l 2pAd WASHER , SPRING M16 2
304 017[16703270090 |=ajjoj3 2t ARM , BRAKE 2 . -
304 018[V7441253506 |224l(D) SEAL , OILID D25356 2
1304 01912383270010M| =2 0| 3 7 COVER , BRAKE 2 I}
304 020[16703272030 |2leia =2 |SPRING , RETURN 5 i
304 021|V2173608020 |43 S2tEER&(S) [BOLT, HEX/S MBX20 | 16 o
304 023[16703270011 | CAM 2 | .
304 024[16703270021 |=aolSm| EH(RH)  [METAL,BRAKE ) 1 1
304 025(14443272021 [MTH20|E{ 20| S |PLATE, SEPARATE 4
304 0261560310201 |clA3Z2jo|E  |PLATE COMP,DISK. 6 B
304 027 V6802000019 | BALL , STEEL 19/32 8
304 028[16703270040 |=a[o| 30| EH(LH)  [METAL,BRAKE [ 1 o
304 030(16703270030 [=3m PIN, TORQUE E.
304 0311238327200 |ci23 =ai0/3 sus Assv/= |DISK SUB , LH BRAKE 1 I
304 032(12383270000 [ci23 =10/ sus Assv/# [DISK SUB , RH BRAKE I ik i
NOTE

69



I8E 2 (0I=2¢8 " YEAR
FIG 306 FRONT WHEEL MOUNTING

TE48

TE48-K-305

NOTE

70




ZIEE 2 028

NOTE

FIG 306 py |YEAR
FRONT WHEEL MOUNTING -
TE48

HHE| E £ & 2 # F g 7 & | sgory. |zevs| 5SS o Z
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
306 001[V2014616030 [~8S2EE(28) [BOLT, HEX M16X30 8
306 002 (V4011600160 |2 =2f oM WASHER ,SPRING |  M16 12 ]
1306 003|15603200010 | E(AE{S M16X30) [BOLT, STUD M16X30 4
306 004|V3043600160 |£& S E2 525 [NUT, HEX?2 M16 ¢ |
306 005[16704172000 |Z&EEfo[of(L)(H) [TIREASSY,LHFR - 1
306 006 |14574172201MS | &1 8| (5JAx16) COMP |RIM,55F-16 | 2
306 007 14474172100 |Eto|of(7-16) TIRE , 7-16 2 8
306 008|14474170010 [S=(7-16) TUBE, 7-16 2 B o
306 009|V9993000010 |Eto|ofg =74 CAP , VALVE/TIRE 2 '
306 01016704172300 | = 2 EEtol0f(R)(2H) [TIREASSY,RHFR 1 |

71



FIG 307

TE48

el & 0I=28E
REAR WHEEL MOUNTING

P1

adl
YEAR

2019

TE48-K-306

NOTE

72




e
FIG 307 2l & Ot2E | e
REAR WHEEL MOUNTING "
_ TE48 -
WHE| FE B 2 2 F g 7 A | sZary. |sevs| dH58Y || 8 2 |
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
507 001[V2014616030 | Lo 8% @=(28) [BOLT.HEX MIGX30 | 8 B
307 002|V4011600160 |~ =& 2pn WASHER , SPRING M16 12
307 003|V3043600160 [~ SZ{=E2E2E NUT, HEX2 | M6 | 4
307 004/16703312100 |Efolof(L)(2)  [TIREASSY,LH 1 I
307 005[16703312300 [Eto|Of(R)(&H) TIRE ASSY , RH 1 =
307 006 |14473172601MS|W10-24 8 SET WHEEL, W10-24 2
307 007[14473172610 |W10-24&18  [RIM,W10-24 2
307 008 14473172640 |ciA 3 & (10-24) DISK , WHEEL(10-24) 2
307 009[14473172630 |22 BOLT 12
307 010[15263202041 |2 3E NUT 2 |
307 011]15263202050 |2HM WASHER | s )
307 012[14473312141 [Etol0f(11.2-24-8P) |[TIRE,11.2-24-8P 2 B
307 013]14473310010 [§=(11.2-24) TUBE , 11.2-24 2 | B | i
307 014/v9993000010 |Eto|ofgs =74 CAP VALVETRE 2 _ ;
] |
- — 1
NOTE

73



AEIHE o YEAR
FIG 308 STEERING WHEEL "

TE48

T474-U-308

NOTE

74



HE

FIG 308 AEINHE & oy |L_YEAR
STEERING WHEEL —
TE48

WL E F & 2 | # F g 7 & | sEory. |ccv:| dHEZY o Z
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
308 001[13834012100 |~E[oig & [STEERTING WHEEL K
308 002]11644012300 [24(TYM) , AE|0f2 & [CAP(TYM). STEERING WHEEL I .
308 00201(16994012020 |7 HHHAE| 012)) COVER, STEERING 1 ey
308 00202[19027322130 |@uim E  |waseL 1
308 003[16994011990 |5 % (AE|0{Z) BOOT . STEERING 1
308 004]14724010052 |S % (R E) BOOT, TILT | =15 1
308 005|V4011600160 [ = 2 24 WASHER , SPRING M16 1
308 0062161525020 |2i|tf £ F0|(%444)  |GRIP, LEVER/RED - 1 C
308 007 15605110054 |22 (03X17X97) GRIP, 3X17X97 i -
308 008[13837553300 |13 228 GRIP , THROTTLE 1 C ) |
308 009[13806031010 [7ed | mil+{/4t |COVER , DASH/UPPER 1|
308 010]13826031020 [3{eH , ci 41/} COVER , DASHILOW 1 ;
308 011[v2163808020 |2 &S 2HEEES(P) [BOLT,HEXP Mex20 | 6 ) -
308 012|V1122605012 [&AHEHAIZ2LEAL  [SCREW, C/R FLAT M5X12 1
308 013[v2163808020 |~ &S 2ABEEE(P) [BOLT HEXP | M8X20 4 -
308 014/13817072100 |9!&2il0fef , Cfl 4| 7t [INSULATOR , DASH COVER t —
L - |

— = = =
NOTE

75



HE

AEIE ¥B YEAR

FIG 309 STEERING VALVE N
TE48

60®/
o @9
INOIA

——VIEW-A—

21
FIG. 609-26

2540-E-309

NOTE

76



FIG 309

2E0E 'E

STEERI 3
EERING VALVE o
TE48

FHE| £ 2 & 2 ¥ ZF g 7 & | 7Zory, |cews| dEGEY | 6

KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS

309 001]12384043310 |AE|0{2 W= =2}? |BRACKET.STEERING VALVE

309 002(14524054002 |AE|0iZ# = R4 [STEERING VALVE UNIT 1 C =
309 0031262510340 [=2(P PORT,1030) ASSY |HOSE (P PORT,1030) ASSY| 1 C o
309 004[16704052201 |S(1150) ASSY  |HOSE ASSY , HYD 1150 1 c | .
1309 0051262405240 |% (R PORT,920) ASSY |HOSE (R PORT 820) ASSY 1 C O
309 006 |12624052300 |5 (L PORT,920) ASSY [HOSE (L PORT,920) ASSY| |HE N -

309 007|V2173608025 |~HSZUEBESE(S) [BOLT,HEX/S MBX25 4

309 008[13804052801 |sets(650) ASSY , 2 [HYD HOSE(650) ASSY 1 c | -
309 009 (13804052701 [®2r 5 2(750) ASSY , % [HYD HOSE(750) ASSY ) t | eT =
309 01012624042100GB| 2 (16X21)COMP  |PIN COMP, 16X21 2 -

309 011[v2173608016 |2~ & SZEEEE(S) [BOLT,HEX/S Mex1s | 2 I

309 012[14724042401 |2 E28t COMP  [LEVER COMP, TILT 1

309 013/16001200080 |=iol32|HA =2  [RETURN SPRING , BRAKE 1 . )

309 014 [16703293303GB| F Atz COMP  [LEVER COMP , PARKING 1 J
309 015]V4111600160 [=f 2} WASHER , PLAN | M6 3 o
309 016[14321200040 |64 A = 2i(31) SPRING , TENSION 31 1

309 017|V7041400160 [CHHE2(£8)  [CRING, SHAFT 16 1

309 018V2014612030 |+&iS2tEE(2 &) [BOLT, HEX | M12x30 | 1 NN ]
309 019]V4011600120 [ = 2 2} WASHER ,SPRING | M12 2

309 020|V3043600120 [4~#SZHAERE2E [NUT, HEX2 M12 e

309 021[16704052701 |23 A(400)ASSY |HOSE ASSY, HYD 400 1 6

309 022[14724040201 |ZaolE(7tol=)  [PLATE,GUDE | 1 | '
309 023[V2113606010 |2t E(S) BOLT HEX/S MBX10 1
309 024(13731210010 [o4M(9X22X2)  [WASHER,9x22x2 | 8 | | -
309 0251238104050 |Z:2H(08X12X7.3)  [COLLAR, 08X12X7.3 4

309 0261404621030 |2 =z¢8! GROMMET 4 . -
NOTE

i



P1

AEINE adl
STEERING CYLINDER

FIG 310

TE48

Wy, g
# A .qiﬂ.l“-.._...%.:.{u_hl.l —
F, ..,.. o .UW..... i _...3__.r
i b = ~ & o

[ Lo £
L ’
L I
| F
8 /

TATE=1 =210

NOTE

78



- o

s
FIG 310 AEIHE Aeld oy [_YEAR
STEERING CYLINDER -
TE48
R EEEE £ F g 7 & | szory. |zevs| 4HHSY s =
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
310 000[18364075000 |&I2IC{ ASSY CYLINDER ASSY 1
310 00114524070081 |al2ici cCOMP CYLINDER COMP 1 |
310 002[16704074103 [Z=QIE(LH) SET  [JOINTSET, LHBALL 1
310 00201[16704363201 |91 (% ,LH) ASSY |JOINTASSY,LHBALL | | 1
310 00202|V3343600160 |48 KZHAE71=0F |NUT, HEXFINER | 1 o
310 0020313154063200 |ZZ=2IE ASSY JOINT ASSY , BALL 1
310 003[14134074200 |2 QI E(RH) SET  [JOINT SET, RHBALL 1 -
310 00301[14544364200 |= =21 E (RH) ASSY  |JOINTASSY, RHBALL 1
310 00302|V3313600160 |SZHE7t=25  [NUT HEXFINER | 1
310 00303[13154063200 [Z XIS ASSY  |JOINTASSY, BALL 1
310 0055201010020 |3t i (A) PIN , PARALLEL/A |4
310 006|V2024612085 |28 S2HEE(7hs)  [BOLT, HEXFINE M12X85 4 -
310 007 [V4011600120 [ = 21 2pA |WASHER , SPRING M12 4

——

NOTE

79




FIG 401 ERADIE ZTEE 3 0|2 (TRANSMISSION FRONT CASE) ==========—m——m—em e 84

FIG 402 21F HE (INPUT METAL) ==—————— e e e e e e e 86
FIG 403 2% DI (INPUT GAER) —=—=————— e e e e e e e e e e 88
FIG 404 4WD S2t0IE2 J10f (4WD DRIVE GEAR) ===========—=mm e 90
FIG 405 =8=% J|H & £& J|H (MAIN CHANGE GEARS & REVERSE GEAR) ————————————-— 92
FIG 406 8= J|0{(SUB CHANGE GEAR) —======== === = e e e e e e e e 94
FIG 407 TILI J10f (PINION GEAR) =====m = e e e e e e 96
FIG 408 P.T.O E2t0IE MZE (P.T.0 DRIVE SHAFT) ===== == 98
FIG 409 P.T.O &M 2! Xl 210§ (P.T.0. CHANGE GEAR) —====== == e e 100
FIG 410 CIZ 8 (DIFF LOCK) === = e e e e e e e e e e e 102
FIG 411 EHAD0IE 2|0 HO0lA (TRANSMISSION REAR CASE) ————=======———— e 104
FIG 412 2|0 % &t (1) (REAR AXLE HOUSINGS (1)) =====—=—— e 106
FIG 413 2|01 & 5tE (2) (REAR AXLE HOUSINGS (2)) =========——mm e 108
FIG 414 F8 =% dH (MAIN CHANGE LEVER) ======== === e e e e e 110
FIG 415 28 % gl (SUB CHANGE LEVER) —=====———— e e e e 112
FIG 416 2ltHHA &3 (REVERSE LINK) —=====—— = e e e e e e e 114
FIG 417 elHA MQIXl 2t (REVERSE CHANGE LEVER) —————=—=——————— e 116

FIG 418 4WD HMQIX| At (4WD CHANGE LEVER) ————-——————— e e e e 118



HT
YEAR
2019

P1

EdiAQ|E Z2E 0|4
TRANSMISSION FRONT CASE

FIG 401

TE48

NOTE

84



i
FIG 401 EHADNNE ZT2E 30|A o |_YEAR
TRANSMISSION FRONT CASE s
TE48
R ¥ F @ | 7 & | sEory. |zevs| dBFEE o =
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
401 001[13822100011M| =& E E@~ 0|4470| A |CASE, FR TRANSMISSION _ 1
401 002|V2004612100 |SZEE(2E)  [BOLT,HEX M12X100 2
401 003)|13834121050 |AISEE , M12X105 |STUDBOLT, 1/2-13UNC| 2
401 004|V3043600120 |~& 242825 NUT HEX2 | w12 | 2
401 005|v4011600120 | = 29bu WASHER , SPRING M12 9
401 006|v2014612030 [~8S2EE(2E) [BOLT HEX M12X30 5
401 007 V2173612045 |~ S2UBELE(S) [BOLT,HEXS - M12X45 1
401 008[v5201010022 |=a & (A) PIN , PARALLEL/A ' 2
401 012[13012011110 |3<ef(PT3/8) CONNECTOR(PT3/8) o 1 ) )
401 0131513408020 |22z HOSE , OlL - 1 -
——
NOTE

85




FIG 402

TE48

oI Ol =

INPUT METAL

P1

TATNC-U-402

NOTE

86




FIG 402 oI HIE o |_YEAR
INPUT METAL 51
TE48

PIHE| R E W 2 - ¥ F 7 BEE R A EEEE A
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
402 001]14601210050 |=2=iximai2msoi&(ACT5582RY) [BEARING , CLUTCH RELEASE 1 C
402 002|16701210022M| & 2| = ~ |SLEEVE EN '
402 003[12621302000 |2 2{xI@alA% SET  [SHAFT SET. CLUTCHRELEASE | 1
402 00301[12621302100 [} COMP BARCOMP 1 -
402 00302[12621302010 |Z 3 (22|2) FORK , RELEASE 1
402 004 |16701210013M |2 =4 of| &t METAL, INPUT 1 =
402 006(14572100030 |4 & = (M8X20) BOLT SEALM8X20 | M8X20 4 ]
402 00714321200040 |14 A = 2(31) SPRING , TENSION 31 o 2
402 008[14151210090 [2lolHBE BOLT REAMER | 1
402 009|V4011600080 |2 = 2ot WASHER , SPRING M8 1
402 010v7201035022 [02(P) ORING,P P2 |1 B
402 011[16702121012 [$Xlotol &%  [SHAFT ' 1 |
402 012[16702121023 |70 (ATH/24) GEAR, SPUR 24T 1
402 013|V2173608012 |48 S2t= =2 5(S) [BOLT,HEXS mex12 | 1
402 014]16702160090 |Zaio|= PLATE B 1 ] -
402 017]16701300010 | & (B0l H,08X36)  [PIN, 08X36 8X36 1
402 018[V5901012150 |& 4 WIRE, STEEL 1.2X150 f '
402 019|V6041106004 |ZH|O1Z(HL1)  [BEARING,BALLHL1 | 6004HL1 2
402_020|V7051400420 |CHHEZ(TYE)  [C-RING, HOLE 042 1
402 021]14521302150 |SAI(HICOMP) BUSH , BAR COMP 2 C -
NOTE

87




2019

PIa JlOf
INPUT GEAR

FIG 403

TE48

T4TINC-U-403

NOTE

88



ez
FIG 403 2x JI0f py | EAR
INPUT GEAR 535
TE48
WHE| £ B ¢ B ¥ F g 7 4 | #gory. |2=vs| YHHSY
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
403 001 [V7441304508 |22 41(D) SEAL, OILID D30458 1 8
403 002|V6041106206 | = 012 (HLT) BEARING , BALUHL1 | 6206HL! 1
403 003 (16702110133 [7|0f(#2lZ/19/02!) |GEAR, HELICAL 19T 1 '
403 004 |V6001106908 | =8 0f2 BEARING BALL | 6908 T !
403 005|v7441203208 224l (D) SEAL , OILD D20328 1 3 ]
403 006[V7051400320 [CHHEZ(F2E)  [C-RING, HOLE 032 1 .
403 007 V6001106204 | =012 BEARING , BALL 6204 1 o
403 0081670216101 [oIFAIZE SHAFT , INPUT il 1 | ~2018.12.31
403 008[16702161012 [olFAp= E SHAFT , INPUT 1 2019.01.01~ I
403 009[16702191050 |2bA{(15.2x21X2) WASHER , 152X21X2 | P ]
403 0106544141813 | S| F (H 0| X]) BEARING.NEEDLE.CAGED KT141813 1
- — :
= - — —
NOTE

89



AT |

4WD &210|18 J|(H YEAR
FIG 404 4AWD DRIVE GEAR &

TE48

—

N

2019 o/

T474NC-U-404

NOTE

90




FIG 404 4WD E2101E2 I - ,
4WD DRIVE GEAR i & .
TE48 Ko
LU & & 2 F F g 7 cops| HESSR || 6 2
KEY NO PART NO DESCRIPTION SPEC ! REPAIR | EFFECTIVE DATE REMARKS
404 001[V7441254708 SEAL , OILD D254708 1 B
404 002|V7051400470 |C (FH8)  |C-RING, HOLE | 247 1 N
1404 003[V6001106005 | =t BEARING , BALL 6005 1
404 004[16702610042 |48 SHAFT , 4WDDRIVE | K
404 005 V6802000010 |2++ BALL , STEEL 516 2
404 006 (16702610023 |48 57| Of(A[H/28) |[4WD GEAR, SPUR 26T | 1 ~
404 007|v7041400280 [CHHEY(58) C-RING , SHAFT @28 1 I
404 008|V6001106204 |= BEARING , BALL 6204 1 }
404 0091302250030 [A| |SPRING , SHIFTER B '1 -

NOTE

91




e J/0f & 2 IO . | vers

FIG 405 MAIN CHANGE GEARS & REVERSE GEAR

TE48

* NOT SERVICED SEPARATELY

I545-E-405

NOTE

92




HE
FIG 405 F=8HE I & Z& D0 by |_YEAR
MAIN CHANGE GEAR & REVERSE GEAR o
TE48 _
HE| E 2 & 2 ¥ Z g 7 & | oy, |ceve| dH5SY
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
405 001|v6041106305 |=tl 012 (HL1) BEARING , BALUHLT | 6305HL1 1
405 002[16702142010 |SAI(17X25%19) BUSH, 17X25X19 1 o
405 003[16702131021 |7I0f(®2I&F/42) |GEAR, HELICAL 42T 1 S
405 004 |v7041400400 |[CEHEEE(E8) C-RING , SHAFT 340 2 _
405 005 |V6544202612 |-/ EHI01Z (HOIX)  [BEARING ,NEEDLE CAGED | KT202612 2 =
405 006[16702090021 |31 E(25X51X20) |HUB, 25X51X20 1 ]
405 007 [14482092100 |4 3 ZL10XASSY  |SYNCHRONIZER ASSY | 1 e
405 00816702131033 |7104(AIH/41) -GEAH SPURMIT 1 o
405 009 |v6544283313 |LISH 012 (70| X|)  |BEARING , NEEDLE ROLLER | KT283313 | 1
405 010|16702130031 |2HA(27X39X08) WASHER , 27X39X2.8 1 O
405 011]16702110013 |ZIof(&2lIZE/17) GEAR , HELICAL 17T 1
405 012[14572220050 |ZIoi(&alZ/21) GEAR , HELICAL 21T 1 o
405 013[14572220060 |7101 (@22 /24) GEAR , HELICAL 24T 1 )
405 014|v7041400350 [CEHEZ(E8)  [CRING,SHAFT | @35 2
405 015[14572220020 |7101(&2lZ/29) GEAR , HELICAL 29T 1 N
405 016 [V6041106206 | =t O1&I(HL1) BEARING , BALUHL1 | 6206HL1 1
405 017[16702200201M|B 01 o & |METAL , BEARING 1 )
405 018|v6041106305 |= 8012 (HL1) BEARING , BALLUHL1 | 6305HL1 1 '
405 019|v7041400300 [CHHEZY (52 C-RING , SHAFT 230 1 i
405 020[12632210020 |2+M (30X46X05) WASHER , 30X46X05 1 R
405 021|12632211040 |7I0f (&2l /40) GEAR , HELICAL 40T 1
405 023[14522090340 |5 A1(30X35X28.7) BUSH , 30X35X28.7 1 R
405 024 [15602080224 |HZ2 (51X72X18) COUPLING , 51X72X18 1 N
405 02512412090020 |31 =(30X51%21) ‘[HUB , 30x51x21 = 1 S
405 026[12632210070 |7101(& 212 /36) GEAR , HELICAL 36T 1
405 027 (12632090340 |$A1(30X35%31.5)  [BUSH(30X35X31.5) 1 -
405 02816702211500 |?101=&H@2|Z/32) [GEARASSY , HELICAL 32Th 1 ]
405 02801[16702210150 |10 (& 2lZ/32) GEAR , HELICAL 32T | 1 -
405 02802[16702211910 |5 A1(32X34X28)  |BUSH, 32X34X28 1
405 029|v7041400500 [CHHEY(EE) C-RING , SHAFT 950 2 R
405 030[16492092001 |[& 3 ZL0IX{ASSY  |SYNCHRONIZER ASSY ' 1 ]
405 031[12632211010 |F#=%  [SHAFT, MAIN SHIFTER 1 R
405 032(16702211900 [7101 = &H(#2IZ/28) [GEARASSY , HELICAL 28T 1
405 03201]16702211020 |710f (& 2lZ/28) |GEAR , HELICAL 28T 1 B
405 03202|16702211910 |SA1(32X34%28) BUSH , 32X34X28 1 o
405 033|15642160041 |2HM (30X46X03) WASHER , 30X46X3 1 - ]
405 034 |V6041106306 'EtﬂlfHE-'{Hu} BEARING , BALLUHL1 | 6306HLT [ 1 ]
405 035 [V7051400720 IC HHZE2(FYE) [CRING, HOLE 72 1
NOTE

93



SE )]0 o e
FIG 406 SUB CHANGE GEAR 209

TE48

* NOT SERVICED SEPARATELY

TATANC-U-406

NOTE

94




o

FIG 406 =% J|of N ey
SUB CHANGE GEAR '
2019 f .
TE48 i T\
HHE| F E & 2 ¥ Z g B EERE A ORCEED 7
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
406 001|v5201010022 |Z & & (A) PIN , PARALLEL/A 10X22 2
406 002|v2173612030 |2EHSZUEELSE(S) [BOLT, HEX/S “M12X30 4
406 003 V6001106207 |=HoiE | BEARING , BALL 6207 1 |
406 004 14572420021 |Z10f (&2l /37) (GEAR , HELICAL 37T 1
406 005(16702421010 |7101(24-11) GEAR , 24-11T 1
406 006[16702611301 [7101(2 1 /29-28) ASSY|GEAR, SPUR 29-28T ASSY Ty -
406 00601[16702611311 |7101 (A 1H/29-28) GEAR, SPUR 29-28T | i
406 00602[16702611320 |SAI(30X32X21)  |BUSH, 30X32X21 1
406 007 |V6001106305 | =t of 2 ~ |BEARING, BALL 6305 2 - a
NOTE

95



FIG 407

TE48

oiLe Jlof
PINION GEAR

P1

e
YEAR

2019

T303/353INC-E-407

NOTE

96




FIG 407 OiLIe J1o B =it )
PINION GEAR &
2019 f

| TE48 i
WIHE| £ E Y 2 # F g 7 &4 | sgory. |zzvs| 4558 oz
KEYNO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
407 001[V7041400200 [CEHES(£8) C-RING , SHAFT @20 1

407 002]|16702611030 |2hA (20X30X1.0)  |WASHER, 20X30Xx1.0 1

407 003[V6041106304 | =t 012 (HL1) BEARING , BALUHL1 | 6304HL1 1

407 004 [14602130030 [2+M (20X34X03) WASHER , 20X34X3 L -

407 005 [14572412300 ?|01(ﬂdr 2|2i/14) COMP |[GEARCOMP HELICAL1eT| | 1 B
40??'_[I_I_U_t_‘;qyﬁ_ﬁ_{:}gg_zﬁ_‘_r_s I:Hioi%iiﬂfmm _ [BEARING  NEEDLE GAGED KT222613 2

407 007 [V7041400280 cgm 23(28) C-RING , SHAFT @28 1

407 008 |16702410020 [51=(28X51X59)  |HUB,28X51X59 i 1

407 009]14572411022 |7]0{(£ 1 /29) GEAR , SPUR 29T 1

407 010{14572411010 |7|0f(2H/42)  |GEAR,SPUR42T 1

407 011[V6544283327 || SH|0{2(H 0IX|)  [BEARING, NEEDLE CAGED | KT283327 1

407 012{14572410010 |2+ (28X46X03) WASHER , 28X46X3 | 1

407 013]16702611011 [7|0f(2m/25) GEAR, SPUR 25T - 1|

1407 014 (V7041400300 [CHHEZ(S8)  |CRING, SHAFT | @30 1

407 015[16703020040 [L{E(M33X1.5)  |NUT,M33X15 1 _
407 016[V7051400720 |[CHEY(FYE)  [C-RING, HOLE - on2 1

407 017[16703180100 |4 (P/3.0) SHIM , P/3.0 1

407 018]16703180110 |!(P/0.1) SHIM , P/0.1 | 2 ]

407 0196341130207 [&f 01T & {1401 2 (S 3¢) [BEARING , TAPERROLLER| 30207 1

407 020]16703180130 | 0l tlofg SPACER , BEARING [ 1

407 021(V6341132207 (5 0| T & 2{1 01 2 (S 3) [BEARING , TAPERROLLER| 32207 1 '

407 023]16703180120 |41(P/0.2) SHIM . P/0.2 | 2 _

NOTE

97




FIG 408

TE48

P10 S0l E AR E
P.T.O DRIVE SHAFT

P1

T3037353NC-E-408

NOTE

98




P.T.O E2l0|EB AMIEE

FIG 408 py | YEAR
P.T.O DRIVE SHAFT oo
TE48

| R & & 2 ¥ F g 7 4 | sEory. |zevs| 4H58LY 7
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
408 001[16702191021 [PTO3 =7(0f GEAR, HUB PTO 1
408 002|V6001106005 | = 8102 ~ |sEARING  BALL 6005 1
408 0031670221200 |22{%((PTO) ASSY  |CLUTCHASSY ,PTO CLUTCH 1 C _ B
408 004[16702171041 |PTO 22{xl &  [SHAFT,PTOCLUTCH | 1
408 005|v6001106204 |02 BEARING , BALL 6204 2 )
408 006 (16702200041 |Zt24(20X30X08) COLLAR , 20X30X08 | 1
408 007|V7051400950 [CHPEZ(THE)  [CRING,HOLE @95 1 _
408 0081670212030 |Z 20| E ASSY PLATE ASSY 1
408 009|14722212040 [~ =2 | SPRING 4
408 010[16342212050 |22 Eafol= CLUTCH, PLATE 6
408 011[15642212050 |22fx| clA3 CLUTCH , DISK B 5
408 012[15642212060 [2|&t Zajjo|E |PLATE, RETURN. 1
408 013[14722212070 |cla3(=20/3)  [Disc | 1
408 014[15642212090 |&1& (C) SEAL, C 1 B |
408 015|14722212020 [m A& PISTON | a |
408 016]14722212090 |2(T|A &) RING , PISTON 1 :
408 017[14722212010 |#l0| & CASE B 1
408 018 (14462162180 |al2l (B) |sEAL,B _ 2 B
408 019|V7051400470 |[CHHES(TFYE)  |CRING, HOLE 47 1 '
NOTE

99




FIG 409

TE48

P.T.O ME!Xl I
P.T.0. CHANGE GEAR

P1

e
YEAR

2019

TATAINC-L-409

50

NOTE

100




HE
FIG 409 P.T.O A2IXl J10] o |_YEAR
P.T.0 CHANGE GEAR e
TE48

WIHE| F & B 2 ¥ F g " | 7 3 | sHOTY. |2sws| 4BEEY | 6 =
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
409 001]14211340190 [HZEZ COUPLING 1
409 002 (V6041106305 | =t 042 (HL1) BEARING , BALUHL1 | 6305HL1 1 -
409 003[13922543530 |7|0f(@2lZ, 11-14) |GEAR,HELICAL 11-14 |
409 004 [V6041106306 |t 012 (HL1) BEARING, BALUHL1 | 6306HLT | 1 B
409 005 14254330180 |24(72) CAP 72 | 1 C i
409 007 (15602231610 |2 E (4 E/M8X16)  [BOLT, SET M8X16 1 :
409 008|13922540020 |PTO A|ZEAE{0|  |STAY, PTO SHIFT 1 i -
409 009|13922540010M[PTO =3 FORK, PTO ] 1 e
409 010 V6802000010 |2t BALL , STEEL 516 1
409 011[13022250030 |A|ZejAama SPRING , SHIFTER B 1 -
409 012[v7201024010 [0 (P) O-RING , P | P10 1 3
409 013|V6041106205 | =t 01 24 (HL1) [BEARING, BALLUHL1 | 6205HLT | 1 |
409 014]13922730060 |Zr2H(25X56X40) COLLAR, 25X56X40 1
409 015|V6544404527 |L{S|0{2 (M OIX|) [BEARNG  NEEDLE CAGED | 1 -
409 016(15642730072 |5-Al(35X40X37) [BUSH, 35X40X37 1
409 017]13922543600 |7|0f (®el, 52) GEAR, HELICAL52 1
409 018[15642730052 |51 = (35X62X20) HUB, 35X62X20 ] 1
409 019[15242360050 |&2tol=#Zg COUPLING , SLIDE 1 B
409 020 (V6544354026 || St[0iZ (H(OIX|) [BEARING NEEDLE CAGED| 1
409 021(13922543500 [70f(@2l2, 48)  |GEAR HELICAL 48 1
409 022(15642730082 |2HM (35X55X03) WASHER , 35X55X3 |4 ) B
409 0231670255102 |20 PTO %3 SET  |HOOKSET,RRPTO | | 1 '
409 024 (16702542102 |2(0f PTO $3 COMP [HOOK COMP,RRPTO 1 -
409 025|16702432201 |2H($#=5) COMP  [ARM COMP, RANGE -8
409 0265801406025 |~ =2 PIN, SPRING 6X25 1 3
409 027 (V7201024012 |0Z(P) O-RING , P P12 1 B
409 028|16702230371 |Z2j0lE PLATE 1 .
409 029|v2173608016 |~ & S2tmE=E(S) [BOLT,HEXSS M8X16 1 )
409 030[16702440070 | =(13X17X61) HIB(13"17"61) i 1
409 031[13922552100 [PTO afl&i ,5F COMP |LEVER COMP, PTOIDOWN 1
409 032[V4111600120 | ohM WASHER , PLAN M12 q -
409 033]V4011600120 | T2 otn WASHER ,SPRING | M12 1
409 034|V2013612085 |4+ &SZt=E(EE)  [BOLT, HEX M12X85 1
409 03513632552200G8 |2/ COMP , PTO/4} |LEVER COMP PTOIUPPER 1 I
409 036(16992190102 |28 (PTO) |GrRP,PTO E | ' '
409 037|V2013608035 A& S2tE=(2E)  |BOLT, HEX 1
409 038|V3042600080 |48 SZHAERE2E |NUT, HEX?2 M8 1
409 039 (V4111600080 | ohA WASHER , PLAIN M8 2
1409 040 [V5601600008 [t B PIN., SNAP 8 2 | B
409 0411392553100 |PTO &3 LINK, PTO . 1
409 04719027010010 |A~&E 87125 |NUT,HEX FINER M10 i
409 048|v4111600100 | 2t WASHER , PLAIN M10 1 )
409 049 (13922730010 [PTO AFE E SHAFT , PTO 1
409 050 V6001106207 |= 802 BEARING , BALL 9

e
NOTE

101




ol
ClE = YEAR

FIG 410 DIFF LOCK &

TE48

2019

*NOT SERVICED SEPARATELY

I303/353INC-E-410

NOTE

102




e
IT
FIG 410 CIZ = | e
DIFF LOCK e
| TE48 .
WIHE| F E B 2 HF F g [ 7 & | #&ory. |zevs| 40582
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
410 001[16703192205 |[CIZZm g COMP  [PEDALCOMP , DIFF LOCK 1
410 002|V5801406032 |~ =2 & PIN, SPRING | 6x32 3
410 003[V7201024016 [0Z(P) O-RING, P P16 1 3
410 004]13003180152 |clZ= =& SHAFT , DIFF LOCK 1
410 005|V5801408060 |4 =2/ PIN , SPRING 8X60 1 )
410 006 V6041106011 [ = 0f 2! (HL) BEARING , BALUHL1 | 6011HL1 1 _
410 007[16703180161 [5f= cl== HUB DIFFLOCK | 1 B
410 008[16703180022M| = 3 (c| = &) FORK , DIFF LOCK ) 1
410 009v4111600200 [ obA WASHER , PLAIN M0 |1 _
410 010{17973030420 |2 =2 SPRNG 1 B
410 011[V2173608016 |+& R 2B E2E(S) [BOLT,HEXS M8x16 | 1 _
410 012[16703180191 |=aijol= PLATE , STOP 1
410 013|V7051400750 [CHEHE2(PHR) [RING,CTYPE o715 1 ' L
410 0141670318051 [41(0/0.5) SHIM , 0/0.5 1
410 0151670318080 |4/(LH/0.2) SHIM , 0/0.2 6
410 016]16703180090 [4/(LH/0.1) SHIM , 0/0.1 ] 2
410 017[12633000002 |2/0f %t &%| ASSY [DIFF ASSY , RR T
410 018[13003180013M|c| = 30| A  |case, DIFF ' 1
410 019[13003180060 [#/#7]01(18)(RH)  |GEAR,BEVEL 18T(RH) 1
410 02013003180031 |#|®7[04(18)(LH)  |GEAR, BEVEL 18T(LH) 1
410 021[13003180040 [ci=miei(10)  [PINION,DIFF10 | 2 )
410 0216703180521 |A2pAE ot WASHER, THRUST | 2
410 023[13003180200 [HL{HAAcStAEQRA  |WASHER, PINION THRUST 2
410 0241303180070 |cIZmuiei&  [SHAFT, DIFF PINION 1
410 025[v5801405036 |~ =2 ~ |PIN, sPRING 5X36 1 B
410 026[16703002020 |7[0f8|& (52T) GEAR , BEVEL 52 B 1
410 027|V2173608020 |48 S EELE(S) [BOLT,HEX'S MgX20 10
410 028/13003181202 |C|= & Z2{x| COMP [CLUTCH COMP  DIFF LOCK| 1 _
410 029|v6041106009 |EmOf&I(HL1)  |BEARING ,BALLUHL1 | 6009HLI 1 i
410 030[16703002012 =20l ==|L{2i(9T)  [PINION, DRIVE 9 T 1
410 031[16703180181 [4!(RH/0.1) [sHIM, 0/0.1 B
410 032[16703180171 | 4I(RH/0.2) ~ [sHiM, 0102 B 2
410 033]16703180052M|C| ZH 0| A0 &H(R) METAL , DIFF CASE R 1
410 034|V2173610025 |28 K2 ERE(S) [BOLT, HEX/S | m10x25 4 ) il
s — e ———
NOTE

103




HE

EADE 210 HOIA L |Lrew
FIG 411 TRANSMISSION REAR CASE

TE48

2019

f.f: é;é;:,, ) 2540NC-E-411

NOTE

104




FIG 411 EdADE clO AHolA o Ly | —»
TRANSMISSION REAR CASE e |
TE48 \_/
———l o
HE| E EH Z £ F g 7T & F20TY. |22rE| SHERE Hf z
KEYNO | PARTNO DESCRIPTION SPEC QTY. | REPAIR | rrecTivE DATE REMARKS
411 00114942400014M Eloiiajﬁufﬂﬂolﬁ CASE . RR TRANSMISSION 1
411 002[v3043600120 |2 sig2tiE 2805 |NUT, HEXR | w2 | 4 N
411 003|V4011600120 |A=2lop WASHER , SPRING M12 4
411 004[V2173612040 [~ 8igzt=E22(S) [BOLT, HEX/S Mi2x40 | 8 _
411 005|v2513412045 [AEi===0% BOLT, STUD/2 M12X45 2 B
411 006]V5201010022 |48 i (a) PIN , PARALLEL/A 10X22 2 =
411 007|V2514412040 |AEic=E02% BOLT,STUD2 MI2X40 | 2 o
411 010[11103062000 |22 =247 0| X|ASSY |GAUGE ASSY, OIL LEVEL 1 ¢
411 012[16701015001 |otaut Ee JIASSY  |PLUG ASSY  DRAIN (MAGNET) R :
411 013[14273170040 [#N/A CAP ,M14 4 ]
) I R
-
NOTE

105



el ¢s 5IA (1) o |_YEAR -
FIG 412 REAR AXLE HOUSINGS (1) o0 | LT\

TE48

IM5NC-E-412

NOTE

106




cl Y= o2& (1)

AT

FIG 412 YEAR
REAR AXLE HOUSINGS (1) 15
TE48
W|HE| £ EF o 2 g £ 4 FEQTY. &HEH g
KEY NO PART NO DESCRIPTION EFFECTIVE DATE REMARKS
412 001[V2514410060 |AE{EEE2Z BOLT, STUD/2
412 002|V2514410050 |AEi= g =05 BOLT, STUD/2
412 003[V4011600100 (A= 29t WASHER , SPRING
412 004[V3043600100 |~ESZHH{EBE2E [NUT HEXZ
412 005(V2173610060 |48 S24BELSE(S) [BOLT, HEX'S
412 006|12363201000 [173 (% &/Lr) SUB ASSY [HouSNG. LR AXCE SUB ASoY|
412 007 [12363202001 |512% (4% /RH) SUB ASSY |HOUSING, RH RR AXLE SUB ASSY
412 008|V2514410028 |AE{===0x  [BOLT.STUDR |
412 009|V5201010022 |m 54 (A) PIN , PARALLEL/A 4
412 010[V2013610130 |+ & S22 =S(2E) [BOLT,HEX | M10x130
412 011|V2174610050 |28 S2EE2S(S) [BOLT, HEXS '

NOTE




cl0 s 51 E (2)

FIG 413 REAR AXLE HOUSINGS (2)

TE48

P1

e
YEAR

2018

IS4ENC-E413

NOTE

108




109

FIG 413 cl s SR (2) o | e
REAR AXLE HOUSINGS (2) s
TE48

WHE| R E & 2 2 ZF & 7 & | FHOTY. |2cv:| dHHSY o =
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
4137 001[12383200011M[2l0f % & 5t = HOUSING , RR AXLE 2
413 002[V7051400800 |CHEHEE(FYE)  |C-RING, HOLE @80 2 =
413 003 V6041106208 |=tH 012! (HL1) BEARING , BALUHL1 | 6208HL1 2 _ =
413 004|V7041400400 |[CHHEY(28) CRING,SHAFT | @40 | 2
413 005 (16703230012 |& =21 (10/LH) PINION,LHWHEEL | 1 ' B
413 006[12383240020 |& 7|of , 54T GEAR , WHEEL 54T 2 B
413 007 [V6041106209 |t 012! (HL1) BEARING , BALLUHL1 | 6209HL1 2 -
413 008(12383240050 |AEZ ~ storRNG | 2
413 009|V7051400900 |CHHEZ(THE) [CRING, HOLE 2 B :
413 010{12383240040 |2 M (R}5) SEAL , SHAFT 2 e
413 01212383240010 [2lof & AFZE SHAFT, RRWHEEL 2 .
413 014[V6001106210 |=woiyy BEARING , BALL 6210 2 .
413 030(16703230024 | = 1110/(RH) PINION , RH WHEEL 1
413 033(12383240030 |Z¢2H(50X60X238)  |COLLAR, 50X60X238 2 o
NOTE




e

F S allu o [ve
FIG 414 MAIN CHANGE LEVER 2019
TE48
29 18
T <

I54UNC-E-414

NOTE

110




111

S
FIG 414 == did o |veaR
MAIN CHANGE LEVER —
TE48
[&5/e2] 7 2 & 2 ¥ Z @ 7 F | FZOTY. |cevz| dHESY o Z
KEY NO PARTNO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
414001 [14942230330M| M| &H(F 4 %) METAL , MAIN L (-
414 002(V5201010022 |84 T (A) PIN, PARALLEL/A 10X22 2
414 003|v4011600080 [~ =2ty WASHER , SPRING M8 4
414 004|V2013608060 |28 S2EE(28)  [BOLT, HEX 4 |
414 005|14572230320M| 4 % ot ARM , CHANGE 1 _
414 006(15602231600 | E (4 /4 £M8X16) [BOLT , SET SEAL LOCK | 1 _
414 007 V7441142508 |22 Al(D) SEAL , OILID D14258 1 B
414 008[V7051400250 |CHHEZ (THE) |CRING, HOLE | @25 1 i
414 009 (16702244300 |#152=(Lf) COMP  |ROD COMP , IN CHANGE 1
414 010|v5801406025 |~ =2/ PIN,SPRING 6X25 1
414 011]16702240060 |SEAI(12X14X08) BUSH , 12X14X08 1
414-012 16?[]223430[]- _E’F-*;-j_d.—"_t, S2l3H COMP ERACKHC{J!.!P.M&J-N-S-HIFTE.R - 1 _
414 013]16702233500 [H%2=(2() COMP  |RODCOMP,OUTCHANGE| 1 o
414 014|V3002600060 |S2tiE=281Z  [NUT,HEX1 | M6 2 |
414 015[V2173608016 |28 S2t2 =2 E(S) [BOLT,HEX/S M8X 16 1
414 016[16702230371 |=Zajols PLATE 1 '
414 017|16702244202 |BI(F815) COMP  [PINCOMP, MAN CHANGE | 1
414 018[16702240051 |2 E (M6X45) BOLT , M6X45 a E |
414 019]15603142910 |=LA|(16X18X15) BUSH , 16X18X15 2 C N
414 020[16702244105 |2ilt4(F=15)COMP  [LEVERCOMP MAINRANGE | 1 |
414 021|v3342600100 |2 &2 E7H=2F [NUT HEXFINER M10 1 .
414 022|13822442400 [£%0I(F#%)  [GRIP,MAINCHANGE | 1 )
414 023|v6802000010 |27 BALL  STEEL 5/16 2
414 024[13022250030 |A|Zef~=2  |SPRING, SHIFTER ' 7
414 025(16702230023M| = 3 (1-2¢H FORK , 1ST/2ND 1 [
414 026(16702230300 [A|ZE Agjo|(mel) [STAY,MAIN SHIFT 1
414 027(16702230043M[ 23 (F#%/4 3 2) [FORK, SYNCHRO - 1 B
414 029[16702232001 |2= F# % SET ROD SET, MAIN SHIFT | 1 )
414 030|v2173608025 [~ 8 S2tg@=2S(S) [BOLT,HEXS | Mex25 | 2 -
NOTE




FIG 415

TE48

S
SUB CHANGE LEVER

P1

e
YEAR

2019

<
N
©—2%
®&—13

19

TATANC-U-415

NOTE

112




HE
FIG 415 SHS o I
SUB CHANGE LEVER db |
2019 |
| e _ il R
e & FE 8 B £ F & 7 & S2toTY. | 220 MEHERY H 3z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
415 001[16702432002 [otSET (B8 % ARM SET, RANGE 1
415 002[16702432102 [$3 COMP(£¥%) [HOOK COMP , RANGE 1
415 003[16702432201 [oH(F#<) COMP  [ARM COMP , RANGE B
415 004[V5111006036 |~ Z3iEfo/HE  [PIN, TAPER SPLIT 1
415 005/16702440021 [2=(FH% , 275)  [ROD, RANGE 275 ‘ o
415 006 [V5601600008 | &4 & | PIN, SNAP 8 2
415 007 |v4111600080 |%otA |WASHER , PLAIN M8 2
415 008{V4011600120 [ = 2 o} WASHER , SPRING M12 1
415 009|V2013612085 |~& S2HEE(2E)  [BOLT, HEX 1
415 010[16702440070 [&1=(13x17x61)  [HIB(13*17°61) 1
415 011|v4111600120 |Z 24N ~ |WASHER , PLAN M12 1 '
415 012|16702442105 |¥# % 2{8{COMP  |LEVER COMP, RANGE L R
415 013[V3342600100 |~ SZL{E7H=2F [NUT HEXFINER | M10 1 B
415 014(13832442400 |2 Fol(FH =) GRIP , CHANGE RANGE | 1 ) -
415 015(V6802000010 |2Z++ |BALL,STEEL | 5/16 1
415 016[13022250030 |[A|ZE{A =2 SPRING , SHIFTER 1
415 017 |16702430010M[ = 3 (£ ¢4 %) |FORK, RANGE 1
415 018|v7081400100 |EE#H &2 E-RING o0 | 2
415 019]16702430021 [A|ZE AF0| |STAY , RANGE SHIFT 1
415 020[v2173608016 |~&S2t2 =2 E(S) [BOLT, HEXIS M8X16 1
415 021]16702230371 | =20l | PLATE 1 a i -
415 023|v7201024012 |0 (P) ~ |oRiNG, P | P12 1 :
415 024[V4111600100 [% 24 WASHER , PLAIN M10 1
r
NOTE

113




e

clHA &3 YEAR
FIG 416 REVERSE LINK i

TE48

2019

T4TANC-L-416

NOTE

114




AT
FIG 416 ALERE | e
|
REVERSE LINK oo |
TE48 _ Sl
IHE| £ 2 & 2 ¥ = g 7 2 | #Zory. |ceve| 455 o Z
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
416 001]16702250060 |=HIOI(A]=E{/2|t{ ) |STAY, SHIFTER REVERSE 1
416 002 |ve802000010 |2+ BALL,STEEL | 518 1
416 003]13022250030 |AlZEfAZ 2 SPRING , SHIFTER [ 1 |
416 004 [16702140012M| ZZ(AIZE/MHE)  |FORK, SHIFTERSHUTTLE| B
416 005[16702230371 |Z2lolE PLATE - 1
416 006 |v2173608016 |~EHSZtEEEE(S) |[BOLT, HEX/S M8X16 1
416 007 16702252000 |2H(2I#{X) SET ARM SET, REVERSE | KT
416 008 [v7201024012 |02 (P) ORING,P P12 1 B
416 009|V5111006036 |2=Z=EIOIHE  |PIN, TAPER SPLIT 6X36 1
416 010[16702252500 |2 COMP ARMCOMP 1
416 011]16702252301 |¥3 COMP ~ |Hook comp 1
416 012]14256210040 [BSH-IA2 = (9) CLAMP, 9 - 1 B '
{. -
| SO |
NOTE

115




FIG 417

TE48

cltHA HQIAl dlH
REVERSE CHANGE LEVER

P1

2
YEAR

2019

IS4ONC-E-417

NOTE

116




cltH A MK it

FIG 417 pq |_YEAR
REVERSE CHANGE LEVER s
TE48
HE| £ E & 2 ¥ Z g 7 & | 2307y |ccvc| dH5SY
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
417 001 (12622832000GB |2l H (A &)COMP LEVER COMP , SHUTTLE 1
417 002|v7041400140 [CHHEZ(£8)  |C-RING, SHAFT 014 1
417 003(14276010030 |2HAF(15X24X2) WASHER , 15X24X2 = 2
417 004 14521170040 |28 2lei2 GRIP,REVERSE 1 TG =~ bl
417 006 (12632152000 |#Hlol=(2/e{~)ASSY |CABLEASSY REVERSE| | 1
417 007 14322420010 |® ~|PIN ' ' 1 -
417 008 |v4111600080 |% 2tA ~ |WASHER , PLAIN M8 1
417 009|v5001920020 |2 && PIN,SPLIT 2X20 1
417 010|v2173608016 |~ESZLEELE(S) [BOLT, HEX'S M8X16 1
417 011[16702150014 |Z2I0IE A, ME PLATE , SHUTTLE ' 1
417 012|v2183608016 |~ & SZtEE 2 £(SP) [BOLT, HEX/SP ~ M8X16 3 '
- 4
r )
NOTE

117




AWD M2 Al 2l 5

FIG 418 4WD CHANGE LEVER

TE48

P1

YEAR

2019

CHIG. 40> [F))

T303/353NC-E-418

9

S 12
®—

NOTE

118



AT
FIG 418 4WD ML Xl dlH oy |_YEAR
4WD CHANGE LEVER i
TE48
R EEEE £ F g 7 & | s&ory |zewe| 4HFH2Y
KEYNO | PARTNO DESCRIPTION SPEC QTY. | REPAIR | errecTive DaTE REMARKS
418 001(16703122103 |Al =& 2H4WD)COMP |ARM COMP , 4WD 1
418 002|v7201024012 |0 (P) - ORING,P P12 1 B i
418 003|16702622103 |2COMP(4WD) |ARM COMP , 4WD 1
418 004 [16702230371 |Z2liolE ' PLATE | ) T
418 005[v2173608016 |“&EHSZEEEE(S) [BOLT, HEX'S M8X16 1
418 006 |\V5801406025 | = & & ~|PIN, SPRING 6X25 1 -
418 007 V4111600080 | & kA WASHER , PLAIN M8 1
418 008 [v5601600008 |2 & PIN , SNAP 8 1
418 009 [14942632110GB|[4WD 2f & LEVER , 4WD 1
418 010[16702190060 |22 (4WD) GRIP,4WD B C K
418 011[v3342600100 [£8SZHETH=2F |NUT, HEXFINER M10 1
418 012[V4111600100 | &M ~ |WASHER , PLAIN Mo | 1
- i
NOTE

118




5 | Z=E %z (FRONT AXLE,SUPPORTER & DRIVE SHAFT)

FIG501 Z8E %z S2131 (FRONT AXLE BRACKET) ————————— e 124
FIG502 ZEE CIZ . J|f & AFZE FRONT DIFF. GEARS & SHAFT ) ===———————m e 126
FIG 503 Z2E Mg 6I22 (FRONT AXLE HOUSING) ====== === = e e e 128
FIG 504 Z&E J|0{ H0IA (1) (FRONT GEAR CASE (1)) =—====mmm=m—mmmmmm e e 130

FIG S05Z28E J|0 HO0lA (2) (FRONT GEAR CASE (2)) —~———=————————————————— e 132



A

b

55| R
T
_
m
N <
it I
D| &
MWy
& 52
:__M
W =
Hl O
4
L

FIG 501

TE48

NOTE

124



FIG 501 ODEE dg S e -
FRONT AXLE BRACKET NG
2019 LJ 'le
TE48 |
IHE| £ F & & £ Z g 7 & | sEqQry. |cews| dE5EL 5 Z
KEY NO PARTNO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
501 001[13831021000ED | =2{l ) COMP, %%  |FRAME COMP, AXLE 1
501 002T0019010070 |7|&EHE M =E) LABEL , PROCUTIONMANUFACTURE 1 ]
501_003|V5502040093 |=2foicialy ~ |RIVET , BLIND B 4 -
501 004 [V2173612040 [+&#SZHEESE(S) [BOLT, HEX/S | m12x40 12
501 005(14251320150 |#=2  [COUPLING 1
501 006 [V7041400250 |CEEH&Z (5 8) C-RING , SHAFT 1 -
501 007 [13824100010 [=ato|eAt=E SHAFT , DRIVE 1 |
501 008 (V7041400250 |CET =2l (= g) C-RING , SHAFT 1
501 009]14251320150 |#HZg COUPLING 1 —
501 010{V2323606016 |AIAIZ S22 =(SP) [BOLT,C/R HEX/SP 1
501 011[13824102300GB|4WD = F}d} COMP  [COVER COMP , 4WD SHAFT 1 .
501 012|V2183608016 |~&=zt=2E25(SP) [BOLT, HEXISP | M8x1s 2
501 013[v2173612030 |~&8SZEEZE(S) [BOLT, HEX/S M12X30 7
501 014[14273170040 [24(M14) [cAP M4 12
NOTE

125



a3

OSE X I &AMEE | | vem M
FIG 502 | FRONT DIFF. GEARS & SHAFT |

TE48

* NOT SERVICED SEPARATELY

303/383NC-E-502

NOTE

126

2019 Nl




s il

FIG 502 =&E LI£ . 0l a NEE o |_YEAR —»
FRONT DIFF. GEAR & SHAFT &
2019 LY
TE48

SNHE[F E B 2| ¥ F g [ 7 2 | szory. |zevs| 4558 | & =

KEY NO PARTNO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS

502 001[V7441256210 |22 4l(D) SEAL , OILID D256210 1 B

502 002 (16704112001 |CI =24 A| A (2H(X) [DIFF ASSY, FF ' 1

502 003[16704112010 [oi e =<4 (8) PINION , BEVEL 8T 1

502 004 16704112110 |8 2|04(23) GEAR , BEVEL 23T 1

502 005(16704310031 [ZZE=cim#ol2~  [CASE, FRDIFF 1 -9

502 006(16704320020 |%tS3|Lief(12)  |PINION, DIFF(12) 2 -

502 007 (14273010050 |@LeiAetAEZtel  |[COLLAR, THRUST 2 '

502 0081670431060 |XtSAfOI=7|0f(20) |GEAR , DIFF SIDE(20) B 2

502 009 |16704320050 |2 2{AE2bM WASHER , THRUST _ 2 '

502 010|V5801405025 |2 =2 g PIN., SPRING 5X25 1| .

502 011[16704110060 |xt= x|l % SHAFT,DIFFPINION | | 1 o

502 012|v5801403025 |4 =&y PIN, SPRING x5 | 1

502 013|V6001106212 |=tH o2 |BEARING , BALL 6212 1 o

502 014[17994420060 |[CHHZZY(H8)  [SNAPRING,CTYPE | 1|

502 015|V7051400620 |[CHHEY (TYE)  |CRING HOLE 62 o .

502 016 (14254310080 |4 (A) SHIM , A 1 _ )

502 017(14152050160 |4!(B) SHIM , B 1

502 018[15024320020 |21Z=2E2{#0{Z  [BEARNG, TAPERROLLER 2

502 019[16704112120 |Zre} COLLAR ' 1

502 0201488410090 |4 = (M30) NUT , M30 1

502 021(v6001106211 [ =102 BEARING , BALL 6211 1

502 022|16704110121 |7+l SHIM _ 2

NOTE

127




O2E HE §IRA N e
FIG 503 FRONT AXLE HOUSING

2019

TE48

g " *NOT SERVICED SEPARATELY

T474-U-502

NOTE

128




e 7\
FIG 503 I=E %z OIRE oy |_YEAR | J.;L —»
FRONT AXLE HOUSING wo |
™
TE48 =

WHE| £ & & 2 | ¥ Z g 7 3 | sEory. |cewvs| 4HESY | Z
KEY NO PART NO DESCRIPTION SPEC QrY. REPAIR | EFFECTIVE DATE REMARKS
503_ 001]14524322000M EEE_ L B =R B HOUSING , FRONT AXLE 1

503 002[12394125100 |22 ASSY  [CAPASSY,OL 3 1 -

503 003|v7811600008 |Z2i 2(AbztEfOIH)  |PLUG, SQUARE R1/2 1 |

503 004[17994360221 | @ ER0l0f=2|cf)  [CONNECTOR 1

503 005[19021024300 [ (530) HOSE.530 B 1

503 006[17131049210 | A2l 11 HOSE CILP 11 1

503 007[16704362201 |&l 0l &H(R)ASSY  |METALASSY, PIVOT 1 '

503 00701/16704362211M| | £ 0 ©(R) METAL , PIVOT RR 1

503 00702|16704362221 |5Al(75X80X30) BUSH , 75X80X30 1

503 00703(V7631500000 |12/AL{Z(B-PT)  |NIPPLE, GREASEBPT| 1

503 010V2004616050 [S2tEE (2 E) BOLT , HEX M16X50 | 2

503 011[V4011600160 | = 2ot  |WASHER, SPRING M16 2

503 012|V7201035040 [0%(P) ~ |oRING, P P40 1 B i
503 013 (V7211031080 |02!(G) ORING,G 680 | 1 B |

503 014[16704310040 |AH 0| AR SPACER.R - 1

503 015[16704332101 | 2 0i BH(F)ASSY  [METALASSY,PIVOT 1

503 01501|16704332111M| = 2 0fl & (F) METAL , PIVOT FR 1 I

503 052|16704332220 |AI(50X55X20)  [BUSH, 50X55X20 1

503 01s031V7631500000 22|24 E(B-PT) NIPPLE , GREASE/B-PT 1

503 018[16704020020 [~ E::_l_;n:} |sPacer ) e N 1
503 019[v7211031085 [o&l(G) ORING, G GS5 1 3

503 020[V2014616050 |28 SZEE(2§) [BOLT HEX M16X50 1 i

503 021]v3052600160 28 S2HAER S35 [NUT, HEX3 M16 1

503 022|14444120090 | & oA}  |waSHER, SEAL El

503 023|V2173612040 (S8 SZUHEBERE(S) [BOLT,HEXS | M12X40 4 -

503_024|14051060030 |1 2x| 244} WASHER M2 | 2 L
e =

NOTE

129




FIG 504

TE48

T=2E J| AHOIA (1)
FRONT GEAR CASE (1)

P1

Pt
YEAR

2019

T303/353NC-E-5I

14

NOTE

130




T=2E J|0f AOIA (1)

s S

NOTE

o
FIG 504 P1 YEAR f"'""b'
FRONT GEAR CASE (1) & el
2019 \:J
TE48
WHE| £ = o 2 ¥ £ g " | 7 & | 2Zory |ccre| dEFEY | & 2
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
504 001]16704340010M| %/ ZF+S# 0l A(A)  |CASE, FINAL DRIVE(A) 2
504 002[16704340020 |7|0f (& 9) GEAR, BEVEL 9 B 2
504 003|V6041106208 |t 02 (HL1) BEARING, BALUHL1 | 6208HL1 2
504 004[V5201012020 [% 3 (A) ~ |PIN, PARALLEUA 12X20 4
504 005(V2024614040 |28 K|ZHBE(ZHE)  [BOLT HEXFINE | M1axd0 | 10
504 006 V4011600140 | = 21 244 ~ |wASHER,SPRNG | M14 10 e
504 007 |16704340030 |7[0f (1 ,16) GEAR , BEVEL 16 ) v B
504 008|V6001106207 | =012 ~ |eEARNG.BALL | 6207 2 B
504 009 16704130010 [AFZ £ (480) SHAFT , 480 R
504 010[16704130020 |AbZ E(296) SHAFT 296 e )
504 011]V7051400800 [CHEHEZ(FHE)  |C-RING,HOLE 80 2
504 012]16704320030 |2t2}(68X80X2) COLLAR , 68X80X2 Z
1504 013[V7231020110 |0Z(S) | O-RING, S $110 2 3 _
504 014[16704130080 |7 {ZMU5k$A  |HOUSING, SEAL 2 )
504 015|16704340040 |07 |ZI4 2UASSY  |SEALASSY } 2 B
504 016[V6001106014 | =t 0f BEARING BALL | 6014 2
504 017|v7231020115 [0 ~ |oRING - 8115 2 B B
504 018v7051400950 [C&2EE(FHE)  |CRING, HOLE %5 2
504 019]v6001106012 |=t0f2) BEARING , BALL 6012 2 B
504 020 (V7041400600 [CEHHE2(Z8)  [CRING, SHAFT 60 2
e

131




FIG 505

TE48

T&E JI0 3ol (2)
FRONT GEAR CASE (2)

- YEAR =
2019

T474-U-505

NOTE

132




AT
FIG 505 EEE J|0 3ol& (2) oy |L_YEAR —»
FRONT GEAR CASE (2) el
_ 2019 \\L
TE48
IHE| 2 & 2 ¥ Z g T | 7 & | sEory. |cew=| dE5Eg 5 2
KEY NO PART NO DESCRIPTION SPEC QTY. REFPAIR | EFFECTIVE DATE REMARKS
505 001[13824342100M[ %/ Z S # 0| & (B.RH) [CASE RHFINALDRVE®) | 1
505 002|13824342000M| % 7S 0| & (B.LH) [CASE, LH FINAL DRIVE(B) 1 -
505 003[16704130050 [AFZ E(192) SHAFT ' 2
505 004 (16704130100 [7[Of(#%#.11) |GEAR,BEVEL11 | 3
505 005 (V6041106308 |8 01 2 (HL1) BEARING , BALL/HL1 6308 2
505 006 16704330180 |74 (90) CAP, 90 2 e |
505 007 [V7811600006 |2 1(AFZE(O|T)  |PLUG, SQUARE R3/8 4
505 008 16704130060 |4!(75X90X2) SHIM , 75X90X2 2
505 009v7051400900 [CHH&E2(PYR) [CRING,HOLE 0 | 2
505 010[v2014612030 |2 ESZUBE(2S) [BOLT,HEX M12X30 2
505 011[V3042600120 |2 & RZHAERE2E |NUT, HEX?2 CM12 2 !
505 012[16704340080 | & 7]0f(41) GEAR , BEVEL 41 i 2
505 013|V7041400500 [C&#H &2 (%2) CRING , SHAFT 50 2 - .
505 014]16004340040 |Z 2 M2 [SEAL B B
505 015[V6041106208 | =8| 012 (HL1) BEARING , BALUHL1 | 6208HL1 2
505 016]v6001106210 | |02l [BEARING , BALL | 6210 2 - :
505 017 [16704340130M| & AF = E 7t8} COVER , WHEEL SHAFT]| 3 _
505 018[16704340150 [O-2I ORING | 2 B
505 019[V2173608025 |~&S2EEESE(S) [BOLT,HEX/S MBX25 20
505 020{16704340070 |APZS(®)  |SHAFT WHEEL | | 2
505 021[16709510080 |24A{(50X60X2)  |WASHER , 50XB0X2 2 :
NOTE

133




FIG 601 210 HI (GEAR PUMP) =——— === e e e e e e e e e e 138

FIG 602 &1L HOIA (CYLINDER CASE) =====m=mmmmmm e 140
FIG 603 2IZE & (LIFT ARM) === === == e e e 142
FIG 604 ABIE (CYLINDER) ===mmmmmmm e e o e e e 144
FIG 605 ZXI¢& &3 (1) (POSITION LINK (1)) =======mmm = e e e 146
FIG 606 ZXI¢& &3 (2) (POSITION LINK (2)) ========mmmmm e e 148
FIG 607 2E8® WS (CONTROL VALVE) —=—===== === m e e 150
FIG 608 ZXI ¢ At (POSITION LEVER) —====== === m e e e e e e 152
FIG 609 8 THOIZ (1) (HYDRAULIC PIPE (1)) ========mmmmmmm e 154
FIG 610 82 THOIZ (2) (HYDRAULIC PIPE (2)) —=========mmmm e 156
FIG 611 2% R @S (EXTERIOR HYD. VALVE ) ========mmm e e 158
FIG 612 3-F 3 (3-POINT LINK) === === mm e e e e 160
FIG 613 B1X| & HtH (HITCH & COVER) —======== === e 162

FIG 614 212 XX & gt (EXTERIOR POSITION LEVER) —==—=====———————m e —— 164



2 s

JI0 B =
FIG 601 GEAR PUMP e
TE48 2019

NOTE

138




IH IT
FIG 601 JIHBE b1 YEAR
GEAR PUMP —
TE48

SIHE[ H E & 2 ¥ F 5 " | 7 & | 7Eory. |ceve| dE5EY oz
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
601 001[13875103100 (71018 =(13x7.2CC) ASSY |PUMP(13X7.2CC) ASSY, GEAR 1
601 002 14045030060 |22l =12 PACKING , OIL PUMP | g B -
601 003[V2183608040 |48 S2tE E2S(SP) [BOLT, HEXSP  M8X40 2
601 004|v2013608170 [~+& S22 E(2S) [BOLT, HEX MBX170 2 B
601 005[V4011600080 |~ =2 2fAd WASHER SPRING | M8 2
601 006 [V4111600080 [ obA |WASHER , PLAIN M8 4

NOTE

139




FIG 602

TE48

aeld AHolA
CYLINDER CASE

P1

e
YEAR

2019

T300/350NC-E-602

NOTE

140




A

—i— e

FIG 602 alell o)L o [ve
CYLINDER CASE e
| TE48 _
WHE|E E B 2 5 F g 7 & | FFory., |sevz| dEES | o
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
602 001[16705010016M|#0[~ (Al2IT{)  |CASE, CYLINDER 1
602 002|V2173608045 |28 S2tEERS(S) [BOLT, HEXS - M8Xd5 6
602 003|v2173610030 [+ &S24 EEZE(S) [BOLT HEX'S [ M10x30 | 10 B
602 004 V5201010022 [%% 1 (A) PIN,PARALLELUA | 10X22 2
rEDE | U-EJE-H_TM‘I_{}GBM E‘H:t}(ﬂﬂ ?l-@EEU =) |COVER . MAIN CONTROL VALVE | 1
602 006[17995050090 |5-A|(50x55X40)  [BUSH 50X55%40 | 2
602 007 V7212031050 |02(G) O-RING , G G50 2
602 008[16705010110 |24 iy RING 2
602 0091794360221 |24 EH(0fo{=2/c{)  |CONNECTOR i 1 o
602 010[17131049210 |52 22 11 HOSECILP 11 E
602 011(19021024300 |5 (530) HOSE . 530 £ | ¢ B
602 012|V7801000002 |Z2i (5272 e0lH)|PLUG, HEX-SOCKET | R1/8 6 :
602 013[37371720090 [oH| 213k A S = (5}) [CLAMP, WHARNESS | 1
602 014[15184322500 [22124 ASSY CAPASSY ,OIL =)

NOTE

141




2IZE o | vex
FIG 603 LIFT ARM i
TE48
FIG. 602-001

FI1G. 604-06

T303/353NC-E-603

NOTE

142




s
FIG 603 clZE & o | vear
LIFT ARM s
TE48
?’?E’! PEHZ 7z F 4 7 & £20TY, isgfs._ﬁﬂzfgﬁ" Hf -
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
603 001[16705020012M[2| = & Atz = LIFT SHAFT 1
603 002|16705020020M{3 3(2I=E)  |UFT.CRANK B .
603 00317995020030 |7 PLATE 1
603 004[V2173608016 |28 SZHEESE(S) |BOLT,HEX'S M8X16 1 -
603 00516705022100M| 2t 2| == x ¢ ARM ASSY , LIFT 1
603 006 |16705022100M| ot 2| = £ = & ARM ASSY , LIFT 1 N
603 007 |V7041400450 [CH &2 (% 8B) C-RING , SHAFT 45 2
= - : .
NOTE

143




}%i EI I_-:I YEAR
FIG 604 CYLINDER i

TE48

T303/35INC-E-604

NOTE

144



"

FIG 604 =80 py |YerR
CYLINDER —_—
TE48
W[ H E & & - F F g 7 & | sEory, |ccvE| dHHEEY o Z
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
604 001[16705022300 [&l2Icf COMP [CYLINDER COMP 1
604 002v7201024014 |0 (P) O-RING , P P14 1
604 003[V7201057070 |02 (P) O-RING, P | P70 2
604 004 16705050060 | 2{2] RING 2 i
604 005|16705030050M| pofmjA s PISTON , HYD B 1
604 0061799503100 |Z/AE 2= ASSY  |RODASSY, PISTON 1
604 00601|1799503006 M|l A & 2 = ROD , PISTON 1
604 00602{17995030070 |4 ~ |BusH = 1 e
604 008[V2024612050 |4~8K2EE(7h=)  [BOLT, HEX FINE ‘M12X50 3
604 009 (V4011600120 [A=2yety WASHER , SPRING M12 3
604 010|V2173608016 |2& 2B ELE(S) [BOLT HEXS M8X16 1
604 0111795031500 [ReHE COMP PIN COMP , HYD B 1
604 012[15640040001 [Z2 2% = ASSY VALVE, SUB FLOW CONTROL . C
604 013 [K2310040070 I:-IAEMI*’*" SEAL , DUST (DKI11217 | 1 )
604 014|v7201124022 [0%(P ORING,P P2 | 1 B il
604 015 (V7201124016 DE'{P} | O-RING, P P16 1 B
604 016(15605070070 |:==(&2/218) KNOB , SLOW RETURN 1
604 017 V1112606040 |4/ XHEHB|ZtSLIAL  [SCREW, CIR PAN MBX40 i
604 018(V4011600060 [AZ2yotd  |WASHER,SPRING M6 1
604 019[V3042600100 |28 SZHE2E2F |NUT, HEX2 M10 1 N .
FE{M- 020 {16705030030 MIEE(SZ2IE/76) |[SHAFT, SLOW RETURN{?B} | 1 :

NOTE

145




FIG 605

TE48

ZX4& g3 (1)
POSITION LINK (1)

P1

S
YEAR

2019

T303/35INC-E-605

NOTE

146




EZX4 &3 (1)

FIG 605 Pt |YEAR
POSITION LINK (1) 250
TE48

PIHE| FE B 5 ¥ £ & T | 7 F | #H0ry. |2eus| dHAEE
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
605 0011670502200 [2aft|ACOMP CLEVIS COMP 1
605 002|V2013608050 |~ & S2EE(2E)  [BOLT, HEX MBX50 1 |
605 003 (V3043600080 |48 S2HSEE25 |NUT, HEX2 M8 3
605 004 [V7081400060 |F& 2 &2 |ERNG B 4
605 005[17995041100 |2/ 3 (4 =)COMP LINK COMP , VALVE " 1
605 006 (17995040121 |~ =2 ) SPRING 1
605 007 17995040130 |Z2f ROLLER | 1
605 008[17995041400 |2H(Z3)COMP  |ARM, COMP, LINK 1 -
605 009(17995040150 (/3 (324 32/ZE)  [LINK, CRANKLIFT I
605 010[17995040160 |E(Z3) PIN , LINK 1
605 011]17995040170 =3 9tM  |WASHER, LOCK 1
605 012|17995040131 |E2; ROLLER _ 1

NOTE




R

IXE a3 (2) o | veaR
FIG 606 POSITION LINK (2)

TE48

2019

T303/353NC-E-606 4

NOTE

148




FIG 606 ZX&E &3 (2) oy L_YEAR
POSITION LINK (2) 5545
TE48
WIHE| £ £ B g = g [ 7 3 | #2007y, |zevz| 42588 CTR
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
606 001)16705011201 [APZE(ZX|M)COMP [SHAFT, COMP , POSITION 1
606 002[V7201019009 [0 (P) ' ORING,P P9 2 B e
606 003 (17995060050 |2 3(B)COMP LINK COMP , B 1
606 004 V7081400060 |E&iziZE E-RING 5 3 —
606 005(16705010030 [AFZE(Se§ZE)  [SHAFT, DRAFT ' 1
606 006(V7081400090 [E& 2 %2l E-RING K 4
606 007[17995060061 |23 Link 1 ) )
— —
NOTE

149




FIG 607

TE48

2EE ws

CONTROL VALVE

P1

%—s

T303/353NC-E-607

NOTE

150




He
FIG 607 cER UWE o |vear |
CONTROL VALVE p
2019
| TE4s ) L
e | R E 2 ¥ F ¥ 7 4 | FEQTY. |22 dHEHSE 2
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
607 001[17995050100 [miQl ZE® W= [VALVEASSY. MAIN CONTROL 1 C
607 002[16700070000 |22l = =ASSY  |VALVE ASSY , RELIEF i | ©
607 003[V2173608045 |~ & SAUBERE(S) |BOLT, HEX/S | M8xés 3
607 004|16705060060 |1 e ~ funon ) 2
607 005[16705062400 |mho| = (& 2ICf) COMP |PIPE , CYLINDER COMP| 1
607 006|V7811600006 |Z2{2(AttE{0lH) |PLUG,SQUARE | R3f8 1
NOTE

151




FIG 608

TE48

ZXE 2l
POSITION LEVER

P1

P
YEAR

2019

T3I03/35INC-E-608

NOTE

162




ZX& cltH

FIG 608 Py |YEAR
POSITION LEVER e
TE48 _ | |
W[ F E 2 # F & 7 & | +HoTy. |2eve| dHTEL 5 Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
608 0011560511004 [22/(03X17X97) GRIP, 3X17X97 1
608 _002|V7081400120 [ES2AEE |ERING 12 1
608 003|V7081400080 |E&H &2 E-RING 8 2 B
608 004|13835062200 [ZX|442|#{ COMP  |LEVERCOMP POSITION| 1
608 005 |16705060051 |E (Zx|4) ~_|PIN, POSITION 1 ]
608 006 |16705060010 [xol=, = x|M JOINT POSITION 1
608 007 [V3043600100 |28 S2H{E2 825 |NUT HEX2 M10 4 o
608 008 [16705060030 |X|X|ZE2 BOLT, SUPPORT2 1
608 009 (16705060020 [x|x|= E 1 BOLT, SUPPORTH 2
608 010 (V4011600100 |~ =2 o4y WASHER , SPRING M10 3
608 011[17995070170 |Zaiio| = (D) _|PLaTE, D ' g )
608 012[17995070180 |A =2 ~ |sPRING 1 -
608 013[v7081400090 |EXH & E-RING 8 1
608 014[17995070200 |Zaf0| E(A) |PLATE A 1
608 015|17995070211 [op&armH(4) PLATE , FRICTION _ 2
608 016 (16705062301 |2H(EX|41)COMP  [ARM, COMP , POSITION 1 .
608 017 (17995070270 [5:A|(16X18X33) BUSH , 16X18X33 | 1
608 018[15603160025 |S=(AE2|0|E 80) |TUBE, STRAIGHT 80 _ 1
608 019[V1122605012 |AIXHEXAIZHELIA}  [SCREW, CRR FLAT M5X12 1 -
NOTE

183



FIG 609

TE48

0ok IO (1)
HYDRAULIC PIPE (1)

P1

NOTE

154




=& Iol=Z (1)

NOTE

FIG 609 Py |YEAR
HYDRAULIC PIPE (1) 56
TE48

WIHE| E £ B 2 £ F & 7 & | FHOTY. |2cve| dHHEY o Z
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFFECTIVE DATE REMARKS
609 00218027090400 |PHE S I 40 Z4|  [BAND CLAMP 40 EMBO TYPE 5

609 003 [V7201024018 |0 (P) ] O-RING , P | P18 1

609 004 (12305180020 | EH(8ODH 4) FILTER , 80 MESH B

609 005 (16705100030 [oFEted (PF1/2, PF1/2) [ADAPTER, PF12 PF1/2 I

609 006 (16705104400 |m}0| Z(HZ)COMP  |PIPE COMP, PUMP 1 ]

609 007 16705104500 |ZHo| = (% 3)COMP  |PIPE COMP, TANK |1

809 008|16705152330 |3 2(1400) ASSY  |HOSE, 1400 ASSY ' 1 C

609 011[17405100011 |¥& 54 ~ |Hose 1 -

609 0121483518200 [PTOY =ASSY VALVE ASSY , PTO 1 C | ~2019.02.28

609 0121483518201 [PTOW =ASSY  |VALVEASSY,PTO 1 C |e0190301~]
609 01201[14725182100 [PTO i = VALVE , PTO 1 ~2019.02.28

609 01201[14725182101 |PTO B = _|vALvE  PTO 1 2019.03.01~
609 01202|15640090001 |22/ =@ = ASSY  |VALVE ASSY , RELIEF 1 e |

609 01203(14725182210 |&2frol= 2 SOLENODCOL | 1

609 013[14444080062 |24 e ~ |connecTor 1 . —
609 014[14725100100 (&= PF 3/8xM18  |ELBOW PF38M18 | 1

609 015[16705100100 %= < (PF3/8XM16) |ELBOW UNIT, PF 3/8XM16| 1

609 016(16705104201 |ato| Z(PTO)COMP  |PIPECOMP.PTO | T

609 017[14945104701 [mbol = (E2|ui2l/%) COMP [PIPE COMP, RR DELIVERY| 1 ~2019.02.28 '
609 017[14945104702 |atol = (S42I#i21/%) COMP [PIPE COMP, RR DELIVERY 1 2019.03.01~

609 018v4011600080 [A=Z2iob WASHER,SPRNG | M8 | 3 )

609 019[v2013608090 |2&S2tZE(28) [BOLT, HEX M8X90 3 B .

609 0201699530400 |R42(28) UNION , O-RING | 1|

609 0211670510500 | &2l EE ASSY FILTER ASSY , SUCTION | 1 -
609 023[v7211031045 |02(G) ~ |oRING,G G5 | 1 | B

609 024 V2183610025 |48 S2t2 € 2.&(SP) [BOLT, HEX/SP | m10x25 2 '
609 0251699530000 |FL2(22)  |UNION, O-RING 1 )

609 026(14944050100 |% & ¥ (PF3/8XM16,45) [ELBOWPF38XM16,45 [ | 1 )
609 02717995010210 |A =2 |sPRING 1

609 028|13267060022 [=aiol =2 PLUG , DRAIN 1 )

155




FIG 610

TE48

S IOl (2)
HYDRAULIC PIPE (2)

P1

A
YEAR

2019

NOTE

156




& IOl (2)

Hi

FIG 610 o | e
HYDRAULIC PIPE (2) 566
TE48

HE| £ & & & 7 Z g | 7 7 | 707y, |-cve| dBFEY | o 2

KEYNO |  PARTNO DESCRIPTION SPEC QTY. | REPAR|errecTvEDATE|  REMARKS
610 001[13805102401GB [ & &/ Zt0| = COMP , & I |PIPE COMP , PUMP SUCTION | 1

610 002[v7231020026 |02!(S) O-RING , S 1 B

610 004 [V2173608050 |+ & SZHEERS(S) [BOLT, HEXSS MBX50 2
610 005[18027090400 [¥H= 2= 40 ZAl  [BAND CLAMP 40 EMBO TYPE 2
610 006{15605150031 |3 2 (100) HOSE, 100 | I
610 007 [13835104801GB| & @1 To| = COMP  [PIPE COMP, SUCTION | 1

610 008|V2183608020 |4 & &2t = &(SP) [BOLT . HEX'SP M8X20 1 N
610 009|V2183610020 |4 & §2t% = &(SP) |BOLT, HEX/SP M10X20 1

610 010/36313530021 [OfE{E{(DQH)  |ADAPTER, HIGH-PRESSURE 1

610 011[13805104101GB|ofl ¢1 To| = COMP , X [PIPE COMP , FRMAIN | 1

610 012|v7201124020 |0 (P)  |oRNnG, P 1

610 013[V2173608025 [~ & S2UBESE(S) [BOLT HEXS Mex2s | 3 = )
610 014|v2173608016 [~8HSUEBEEE(S) [BOLT,HEX'S | Mexi6 1

610 015[13831412600GB| =24 %! COMP , EE{ [BRACKET COMP, FILTER 1
L - -

NOTE

167




FIG 611

TE48

ol fot we

EXTERIOR HYD. VALVE

P

o s
YEAR

2019

=

mO®

T474-L-611

NOTE

158




Hx
FIG 611 o Rot, W | e
EXTERIOR HYD. VALVE i
TE48 _ 1
WHE| £ F o 2 £ F g 7 & | #H0Ty, |cevs| 4HGEL 7
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
611 001]21615250020 [a] e & Zro| (%4A4) GRIP , LEVERIRED 1
611 002[16705125100 |ail (1) COMP LEVER COMP , AUX1 1
611 003 {E{E}ﬁm_-i.vﬁ?ﬂsu 4P) SUB ASSY |VALVE SUB , AUX EXTERIOR 4P | 1
611 004|17407362300 | = (PF3/8,PF1/2) [ELBOW PF3BPF12 | 1 N
611 005 [16495301000 H%%‘Jﬁ_{i‘éﬂ COUPLING 4
611 006[16735080201 |Rul2(3/8) UNION , 3/8 2 : '
611 007 V4011600100 | = 2 24A |wasHeR, SPRING M10 2
611 008|V3043600100 |4 &S Z{ERE2E |NUT HEX2 M10 2
611 009 (16705125201 il (2) COMP |LEVER cOMP , AUX2 1
611 010|v2173608025 [+ #S2H=ERE(S) [BOLT.HEX'S M8X25 1
611 011[16705080890 [AE{=ZE(146)  [BOLT,STUD 146 | 7
611 012|16735080941 | &4 2(3/8, 60) UNION, 3/8 2
611 013[17995080960 |2| % 52 = (SPRING) |VALVE . AUX EXTERIOR SPRING 2
611 014|17995080970M |74 o4 (2] £ 57.2) COVER,, EXTERIOR HYD| 1 .
611 015[V2173608020 |2 &HSZUEERE(S) [BOLT, HEXIS - M8X20 1
611 016]14132420050 | £&ol(22l)  |LEVERGRIP(GREEN) | !
611017 (17995080951 |2/ 5% 2% = (DETENT) [vawve  aux exteror oetent| 1
U —| - o ——
NOTE

159




FIG 612

TE48

3-8 Y3

3-POINT LINK

P1

8

8-01 ~ 8-08

3-06 8-03 —®

W 8-02
(6N

+—8-07
21
& =
&
ol .
}_ % ;

8-05  8-01 |
i 8-{}% |

NOTE

160




FIG 612 3-8 &3 e
3—POINT LINK _—
2

SHE| F E B 2 ¥ F g 7 3 | +Eory. |ews| 4BF8Y | 8 =
KEYNO |  PARTNO DESCRIPTION SPEC QTY. | REPAR |errecTieoare|  REMARKS
612 001[16745240300 |= 54/ Z&HCAT,1)  |BUSH-BALL, ASSYY 2

612 002 (V4011600140 | I 2 2bM WASHER , SPRING M14 4

612 003|V3043600140 [~ HSZHAERE2F [NUT, HEX2 M14 2 1 1

612 004 V2014614035 |28 S22 E(2E) [BOLT, HEX M14X35 2 B

612 005[V2514414030 [2rei=2E0%  [BOLT, STUDR | m14x30 2

612 007[13925142100 |% 32/ TASSY(LH)  |LINK ASSY , CHECK(LH)| i

612 00701|13925142110 [l 1 = &H(LH) CHAIN(LH) | 1 '
612 00702|16705142510 |44 2(16) TURNBUCKLE(16) )

612 0703|13925142120 [M2IXBHRH)  |CHANRH) 1

612 0070¢{V3013600160 |48 A4 E NUT 1 .
612 00705{14725142560 [ m ~ |PIN, snap 1

612 00706{79636110030 | (12x48) PIN(12x48) 1 = =
612 00707)V5001930200 | & &t PIN , SPLIT 1 '
612 00708[V4 111600160 |24 2tA WASHER , PLAIN 1

612 008[13925143100 |# 34 2IASSY(RH)  [LINKASSY, CHECK(RH)| 1
612 00801|13925142110 I{I‘”x**[LH} CHAIN(LH) 1

612 00802|16705142510 |EHEH 2 (16 TURNBUCKLE(16) 1
612 00803[ 13925142120 |2 oI = GF[HHJ  |cHANRH) ' 1

612 00804{V3013600160 |2 EHSZHHE NUT 1

612 00005[14725142560 [~ |PIN. snap . 1

612 00806|79636110030 |l (12X48) PIN(12X48) 1

612 00807|V5001930200 | &t PN, sPUT 1

612 00803[V4111600160 | % 2t WASHER . PLAIN 1
612 0101412524530 |2/ = = 2 =ASSY(RH) |RODASSY, LIFT 2

612 0100114125245310 |2= (&) =8t “|RoDcowp, L1 2

612 01002|14125245320 |&2|= X8t ~ |sLEevecomp 2 3

612 ﬂmua 12505245330 [SH& =% HANDLE COMP 2 |

612 01004/14125245340 |2 =(2) =t ROD COMP , RH 2
612 014 1452525200068 =042 IASSY(LH)  |LINKASSY, LHLOWER | 1

612 015|14525256000G8 [ 2042 AASSY(RH)  |LINK ASSY , RH LOWER| E N
612 0161560526014 |Zi(16x51) PIN, 16X51 i 2 B
612 017|v4111600160 | % 2tA |WASHER , PLAIN M16. 2 e
612 018|V5601600016 |~ PIN,SNAP 4 )
612 019]12505243500 |® PIN 2 R
612 020[12505240060 |~ =2 ~ |sPRiNG 2

612 021[V2173612030 [+8 S 2B ERE(S) [BOLT, HEXS M12X30 4 i

612 02212385142200 [#COMP,LH  [PINCOMP,LH. 1

612 023(12385142300 |& COMP, RH PIN COMP , RH i 1

612 025]15605250030 [ (470) ~ |sanD, 470 N N

612 026[14525245501G8| &2 3 ASSY LINK ASSY , TOP LINK 1

612 02601/16505245510 | &2 3 COMP(RH) LINK COMP , RH TOP LINK 1

_512'025432 16505245520 |52 3 COMP(LH) LINK COMP , LH TOP LINK 1

612 02603[ 14555140251 |ele{2 = &H(E23) [TURNBUCKLECOMP | 1 ]
612 02604[ 16505245530 || [NUT,HEX 1

612 02605/15645220020 | (19X95) PIN , 19X95 1 B
612 02606|15645220011 | (19x86) PN, 19x86 1 )
612 02607[ 14445140051 [3f01 2 (19) PIN,, 19 2 )
612 027 [16703172002GB E23 i ‘COMP  |BRACKET COMP , TOP LINK 1 1

NOTE

161




ol Xl & HH

A
YEAR

FIG 613 HITCH & COVER "

TE48

2019

2545NC-E-613

NOTE

162




HE
FIG 813 ol Xl & H H o |_YEAR
HITCH & COVER e
2019 o
TE48
[z # z & 2 " F o T 7 & | #zory, |zcuz| do5se | o = |
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
613 001]14443140091 [PTOZ 24 CAP , PTO SHAFT 1 G
613 002[v2183608016 |2 & S2t8 =5 S(SP) [BOLT, HEX/SP Mex16 | 2 -
613 003 (1360520001268 |7}eH(M =) COVER , SHIELD 1
613 004 (V2173608016 |~ & S2tEERE(S) |BOLT, HEX/S M8X16 4
613 005(13213172200GB| = =5} =247/ COMP |DRAWBAR BRACKET COMP| , —
613 006|V4011600140 [AZ2ietid  |WASHER, SPRING M14 4
613 007[V2014614035 |48 |UZ=(2E)  [BOLT, HEX - M14X35 2 D
613 008[14725200021 |m (22X82) PIN , 22X82 B ]
613 009[14215020020 (213 PIN,LINK 2 |
613 010[V3043600140 |+&8 S2H{E2E2Z |NUT, HEX?2 M14 2 |
613 011[V2514414030 |2Ei= =05 BOLT , STUD/2 M14X30 2
613 012|V2013610030 |28 SZH=2E(2S)  [BOLT, HEX | m10x30 1
613 013|V3043600100 [+8SZHH{EEE2E [NUT, HEX?2 M10 1
613 014[V4011600140 [A=2jopry WASHER,SPRNG | M14 | 2 |
613 015{V2014614035 28 S2HBE=(28)  [BOLT, HEX MI14x3s | 2 B
613 016[1472520001068| = 2 5} BAR , DRAW . 1
i S N
NOTE

163



£ ZX& dH
EXTERIOR POSITION LEVER

P1

o B
YEAR

2019

NOTE

164




AT
FIG 614 2f ZXE gt oy |_YEAR
EXTERIOR POSITION LEVER s
TE48
BHE| F 2 o 2 T ¥ F g 7 & | sZQTy, |tovE| dHESY
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
614 001(13871120090 |£Zto| 2|8 I X|AM |GRIP, EXTERIOR POSITION !
61&:[}02 138_3_28-?52[@68 3l COMP . 2|8 ZX|AM |LEVER COMP. EXTERIOR POSITION 1
614 003]15602870023 |5-Al(16X24X15) BUSH , 16X24X15 - 2
614 004[36212110030 &A1 o 24Ad WASHER , TENSION ARM| 1 I
614 005(V7041400160 |CHHZa (=) C-RING, SHAFT | 1 I
614 006(18025070702 |Z x|t # ol & ASSY , 2|5 [casie assy, exrerna posimon | 1
614 007 [14322420010 | [P - 2
614 008 [V5001925020 |m PIN D2.5x20 2
614 009 V4111600080 | 2bA ' WASHER PLAIN e | o
614 010{Vv4011600080 [ = 2otid ~ |WASHER,SPRNG | M8 2 .
614 011[V3042600080 |~&SZHHE2 825 [NUT, HEX?2 M8 2
N SR — 1 — ’
NOTE

165



FIG 701 $E Z2 (HOOD FRAME) ===mmmmmmmmmmm e 170

FIG 702 EE (HOOD) ===== = e e e e e e e e e 172
FIG 703 H&EHH (EXTENSION COVER) ————————— e 174
FIG 704 8] & 210 =& (FENDER & REAR FRAME) —————————————— e 176
FIG 705 CHAITHE (DASHPANEL) === e e e e e 180
FIG 706 220 ¥ (FLOOR PANEL) —==——— = e e 182
FIG 707 AIE (SEAT) —————— e e e 184
FIG 708 Z2E & 2|0 028 (FRONT & REAR MOUNTING ) ======——— e 186

FIG 709 QB T (ROPS) === = e e e e e e e e e 188



HE
sc mo rear
FIG 701 HOOD FRAME & L
TE48
36

:

-

NOTE

170




2C D4 g

i

FIG 701 o |vers
HOOD FRAME —

| TE4s _

AHE| B E H F £ F g 7 & a1y, |zrses| dHEHE2Y 4 3z

KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS

701 001[13831031100GB| Z 2 o] COMP , I & E [FRAME COMP , FRONT 1

701 002|V2183608025 |4 & S22 =2 &(SP) [BOLT, HEXISP | wmexes 2 .
701 003(13921811400GB| =243l , biEi2] D& [BRACKET,BATTERY FIX BE o
701 004|V2183608020 |28 2t EE2E(SP) [BOLT, HEXSP | M8X0 1 j B
701 005 1383161320068 | =24 21 COMP , & /|| [BRACKET COMP, RELAY 1] B ) ]
701 006(V2183608020 |28 S2H= = &(SP) [BOLT, HEX/SP M8X20 4

701 007(13831030700 |2l &ailolef , B [INSULATOR , B 1

701 008[13831030800 |2l&20lEf , C INSULATOR, C 1 |

701 009|V3013600060 |SZt{E=2&2%  |NUT HEXNORMAL2 | M6 2

701 010{V2123606016 |52+ E(SP) BOLT , HEX /SP MBX16 2 o
701 013[V2183606016 |2 & S2tEERS(SP) [BOLT HEX'SP | M6X16 7

701 014[13831613400GB| = 243! | E= |BRACKET , FUSE 1

701 015|V2323606020 |MAIZSZHEE(SP)  |BOLT, CRHEX/SP 1 |
701 016[18366024300 |2 = COMP, OPEN  |ROD COMP, OPEN E o
701 017[V5001925020 |& PIN D2.5x20 1

701 018|v4111600060 |Z2tM ~ |WASHER , PLAIN M6 1 i
701 019[14143120020 [®IM A= (53) SPRING , TENSION 53 1 | I
701 020{11106024210 [$=AE[0[(B)  |STAY,HOODB i 1 =
701 021]|v2183608020 |48 S22 E 2 &(SP) [BOLT, HEXSP M8X20 2 = o

701 0221106024100 [AEf0I(¥E A) COMP[STAY COMP, HOOD A 1

701 023[V4111600060 | otM WASHER , PLAIN M6 1

701 024[13831052200GB| =247 COMP . t{ |BRACKET COMP, COVER K | B

701 025[13151112011 [ 520[E{(40X70)  [INSULATOR, 40X70 | 1 ) I
701 026{13831030500 [elssaiolef , 1@ Belol= [INSULATE , GRILL PLATE 1 B

701 027 V2183608016 ig;";r'z}aez%qspt BOLT , HEX/SP M8X16 4

701 02813831052100GB | Z 2| 0| = COMP , 1% |[PLATECOMP, GRILL | K :
701 029]13831030600 |2l aliolef , A INSULATOR, A | 1 )

701 030|V2173610055 |2 & S2BELE(S) [BOLT, HEX'S MIOXS5 | 1 -

701 031[V3042600100 [~ SZH{ERE2E |NUT,HEX2 | M10 1

701 032[V2183610025 |48 S242 =2 £(SP) [BOLT, HEX/SP M10X25 1 )

701 033[1380171210068| 2 &4 = COMP STAND COMP 1

701 034[v2183608025 |4+&S2+E==S(SP) [BOLT, HEXSP | M8x2s | 1 —
701 03513831811200G8 | x| x| cf STRUT BAR 1

701 036 (V2183608020 |48 S2tE=E=2S(SP) [BOLT HEXSP | M8X20 2 S
701 037(13831811100GB |2 &l 2/0f MZE  [E/G REAR SUPPORTER 1

701 038|V2173608025 [~#SZHEBEWS(S) [BOLT.HEXS | M8X2s | 2 o
701 039[V3042600080 |28 SZU{ERE2E [NUT, HEX2 M8 2 e )

701 040|V2513408025 |AEi=Z=E0Z BOLT,STUD2 2

701 041|v4011600080 |AZ 2oy WASHER , SPRING M8 2 | | :

701 042[13831811300 |2 0| SPACER 2

701 043[V4111600060 |2t |WASHER, PLAN M6 2 ) ]

701 044|V2113606040 |SZtEE(S) BOLT , HEX /S Mex40 | 2

701 045]14441010161 [StC|E{Z A2 Z  |CLAMP, HADIATOHHOSE N -
701 046(14256210040 |5t AZ = (9) CLAMP , 9 1

701 047[V2183608016 |28 S22 =2 £(SP) [BOLT , HEXISP MBX16 1 -
701 048(14541063050 |A|2(To|=) SEAL,PPE 1 o
701 049[13631613500GB| F = 7] FUSECOVER 1

NOTE

171



FIG 702

TE48

P1

LS
YEAR

2019

30

NOTE

172




e
-
FIG 702 — oy |
HOOD _—
TE48 ]
A EEE ¥ F g 7 & | f0ry. |2evcz| ¥EEEY | 8 =2
KEYNO | PARTNO DESCRIPTION SPEC QTY. | REPAIR | eFrecTive paTe REMARKS
702 001]17406203301SR |At0| = 8| COMP , Z|COVER COMP, SIDE/LH 1
702 002 [17406203200GB| 218 COMP GRILLE COMP 1
702 003 17406203401SR |AtO| = 784 COMP , < |COVER COMP, SIDE/RH 1 e
702 004[17406203500GB |1 € | A}/ =t NET . UPRILH - 1
702 005 [17406203600GB | £ | 3}/ NET ,LOWLH 1 )
702 006|14446010150 |4 E24AH6EX14X3)  |WASHER , NET 16
702 007 |V3501600060 |A =& L{E NUT, PUSH-ON SPRING| 16 )
702 008 [17406203700GB || £ , Al/% - INET, UPRIRH ' 1
702 009(17406203800GB |1 £ , 31/ NET . LOW/RH '
702 010 (1836620250068 | & COMP , £S2F  [PIN COMP, HOOD LOCK EN
702 011[V2183608020 i@%Z%%EE%(SP BOLT , HEX/SP Mex20 | 13 -
T02 012 13836202300GB UE{I‘,?:I COMP FRAME COMP | FR 1
702 014 V1122608040 MI}EEAI&DLW SCREW , CIR FLAT 4
702 01518366202701GB| =2/ & COMP , %/% = [FRAME COMP , RRHOOD 1
702 016|V1122608016 M XS ZAIZHSLbAL  |SCREW,CRFLAT | 4
702 017[17406203101SR |2 = COMP HooDcoMP 1
702 018[35605033020 [2H0|0{oI B 2IA  |WASHER.WIRE WITHDRAWAL 12
702 01937371720090 | !H|_f_|_o}l—_-{ﬁ 22 7 (5) [CLAMP, WHARNESS | 8
702 020 V3802600060 |Ze#X|E0IFZHAE  |NUT, HEX FLANGE 16
702 02117406203010G8 EaﬂolE . A4/AlO| = |PLATE , UPR/SIDE 4 S
702 022(v2123606016 |82t =(SP) BOLT , HEX /SP MBX16 8
702 023 1740620302068 | Z 20| E | /AIO|= [PLATE , MIDISIDE 2 -
702 026 V2123606025 |S2tEE(SP) BOLT, HEX /SP MBX25 2 :
702 027 [17406525001 [5| =2 = ASSY , 2  [HEADLAMP ASSY,RH. 1 .9
702 028(17406524001 |8 =2 = ASSY , &  |HEADLAMPASSY, LH | 1
T{]2: [}29 361{]5[]1[][]80-" "I}%-F—_ﬁEE![H{jmﬁ] SPRING . E*\.ITRAN'“E‘-'DFESE:D '-icu_ - 2 -
702 030]17406203900 |2l% 20l , #=  [INSULATOR, HOOD 1 - '
702 031[19027210060 |-+2! 214 £ (M6) NUT ,NYLON , M6 6
702 034[19959010010 [e1=a EMBLEM 1
702 035|v4111600060 | otAd WASHER , PLAIN M6 | 2
702 037 [V4111600080 |E ot WASHER , PLAIN me | 1
702 038 13016202060 | = m PIN , HOOD | 1
702 039 V5001925020 | PIN D2.5x20 R
702 040 [13836202800G8 [ &0/ = COMP , .= 81| [PLATE COMP, HOOD HINGE 1
702 041]17406202420 el aloled AOIE £/2[INSULATOR , SIDE RRILH BE
702 042[13836202410 |l &2(0|E | |INSULATOR , HOOD 1
702 043[17406202901 |3 = ?FiiEE GAS SPRING , HOOD 2 | }
702 044[V3802600080 |Z32HX|20|K2ZHAE  [NUT,HEX FLANGE M8 4 :
?02'M5J13836202500 MEE COMP . 5/A}0| S [SUPPORT COMP ,LHISIDE| 1 N
702 046]13836202600 |MZES COMP . /At0| = [SUPPORT COMP, RHISIDE 1 _ )
702_047|13836202440 |21 (0IEf , /%= [INSULATOR, LHHOOD | i
702 049[V1122608020 [AXHES T AIZL2LIAL  [SCREW, CIR FLAT 4
702 050(13836202430 [l&a(0(Ef , /%S [INSULATOR, SIDEMHOOD | 1
702 051]13836015500 [olalof&f , %S /% /4 | INSULATOR, UPPERHOOD 1
702 053[18366200020 [0l &allolEf , Al/Z= [INSULATOR , UPRHOOD 1
mz' 054, 1835601?30{165 =22l COMP , /% = [BRACKET COMP , FRIHOOD 1 )
702 055[v2183608025 |43 S2+E £ &(SP) [BOLT, HEX/SP MBX25 2
702 056 [13836202450 |0| 20| 2+A __[rootHeD Lock wasHeR| 8
NOTE

173




=
YEAR
2019

P1

oI I
EXTENSION COVER

FIG 703

TE48

NOTE

174



HY HH

=

FIG 703 o |
EXTENSION COVER 5576
TE48 | _
/e & E Y 2 £ F g 7 2 | fHOTY. |2s05| 4HHSY ¥z
KEYNO |  PARTNO DESCRIPTION SPEC QTY. | REPAIR |errecrvepate|  REMARKS
703 001]13836204100SR |4 & ] COMP |, /% = [EXTENSION COVER COMP , UPRIHOO 1
703 002 [13836204310SR | o4 =t _EH/FS  [EXTENSON COVER, LHMOOD 1T 1
?03- EJGS 35%{}_5{-}3_%_2?“9}0 01 g-ﬂiw [WASHER , WIRE WITHDRAWAL ) 6
703 004 [V3802600060 S XIE0ISZAE  [NUT, HEX FLANGE M8 4
703 005|138362044109R 04Xt 71t S/ [EXTENSIONCOVER RHHOOD - 1
703 006 |138362045108R |24 ZEiMe CAP , BOLTIME | 8
703 007 [V2193606025 |S2tE £ (SPL) BOLT , HEX/SPL MeX2s | 8
703 008|V3042600100 |~8 S2{EEE2E [NUT, HEX?2 M10 4
703 009 [V4011600100 |2 = 2jo}x WASHER , SPRING Mo | 4
703 010 1383602220068 | =2l &f COMP , /% = [FRAME COMP, MIDIHOOD IR '
703 011|V2183610035 ﬁ%’%lﬂﬁiﬁ_S_P}_m_ﬁé}USP M10X35 4
703 012[13836022100GB| =24l COMP , 1% /d| 4] |BRKT COMP , FIXEDIDASH | _ 1 _
703 013[13016020010 |nXE= BOLTFIX 2
703 014[13377210020 |2bAd(11X24X3) WASHER, 11X24X3 | 2 ]
703 015[13012060070 |+ T12(8.5X30X5) |RUBBER 8.5X30X5 | 4

NOTE

175




FIG 704

TE48

0 &2l Ty e
FENDER & REAR FRAME

P1

YEAR

2019

NOTE

176




AEH &2l 2

S

FIG 704 o
FENDER & REAR FRAME _—
TE48
WIHE| EEF B 2 2 F & 7 3 | oy SHEHEY |
KEY NO PART NO DESCRIPTION SPEC EFFECTIVE DATE REMARKS
704 001]147260635025R [# cH(LH)COMP FENDER COMP , LH
704 002]12656060040SR | & ol #ch (LK) FENDER , LH
704 003|V2193606016 |2t = (SPL) |BOLT . HEX/SPL mexte | 12 | o
704 004 [V2123606012 |2t = E(SP) BOLT , HEX /SP M6X12 :
704 005[16606070031 [24(9) [caP, 10 .
704 006 (14726071101 [&Fo| COMP GRIP COMP 1
704 007 |35602010150 |2 % % o} A |WASHER , BIND SHAFT | 2
704 008{V4011600080 | T 2l 24\ WASHER , SPRING M8 2
704 009(V3042600080 (~8S2HELE2E |NUT HEX2 M8 2
704 010 [147260636025R | #CHRH)COMP(PNT) [FENDERCOMP,RH | 1
704 011[10526060020SR | & ol Mch (RH)  |FENDER, RHMUD GUIDE | 1
704 012(13016060030 [20f 3 = 7}5}(%)  |COVER, RHRR LAMP I
704 013|V2183608020 |48 S22 E 2 &(SP) [BOLT, HEX/SP - M8X20 8
704 014 [V4011600080 |A I 2l 2hA WASHER , SPRING M8 4
704 015|V3042600080 (43 SZHAEEE2F [NUT, HEX2 M8 4 '
704 016 [16707035403SR [210f mali el (o1 24 3)cOMP [FRame comp RRFUELTANK [ 1
704 017]14885251100 [£3(823) HOOK , TOPLINK 1
704 018]V5001920015 |+ & & ~ |PIN, SPLIT 2X15 1
704 019|V4111600060 | o}4 WASHER , PLAIN M6 1
704 020[14256210040 [5tAZ22=(9)  [CLAMP,9 1
704 021|V2123606012 |SZHEE(SP)  [BOLT HEX/SP M6X12 1 i
704 024|V2173612035 |~ & S2t2E2&(S) [BOLT, HEXS M12X35 4
704 025[V4111600120 |2 24 ~ |WASHER, PLAIN M2 | 6
704 0263621702030 |Zz2| 24M WASHER , PULLEY ' 4
704 027 V4011600120 |~ = 2Jotp WASHER , SPRING M12 6 B
704 028]v3043600120 [~ SZHAE=E2Z [NUT, HEX?2 M12 6 B
704 029[14326510210 [D274(20)  |CAP,RUBBER 20 2
704 030 (V2183608020 |28 S2t=E 2 & (SP) [BOLT HEXSP M8X20 2 i
704 031|V2183608020 |4 & S 28 =5 £(SP) [BOLT, HEXISP | Mex20 |
704 032|V3042600080 |23 SAHELS2E |NUT HEX2 M8 1
704 033[14256210040 |std~2B@=(9)  [CLAMP,9 1
704 034]|V2183608035 |48 §2t= SR §(SP) [BOLT, HEXISP MBX35 2
704 035(147770363025R |74t COMP (4 2% ) [COVER COMP , TANK 1
704 038]v2193606020 |2t = =(SPL) BOLT HEX'SPL | 12
704 039]13016061300 |210{3 = T & Z2f o] £ |FIX PLATE , RR LAMP 2
704 040[17687023401 |2 &2 ZASSY LAMP ASSY . STOP 2
704 041[14527023300 |2 &I Al S (REAR)ASSY [LAVP ASSY . RR COMBINATION 2 E
704 042|13016640010GB| &2 0| £ X[A|S  [PLATE, LAMP 1
704 043|V2173612030 |48 K2 EE2S(S) [BOLT, HEX'S 2
704 044 |13016060020 |21018 = 7}ui(zh COVER LH RR LAMP 1 '
704 045[13056562000 |xt=5 AsSY LAMP ASSY , POSITION ) 2 |
704 051 13{]15[]5200[]{35 BI0BE Fhgao £ :Ddﬂ't..r PLATE COMP , LH RR LAMPCOVER 1
704 052 |13016063000GB |eioi &= 715 &ar01= compiz) [PLATE coMP , RH RR LAMPCOVER 1
704 053 [11336640100SR | = 22§ 7l COMP , Z = ] [BRACKET COMP, CUP HOLDER 1
704 054|35602010150 |Z&%2tAf | WASHER, BIND SHAFT | 2
704 055(V3802600080 [Z2X|EOISZH{E  |NUT, HEX FLANGE M8 I
- NEXT - |

NOTE

177




FIG 704

TE48

40 &2l ZdE
FENDER & REAR FRAME

P2

YEAR

2019

NOTE

178




AT
FIG 704 g2l &2l =Ty ., |_rew
FENDER & REAR FRAME -
TE48 | _ |
WHE| 2 E Y B ¥ F g 7 4 | s=zory |z2exe| dHI5SY a2 |
KEY NO PART NO DESCRIPTION SPEC QTy. REPAIR | EFEECTIVE DATE REMARKS
704 056[10536082120NG|Z4 &1 , A CUP HOLDER,, A i
704 057 |V1122605012 [AIXFSFAIZHSLEAL  [SCREW, CIR FLAT 2 ]
704 058(11616510210 |74 , D =2(25) CAP , RUBBER(25) 1 - .
NOTE

179



FIG 705

TE48

CHAITH E
DASHPANEL

P1

YEAR

2019

NOTE

180




CHAIIH E

Hi

FIG 705 p1 |YEAR
DASHPANEL e
TE48
I EEEE £ F & 7 & | +Zory. |cces| dEESY | & X
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
705 00113806302000GB [+l COMP , CHA[ PANEL COMP , DASH 1
705 002[14946300021 |21 &20|E] , Cil 4 EHl [INSULATOR  DASHPANEL 1
705 003[14216020051 [RMT2(B) RUBBER , CUSHION B 3 o :
705 004(14326160020 |4 DS RUBBER , CUSHION 2 o
705 005 16606300021 |24 (awD) CAP , 4WD 1 &
705 006(16996300200 |2l #&IEHES/5)  |INSULATOR 1 ]
705 007 16996300210 EI#EHEH%EJ |INsuLATOR 1
705 0081675630010 [ %(AE[0{ZZ)  [BOOT, STEERING HOSE ] 1 B ~
705 009[16701162101 |AZS(all{)COMP  |LEVER COMP, THROTTLE 1
705 010{14141170050 |2kol'd (13X50X3)  [LINING, 13X50X3 ' E B
705 011[V4111600100 |Z2tM WASHER , PLAIN M10 2 B
705 012]14527060010 |HAIA T2l opM/ M10  [WASHER , JERBSI SPRING/10 | y) ]
705 013[V3342600100 28 S2H{E7H=2F [NUT, HEX FINER 2 |
705 014[V3043600080 2 SZ{S =825 [NUT,HEX2 2 ]
705 016[13831162200 [0S (HA 2 E)ASSY [CABLEAND THROTTLEJASSY) 1
705 017 |v4111600060 |= 2tr WASHER , PLAIN M6 | 1 )
705 018[V5001920020 |% & PIN , SPLIT 2X20 1 DA
705 023/19027553020 |12 8!(#0/2/D10) |GROMMET , CABLE/D10| 1
705 029[v2173608020 |48 S2t=ERE(S) [BOLT, HEXS 2 o
705 030[12386400011 |4Sate , 22| LABEL , SEAL CLUTCH | 1
705 03213836802100 |71 @2 ASSY CONTROLLERASSY | 1
705 033[36707030080 |5 Al(20X23X20) BUSH , 20X23X20 2 -
705 034 [16606510210 L%'—ﬂ{am CAP , RUBBER 30 | -
705 035|v2183608020 |4 & §2tE == E(SP) [BOLT, HEX/SP M8X20 8
705 036 |13816312600 gaﬂdlE{ 270 INSULATOR , 270 2 - o
705 037112626010200 |2l4& EF A}GIE?%HH?# INSULATOR , SIDE E.D‘.-'EF{"LOWER 4
NOTE
R -

181



FIG 706

TE48

S=0 IHE
FLOOR PANEL

P1

2 s
YEAR

2019

T474-1-T0

NOTE

182




<
FIG 706 S IHE P YEAR
FLOOR PANEL

2019

TE48
R E 5z 7 7 A | FEQTY. |cews| HPESY | 8 2
KEY NO PART NO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
706 001|16706312006GB|Z 20{ £+ COMP  [PANEL COMP, FLOOR 1
706 002[36576180050 |41 D% RUBBER,CUSHION | 2
706 003[17136250030GB| Zajol = , 80X6T  |PLATE, 80X6T 4 _
706 004 (V2013612080 |2 & S2BE(2E)  |BOLT, HEX M12X80 2
706 006 [16606062603GB| A 81 COMP STEP,COMP 1
706 007 |V2183608025 |48 S22 E 2 5(SP) [BOLT, HEX/SP | m8x2s 4
706 008|13926311100SR|A| £E COMP %  |SUPPORT COMP, LH N
706 009[13926312100SR | ZE COMP, ¥  |SUPPORT COMP, RH IR
706 010(14527062200 |22{ASSY MIRROR ASSY 2 B
706 011[v2183608020 |43 §2% =2 §(SP) [BOLT, HEX/SP M8x20 4
706 012[Vv4011600080 |2 =2 otu WASHER SPRING | M8 2
706 013[V3043600080 |4 & §2H{EL S5 |NUT, HEX?2 | ™8 2
706 0141441010161 |2CIOE{SAS T  [CLAMP, RADIATOR HOSE| 1
706 015|84200001200 |-fo|&4E  |NUT,NYLON |4 i
706 016114726400010 |34 (H==2jo|=) |SEAL, HANDBRAKE 1
706 017 [13016313100GB|£E§0l A{= | Afo| = o|2f [STAY SUB , SIDE MIRROR| 1
706 018|V2014612075 |~8S2HEE(2E)  [BOLT, HEX | m12x7s 2
706 024[16706310011 [0 = ~ mar [ | 1 B N
706 025|V3043600120 [4~&SUHERE2E |NUT HEX2 4 |

NOTE

183




e
YEAR
2019

P1

ANE
SEAT

FIG 707

TE48

T4T4:L-T07

NOTE

184



L

=
FIG 707 ANE oy |_YEAR
SEAT 5576
TE48

SIS H & & 2 | H Z g 7 & | sEory. |cevz| dEEEY | o0 2
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
707 001[12386112000 |#/E ASSY SEAT ASSY 1
707 002|14976312303GB | B+ (4 =)COMP  [PANEL COMP , SEAT 1
707 003|V2183608025 |+ S22 =2 E(SP) [BOLT, HEX/SP M8X25 4
707 006[37371540030 [AlE 7 RUBBER , SEAT 1
707 007 V2183608020 |43 §2+= =5 &(SP) [BOLT, HEX/SP M8x20 8 '
707 008 14946082200 [l #aiEf i< INSULATOR , MAIN 1

707 009[15276040020 |E2 =22

—

8) CLIP, TRIM ' | 3

_—— -4

NOTE

185



FIG 708

TE48

Z£E &0 OF

S E
*:ETcJ

FRONT & REAR MOUNTING

P1

YEAR

2019

TE4AT-K-T08

NOTE

186




AT

FIG 708 IEE & 2|H OI2E oy |YEAR
FRONT & REAR MOUNTING -
TE48
HE| £ E o & 2 F g 7 & | szory. |2ewe| dHTRY 5 =z
KEY NO PARTNO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
708 001[14576252101GB |0} 2 &l = 2} () COMP |BRACKET COMP . FR MOUNTING 2
708 003(V2183612020 |43 S2+= =% S(SP) [BOLT, HEX/SP | m12x20 8
708 004 (15966250010 |l 42l €} INSULATOR B 4
708 006(V2173612030 |~&sigzt==2E(S) [BOLT,HEXS [ M12X30 8
708 007 14575104002 =i = a3 SUB-ASSY [BRACKET SUB, LOADER| :
708 008 |14585104303GB | AEl0lCOMP STAY COMP KR
708 009 [15004073200GB|mto| = cOMP  [PIPE COMP 1
708 010{15006210111 |24 (PF1/2) CAP , PF112 1
708 011(16706260012 |0} E =213 (% /L H) [BRACKET,RRLHMOUNT| 1 il
708 012113816264100 |=217 comp  RH/otS & |BRACKET comp  RAMOUNTING 1 -
708 013[14272010160 [24(M12) |cap | 8
708 014|v2173608020 |2 & SZEERS(S) [BOLT,HEX/S - M8x20 2
NOTE

187




=
YEAR
2019

OFFI T 3|2l
ROPS

FIG 709

TE48

12

.....

Td4T4-1.709

o
—
Fo\
%
Qo . J% 11— -
_._f... .u..
e A I ~ I-J,M,“.%a_\ﬂﬂﬁ.“h“@
-
i [
- b o

NOTE

188



AT
FIG 709 ot =gl & B YEAR
ROPS 5546
TE48
MIHE|E F H & £ F o 7 4 | 2Oy, |cevs| dHEEY o 2
KEY NO PARTNO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
709 001[16707027006 [2F ROPS ASSY ROPS SUB, 2 POLES 1
709 002 16707027302GB | 2| 2} (ROPS/ At COMP [FRAME COMP , ROPS/UP N
709 003[16707027406GB| Zafl 2l (31/LH) =& |FRAME COMP,LOWLH| 1
709 004 (1670702750668 | T2i 2| (5}/RH) Z& |FRAME COMP LOWRH| 1
703 005[V2013612025 |2 3S2EE(2&) [BOLT, HEX M12X25 4
709 006 V4011600120 |- ™2l o} WASHER,SPRING | M12 4
709 011]16705143002G8| =231 = (1 3 /LH)COMP [BRACKET ComP  LHcHECK| | 1 )
'mgi'mz 16705143102GB HEWE(?{IE’HH}CDMP BRACKET COMP , RH cHeck | 1
709 013 V2014612160 S2UZE(2E) [BOLT,HEX M12X160 8 -
709 014[v4011600120 |4 = g obAd WASHER , SPRING M2 | 8
709 016[V4011600100 [A I 2l ofx WASHER ,SPRING |  M10 2 -
709 017|V3043600100 |A#SZLHE2S25 |NUT HEX2 M10 2 o
709 019]V3043600120 [+8 S 2HERE25 [NUT, HEX?2 M2 | 6 ) )
NOTE

189



FIG 801 HHEI2) & DFRE (BATTERY & MOUNTING) —==——————mmmmmmmmm e 194

FIG 802 &I (LAMP) === e e e e 196
FIG 803 HIJ2IE (INSTRUMENT PANEL) ——————— e e 198
FGtas Ral (BECTAlC evSTEN) —e s e L 200

FIG 805 &tLIA (HARNESS) === == e e e e e e e e e e 202



FIG 801

TE48

BHEi 2l & OI=2E
BATTERY & MOUNTING

P1

NOTE

194




He
FIG 801 HiE 2l & OI2E oy e |
BATTERY & MOUNTING o | )
TE48 \/

#HE| 2 & & & 2 £ g T 7 & | =07y, |zevz| 45582 5 Z
KEY NO PARTNO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS

801 004 13836503000 |Zx]4i HARNESS b

801 007 [13836502000 |0 (t¢til2|)ASSY |CABLE ASSY . BATTERY| 1

NOTE

195




e I
FIG 802 LAMP F1

TE48

YEAR

2019

NOTE

196




eH IT
uscuu YEAR
2019
TE48 | |
HHE| R EHZE £ F ¥ m & 220TY. |22pc| AHHESY & 14
KEY NO PARTNO DESCRIPTION SPEC QTYy. REPAIR | EFFECTIVE DATE REMARKS
802 001(11106685001 |3t A | HE-E HARNESS ASSY, HEAD LAMP ] 1
NOTE

197




FIG 803

TE48

A D) &
INSTRUMENT PANEL

P1

=
YEAR

2019

-
]
]
a
|
|
=
v

NOTE

198




199

o 1
FIG 803 H O & b |_YEAR i
INSTRUMENT PANEL s [
TE48 e
L H £ B 2 F F g 7 & | sEary. |scue| dHGEY oz
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
803 001[13856602100 |+l , of €} PANEL ASSY , METER 1
803 007[13926031030 |etel | &/ZIE®  [LABEL, LHICONTROL 1
803 008]13836031040 |2}l , ?/7{E&  [LABEL,RHICONTROL | 1
803 010[13156642202 [Z1| ~9I% SWITCH , COMBI 1 ]
8531_01_2' 15616743300 -’_:%l_i{%fmﬂoléj ASSY t?rWITEHAESY_-._ALTERNATDH _ 1 A .
803 014 (14537072501 |24 & 6| 4+% % 22 x|ASSY |hazard SWITCH | A
803 015[14527078550 |2p PTO  |LABELPTO 1
803 016(V1222604012 |&IXHE &t &4 2LIAHSP) [SCREW, CRPANISP | M4X12 4 .
803 019[14527078702 [AIx|ME 7| SWITCH SET.KEY 1 a
803 020]21124481000 [HBSALIXIASS'Y  [SWITCHASSY - 1 C B ]
803 021[20085312600 [} 9I% ASSY  |SWITCHASSY, MARKER I '
. i - .
NOTE




FIG 804

TE48

SEE=

ELECTRIC SYSTEM

e
YEAR

2019

&

7 ~~_PTOSOL-.

e

WORKING LAMP

COMBI LAMP
TURN SIGNAL LAMP g fiz

& \ P ' )
STOPR/TAIL LMHP.. %l 2 >3

LV

3P LEVER LIMIT S/W - |
g, ;.:I-"' . 3 . :' ¥

Py ”
e ~ o
N g

=

1'. VFSa

BEACON LAMP g

—

e
o ™

@ |FUEL GAUGE

TRAILER COUPLER

A

i -1

a 1

" NUMBER PLATE LAMP

<%

COMBI LAMP

_STOP/TAIL LAMP
TURN SIGNAL LAMP

254ONC-E-8iM

NOTE

200




HE
FIG 804 HES o |L_YERR
ELECTRIC SYSTEM il
TE48
WIHE| £ Z & £ ¥ Z g 7 4 | FEOTY. |2svz| 4BEEE | H 2
KEY NO PART NO DESCRIPTION SPEC QrTY. REPAIR | EFFECTIVE DATE REMARKS
804 0011392668300 |5t A (3 21) ASSY  [HARNESS ASSY , MAIN 1
804 0021560642500 [A<9Ix|(FAl) SET  [SWITCHSET,PUSH | 1 C —
804 003[13606642401 |Z 2l MSET 3p(244) |FLASHER UNIT I C
804 004|v2323606016 |&IXIZSZtE=(SP) [BOLT.CRHEXSSP | M6X16 2 .
804 005(15186213200 |A & 210| = A 9|%| ASSY [SWITCHASSY STOPLIGHT| 1 [T B
804 0614326210061 |23 E(M12)  |NUT,LOCKM12 2
804 007 13836642100 [#|0l(F =) ASSY  [CASEASSY . FUSE 1 i
804 008(13424020080 |3i|0| = Eto|(300) CABLE TIE, 300 2
804 009 (13764020030 |30l EFOI (140) CABLE TIE, 140 3 B
804 010[14441010161 |2}ClOE{SASZ T  [CLAMP,RADIATORHOSE[ i ]
804 011[13816683600 |5 (210f) ASSY  |HARNESSASSY,RR | 1 |
804 013|v2113606012 [S2 = E(S) BOLT , HEX/S Mex12 | 1 B '
804 014]14576640010 |Z20|E(L,24X40)  |PLATE,24X40 1
804 015[V2173608020 |4~8S2HZERE(S) [BOLT HEXS | M8X20 2
804 016(16586652000 |5 % = 3t HORN COMP | 1
804 017 [V2123606016 |S2+= £ (SP) BOLT HEX/SP | Mexi6 2
NOTE

201




5L A
FIG 805 HARNESS

TE48

P1

R
YEAR

2019

=T

2 E/G SENSOR

i 5 -
STARTER

6

it
SN A ———

.. 'I'l 8
. i A

NOTE

202




FIG 805 obLI A o
HARNESS
2019
__TE48

WHE| R E H £ ¥ F 7 7 3 | sEOrY. |2cve| dBAEY | 6 2
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
805 0011871664110 [r<=&/ail0l(aP) RELAY , PREHEAT 1 C
805 002|V2193606016 |52t = (SPL) [BOLT HEX'SPL | Mex16 1
805 003 (13266212003 |2 HORN | 1
805 004 [V2113606012 [S2t= E(S) BOLT HEX/S MBX12 1
805 005 (13424020060 |#|0| & E+0[(300) CABLE TIE , 300 15
805 006 |13806682202 |5t{A (%U%I) ASSY  [HARNESS ASSY , E/G 1 ]
805 007 [EA00005847A [DPF REGEN 71 = 8 2{ |DPF REGEN CONTROLLER N
805 008 V2123606030 |S2+= E(SP) BOLT HEX/SP | MBX30 2 )
805 012[V2123606035 |5 2t= = (SP) |BOLT , HEX ISP | M6X35 2
NOTE

203




FIG 901 27 ¥ $28 (TOOL & ACCESSORY) =======mmmm e e

FIG 902 HI0IE (WEIGHT)

FIG 903 ct¥ (LABEL) ——-

e S — T ——————— — —— — — ——— — —— S S S S S S S S ———

—— e — — — i — — — e e e e e T T T —— — — —— —— — S — — i . — — o o — — —



Ao
S UEEE on |2

FIG 901

P1 = yjf':;f5i:
TOOL & ACCESSORY ot T2

T e
2019 | mn
TEA48
3
1 2
- ke O = N
OPERATOR'S MANUAL PART'S CATALOGLE
| pr—) — 1
B e e

T474-U-901

NOTE

208



FIG 901

B8 BB

HE

NOTE

A
TOOL & ACCESSORY dunul-t
2019 | mx: O+
TE48
WIHE| £ 2 & 2 F Z g ~ | 7 & | #zory |ceve| dEEEY | &5 2
KEYNO | PARTNO DESCRIPTION SPEC Qry. REPAIR | EFFECTIVE DATE REMARKS
901 001[13929400011 [AtBAI2IA{(TE4)  [OPERATOR'S MANUAL 1
901 002(13929400021 |FE=% 6 TE48 PARTS CATALOGUE , T474NC 1
901 003]14527078721 |7| SET , TYM KEY SET, TYM o

209




90| E o |12
T- e YEAR ‘w ~
FIG 902 2 2
WEIGHT o |5
TE48
7
10
J g
TE48-K-902
NOTE

210




HT

2

ol 0| E
FIG 902 A0l = ot e |
WEIGHT oo | B
TE48
WHE|E E W 2 - F & 7 & | fEQTY. |cev:s| YHTEY 5 Z
KEY NO PART NO DESCRIPTION SPEC QTY. REPAIR | EFFECTIVE DATE REMARKS
902 001[14529400011GB[ &= ol WEIGHT , BUFFER 1
902 002 (V2523614030 [AE{SZ=E35 BOLT, STUD/3 M14X30 s | |l
902 003|V4011600140 |AZ 2oty  |WASHER, SPRING M14 4 B
902 004|V3043600140 |2 & RZH{=E2E2F [NUT HEX2 M14 2 |
902 005(V2013614035 |+&S2tEE(28)  [BOLT, HEX M14X35 2
902 006[14529204001GB|9IO|E(28)  |WEIGHT,28kG | 4 -
902 007|13929609300 |%/0|E =E(365)  [BOLT, WEIGHT/365 D=14 1 o
902 008(V3043600140 [~ SZH{ERE2E [NUT, HEX2 M14 2
902 009 V4011600140 [~ =2jopy WASHER , SPRING M14 1
902 010{V4111600140 | 2tA WASHER , PLAIN M14 1
NOTE

211




FIG 903

TE48

]

2 s
YEAR

>

7

2019 |fRes

AF

yasE By #HEol
ey 228 Has

x| olAl2.
trne

1

B2 HYol e
SRijE gEL AL
§ Husya e

Pal-ireh-008-0

13

HEY B 2oy Ay
AlNE gEs AEE By
MMHEiﬁﬁHi

A

20

IE* # ¥5 =4
2 877 2SN B
4F UE EEY s
Hoh. g NE

TR

21

WOIE 24 - ZRA Helm
42 HEol ey =y &
HAZ.

23

- el B

SUGHA 2ol
My A .
- A # '] '.____; =
& - ‘;'-f'_-:.
f -
: . V]
- - ; Y,
f: =
.. = 2

HE, 24 HEY
2oy BHEWE @
M SHUER 48

LA TR

TR

-II.
~ X
A
: f
& -\..;
|
A :-j'_:-' b=t
=

SRl2l HEo Ued
2HI Y= HasX
CHJAIRZ.  reacomee

22

A%
NN B BN uE B S
| wuit BHE WA §EE ﬁ‘r' 'F
| mme 7 aEn BReR ;
pug Buna Syug £EE0 vy
s R
B R Fe W

2 A g4 EAd4

R4

ik
e EEE
A3 lxazadgisy

L8 | pe staied gpgid

gt f-ip

o0 = gy
———

17

18

°l5 ¢

|

o | FEE AL H, WA
V9 | e 8571 w2H HEE
RiME AR R 2l

L

11

e ————

| 2E= =XRY
| ZRe ASsHAI2 |

——]

N

WESH AERE SyR SBE BI
& BEE UEE BEg e Mios
T EETE Ewl IR s8g
W b e

38

Temm wmmey

NOTE

212




AT
FIG 903 ctE e | &
P1 & a0
TE48
WL £ Z & 2 ¥ F & 7 2 | 30Ty, |2ev:| dEEEY | 8 I
KEY NO PART NO DESCRIPTION SPEC QrTy. REPAIR | EFFECTIVE DATE REMARKS
903 001{17689100240 |=pd |, F2o|/£= 87| LABEL , CAUTION MUFFLER 1
903 002 (13019041130 Erﬁ“ TYM(35)  [LABEL TYM(35) : 2 _
903 00314579010030 |2} (2l5 72 LABEL , HYD REMOTE . |
903 006|17689100060 ar%, T/AETE  |LABEL, WARNING DIFF 1 ; ' '
903 007 16329040020 |eje =pM /2|~ LABEL , CAUTION GREASE )
9!]3 ﬂ{}B 17689100231 | E}%}TJ—’F—-?—IMEI& LABEL,CAUTIONTREATMENT| | 1
903 009]17689100020 |2i# | 24 1/m}2 LABEL , WARNING PARKING | 1 '
903 01017689100070 (2} 24 T/=20[3  [LABEL, WARNING BREAK 11
903 011]17689100010 |28l 2 D/2 & |LABEL WARNING SUB SHIFTER :
903 013]17689100050 |2t K 2 T/%17|22 [LABEL WARNING FIRE| R
903 014]16449040030 |2t (2 Etel) LABEL , ROTARY 2 _
903 015[14659020071 |2}, %2 /&tei7| 5 &t |LABEL, ATTACHMENT JE
903 017(17689100030 |2k K Z /87|72t LABEL , WARNING EXHAUST | :
903 018[17689100120 |2t | ZFo|/m LABEL, CAUTIONFAN | 2 N
903 019[17689100130 |2h8 , #I&/PTO LABEL , DANGER , PTO | 1
903 020 1?5891{][]14{} eidll /740l LABEL , WFHF{NING DRﬁ.W 1
9{}3 021[17689100150 |2i¥ , & 3/2iC|of E{7Y |LABEL, wnamnemmmo& 1 ]
903 022[17689100160 [2h# , 918 /5SS ZA| |LABEL DANGER, RIDING 1
903 023/17689100180 |2b L Z§T/ROIE  [LABELWARNING WEIGHT 1 -
903 024[17689100210 [2hel , HT/A2FE  [LaseL, warniNG THROTTLE | 1 '
903 025(17680200050 |24l , 3| 2/XIS DA [LABEL,DIFF 1
903 026 15139{]300_59_'i5m'5.{ﬂ} LABEL , PORT 1 B
903 027[15189030070 | = =0t3(B) LABEL , PORT i 1
903 0291768910190 [2}2  Z /ot =  [LABEL, WARNING BELT| 1
903 030[13929020060 |2+ (PTO) LABEL , PTO ' { |
903 031]13929010010 |7|Z% % £+H(ROPS/TE48) [LABEL , ROPS/TE48 1
903 032[13929020410 [Qil %l o @t LABEL , ENGINE : 1 -
1903 033[14101201100 |=tdl =X FEHF  |LABEL, ULTRALDWSUFUR 1
903 034(13929010041 |2t , DU (TE48) [LABEL MODEL NAME(TESS)| 2 1
903 035(17689100170 |aie , Fof/otA LABEL , CAUTION SAFETY| N N
903 036]12009430041 [awDota LABEL . 4WD 1 i
903 037/13929200010 |2 , 3|S/Xt%5E  |LABEL, SPEED 1
903 0381768910040 |2} K ZD/AEW S  [LABEL WARNNGSTOPVALVE| 1
903 039[14449040040 |SRrZEB0ta  [LaseL. HvorauLic conTROL 1
903 040[14949010070 |epet (=) LABEL, SHIFT S _ i
903 041]17729100080 =t | %‘.T'.@E LABEL.WAHNINGTILTINGJ 1
903 045(14520201120 |24 |, 2lsia LABEL , REVERSE 1
903046 |14726400010 oS4 (S a0 3) [SEAL, HANDBRAKE | 1 B B
NOTE

213




ot

e
YEAR

P2
FIG 903 LABEL -
TE48
!
8
s S/ | A\
57 el P
4 :
3 i
.Ei
L
1
40 ON
T 4
g (P) D

[ vmm mwo meu

| Bl RSN PN L3R B t-f-

[ H
EESMiawl UF LON RERRE W
o bt b

HE BRE WRI E54 R '.;
N U B B2 BE
TR AWE TR BeuE

bb de s on

R EM= ZyN &
| )= '-_.'Iﬂll!]!

{
|
el Fwde =0 2nomo Tl g
o
|
!

9

41

10

[ROTARY]

14

26 27

PIOBS UO1E A E= BNS NE
it
m 1 PIORY MM B A= EE 7iMa
8iX] Sl
L POl MENG GEas SF Bus
FUAL F PO SHEMHE BD S

I oRgArg,

Lt S niinl

19

45

36

NOTE

214




HE

FIG 903 L:FB%EL e |2
019 | BRET #
TE48

S| F & & £ . ¥ F & ~ | 7 F | rEory. |cevs| EEEY | # =2
KEY NO PART NO DESCRIPTION SPEC QrYy. REPAIR | EFFECTIVE DATE REMARKS
903 00117689100240 (2pH | F2|/2 g7 LABEL , CAUTION MUFFLER 1

903 002(13019041130 |2, TY (35) LABEL, TYM(35) _ 2 B
903 003 |14579010030 a}ﬂ{ilTwa.:l LABEL,HYDREMOTE | | 1 |
903 006(17689100060 |2kl , ¥ D/XtS D%  [LABEL, WARNING DIFF 1 _
903 007 [16329040020 E}%,:Mf:al LABEL , CAUTION GREASE 2 .
_gﬂauﬁﬁa 17689100231 |2hel F2|/4 2 LABEL . CAUTION TREATMENT | 1 a
903 0017689100020 |2bel | 24 1/mZl LABEL , WARNING PARKING 1 N

903 010(17689100070 |2t HAn/=280|13 LABEL , WARMNG B-REAK 1

903 011(17689100010 |B#l , Z /S04  |LABEL, WARNNG SUB SHIFTER 1

903 013[17689100050 |2be , 2 D/%17(2fZ |LABEL. WARNING . FIRE| 1 i 1

903 014[16449040030 |2 (2 Et2) ~ |LABEL, ROTARY | 2

903 015[14659020071 |2, 3| 2 /%te17| S5t [LABEL , ATTACHMENT EIN '
1903 017[17689100030 |24 | 24 11/b{77}A  LABEL. WARNING EXHAUST 1 '
903 018[17689100120 |ape | ZFof/m |LABEL CAUTIONFAN | 2 B )
903 019[17689100130 |24 , ®I8/PTO  |LABEL,DANGER,PTO | 1

903 020[17689100140 |ab# , ZT/7491  [LABEL, WARNING DRAW 1| '
903 02_1 17689100150 |2t 2 1 /2} &I_mj E{74 |LABEL , WARNING RADIATOR 1

903 022(17689100160 |2b&l , /& /S& =X |LABEL, DANGER,RIDING B 1
903 023[17689100180 [2i#! . Z T /YO|E  [LABEL, WARNING WEIGHT| 1

903 024(17689100210 |2t , Z4D/A2E  |LABEL. WARNNG THROTILE 1

903 025(17689200050 |2t | #|3/AHS D&  |LABEL, DIFF N

903 026(15189030060 |= =0}z (A) LABEL , PORT ' 1

903 027[15189030070 |z =o0t3(B) LABEL , PORT 1

903 02917689100190 |2h#l , 24 T/oHM9 =  [LABEL , WARNING BELT 1 _
903 030{13929020060 |ab&(PTO) LABEL . PTO | " 1

903 031(13929010010 |7|% % I+(ROPS/TE48) |LABEL ,ROPS/TE4S | 1

903 032|13929020410 ot 71 LABEL , ENGINE 1
903 033]14101201100 "awg  EX SRR [LABEL. ULTRALOWSUFUR| 1

903 03413929010041 |2f#l 2SI %(TE4B) |LABEL. MODEL NAVE(TESS) 2 I

903 035[17689100170 [2h& , Fof/oHd LABEL , CAUTION SAFETY 1
903 036(12009430041 |4wDot3 LABEL . 4WD N 1 _ B

903 037[13929200010 |24# , #|Z/A%E  |LABEL, SPEED B 1 B

903 038[17689100040 [2j#l K ZT/AEWE  [LABEL, WARNING STOPVALVE| 1
_9&3-039 14449040040 T2 EE0I3 LABEL . HYDRAULIC CONTROL 1 N

903 040 (14949010070 |2l (i) LABEL , SHIFT B 1

903 0411729100080 [2be 1 /EE LABEL . WARNING TILTING 1 N
903 045[14529201120 |24 | 2lef2 |LABEL REVERSE | 1 '

903 046 14726400010 [2+S4 (8= =2{0|3) [SEAL, HANDBRAKE 1

NOTE

215




&l ENGINE
AFAl CHASSIS

— i ———————————— —————————— — e ————— — — ———— — — — — — S — — m— —



i

ENGINE |

KEY NO PART NO
104 030 22117-120000
116 042 22127-080000
103 013 22217-080000
107 013 22217-080000
107 015 22217-120000
115003 22217-120000
104 | 028 22242-000190
112 004 22272-000050
104 012 22312-040100
109 009 22312-060080
109 014 22312-060080
109 016 22312060080
103 001 22312-080160
103 014 22312-080160
108 003 22312-080160
101 006 22351-030010
107 005 22512-070140
108 008 22512-070140
114 006 | 23000-013000
111 060 23000-022000
111 061|  23000-025000
113 023 |  23080-010000
110 030 23080-020000
104 042 |  23080-021000
101 025 23414-080000
(102 014 23414-080000
110 038 | 23414080000
110 023 23414-100000
110 034 | 23414-100000
111 044 23414-100014
111 042 |  23414-160000
103 005 23490-140002
101 023 23871-010000
104 053 |  23871-010000
101 010 23871-020000
106 008 23871-020000
101 011 23871-030000
(110 022 23887-100002
107 020  24101-060064
108 038 24104-063024
108 004 24190-080002
100 018 | 24190-080002
104 034 24311-000140
109 020 24311-000140
102 016 24311-000160
103 006 24311-000160
102 008 24311-000320
104 044 24311-000320
110 020 | 24321-000600
104 057 24341-000160

KEY NO PART NO
111 014 24341-000280
102 026 24341-000500
108 037 26013-080302
116 049 26013-080302
110 018 26106-060122 |
110 = 031 26106-060182
(103 009 |  26106-080122
110~ 035 | 26106-080122
104 046 |  26106-080162
[ 107 007 26106-080162
109 019 26106-080162 |
[ 110 009 26106-080162
112 008 © 26106-080162
114 003 26106-080162
117 010 26106-080162
111 | 038 26106-080182
110 019 26106-080202
117 006 |  26106-080202
102 020 26106-080222
17 011 26106-080252
103 018 26106-080302
105 003 26106-080302
111 029 26106-080302
110 008 26106-080352
102 024 26106-080502
103 010 26106-080502
11 019 26106-080552
[ 102 021 | 26106-080602
111 020 |  26106-080602
109 021 26106-080652
114 004 26106-080652
[ 109 022 | 26106-080752
[ 102 023 26106-080852
102 022 26106-080902
106 004 26106-080952
116 036 26106-081052
103 011 26106-081202
117 008 26106-100302
[ 101 026 26116-080122
102 019 26116-080162
103 012 26116-081202
112 007 26116-100162
103 003 | 26116-100202 |
102 012 26216-080162 |
106 005 26216-080252
[ 117 004 26216-080252
105 004 26216-080352 |
106 003 | 26216-080652
115 002 26216-120302
113 025 26367-060002

2019
KEY NO PART NO

102 018 |  26367-080002
102 025 26367-080002

[ 105 005 26367-080002
106 007 26367-080002
112 009 26367-080002
[ 117 003 26367-080002
110 005 26450-060252

[ 104 035 26587-040102
116 037 26716-080002
107 016 26716-120002
115 004 26716-120002
104 027 | 26921-080102
101 009 27231-500000
104 008 27241-220000
104 009 27241-220000
101 007 27241300000
104 007 27241-400000
104 025 “AF02110000E4
111 062 CEE2080000A4
114 005 EA00000173A
(110 [ 12 EA000002818A
110 015 |  EA00000309A
110 016 |  EA00000310A
(102 005 EA00000413C
102 004 EA00000527C
(111 028 EAO0000543A
[ 113 | 001 EA00000642A
(113 022 EA00000700A
107 008 |  EA00000848B

[ 115 005 EA00001492A
112 003 EA00002101A
(110 014 EA00002853A
111 036 | EAO0002854A
111 037 |  EA00002855A
(110~ 013 L EA00002900A
111 023 | EA00003004A
104 047 EAO0003012A
115 001 |  EA00003037C
117 002 EA00003136A
117 007 EA00003137A
114 002 EA00003140B
106 001 EA00003142A
117 009 EA00003192A
104 002 EA00003238A
104 001 EA00003239A

[ 118 002 EA00003291A
(118 001 |  EA00003312A
[ 110 032 ~ EA00003503A
110 027 EA00003504A
119~ 001 EA00004107C

219



KEY NO PART NO
117 001 | EA000041158
116 001 EA00004170A
11 021 'EA00004415A
110 017 EAQ00004647A
102 010 HA02110000B4
104 013 HA03070000A4
104 051 |  HA03180000B4
104 033 HA0352000084
(108 019 |  HA07070000A2
108 028 |  HAOB070000A4
110 033 HA09220000A4
110 021  HA09250000A3
111 034 HA10670000A4
102 009 ~ HC01230000C4
102 007 HC03470000B4
104 043 |  HCO03470000B4
104 056 | HC0372000084
11 032 HC09160000B4
103 019 HF01470000A4
104 026 HH05280000A4
107 001 |  HHO8060000B4
107 010 HH08120000A4
108 014 HH09090000A4
111 043 |  HH12190000A3
111 041 | HH12210000A3
107 018 |  HKO02340000B3
107 017 HK02350000A4
104 045 |  HKO03530000A4
(104 018 HK03680000B4
111 035|  HK10030000A3
114 001 HK13010000C2
113 018 HK13440000A4
113 019 |  HK13450000A4
116 043 |  HK15170000A4
108 027 HK27150000A4
110 025 | HL03210000B4
102 003 HM02380000A4
101 012  HM23030000A4
116 035|  HN21240000A4
116 038 HN41020000A3
110 028 | HP09350000A4
101 003 HRA01001028B3
101 004 HRA0100103B3
101 005 | HRA0100104A4
101 008 HRA0100108A4
101 001 HRA0100111B9
101 014 HRAD100200A9
101 036 HRA0100200A9
101 017 |  HRA0100300A9
101 039 HRAO100300A9

KEY NO
101 021

101 027
101 028

101 _ 002
102 001

102 011

103 002 |

103 004

103 008 |
103 016

104 003
104 004
104 005
104 006

104 011 |

103 007 |  HRAO300700A1

~ HRA0301401B2

~ HRA0400103B4

104 010 |

104 015

[ 104 016 |

| 104 017
104 019

[ 104 020 |

104 021

104 022 |

104 023
104 024

104 029

104 031 |

104 032
104 036

104 038
104 039
104

104 037 |

040 |  HRA0404000A4

105 008

[ 104 041 |
104 049

| 104 050 |

105 002

117 005

107 002
S

107 004
[ 107 006 |

| 107 009
107 012

| 112 010
108 002

106 002 |
106 006 |

003 |

~ HRA0800101D0

PART NO

HRA0100500A4
HRA0100700A4
HRA0100800A4
HRAO103101A0 |
HRA020010DC2 |

HRA0201100A4 |

HRA030020081
HRA0300400C0

HRA0300800A4

HRA0400102B4

HRA0400104B4

HRA0400105B4

HRA0400300A4

HRA0400700A4
HRA0400800A4
HRA0400900A4
HRA0401100B2
HRA0401200A4 |
HRA0401300A4

HRA0401400A4 |

HRA0401500A2

HRA0401600A4 |
HRA0401800A4 |
HRA0402300C0 |
HRA040240083
HRA0403600A4

HRA0403700A4
HRA0403800A4 |
HRA0403900A4 |
HRA0404000A4
HRA0404100C3

HRA0404900A4 |

HRA0500200A3 |
HRA0600200A3 |
HRA0600700A
HRAO600700A4 |
HRA0700200B4
HRA0700300B9
HRA0700302A3
HRA0700304A4
HRAO700600A3
HRAO70080DB3 |
HRAQ702100A4

220

KEY NO PART NO

108 001 HRA080010KD9
108 005 HRAO800200A3
108 007 'HRAO800400A3
108 013 HRA0B00800A4
(108 021 |  HRAO801300A9
108 022 HRA0801301B1
108 023 |  HRADB01302B9
108 024 | HRA0801303A4
108 025 HRA0801304B4
108 026 |  HRA0D801305B4
108 029 HRA0801600A9
108 030 |  HRA0801601B2
[ 108 034 |  HRA0801602A4
108 033 |  HRA0801603A4 |
(108 035 |  HRA0B01700A3
108 016 |  HRA084000DB9
108 017 |  HRA084001DAT1
109 001 |  HRA1000100A1

[ 109 002 HRA1000101A9
109 004 HRA1000102A3

[ 109 003 HRA1000109A0
(109 005 |  HRA1000200A9
109 006 |  HRA1000201A3

[ 109 007 HRA1000202A4
109 012 HRA1000202A4
109 008 | HRA1000203A3
109 015 HRA1000204A3
109 010 HRA1000300A9
109 011 HRA1000301A3
109 017 |  HRA1000500A4
(109 023 HRA1000700A4 |
110 002 HRA1100100A2
(110 001 HRA1100109A9
110 003 HRA1100112A3
(110 004 |  HRA1100600A4
110 007 HRA1100800A2
110 011 |  HRA1100900B3

[ 110 010 HRA1101000A4
110 026 |  HRA1101800A3
111 018 | HRA1200200A3
[ 112 001 |  HRA130010DB1
112 005 |  HRA130020DA4

[ 112 006 HRA130030DA4
(112 002 |  HRA1300600A4
113 013 HRA150050DB0
113 014 HRA150060DB0
[ 113 015 'HRA150070DB0
113 016 HRA150080DB0
113 017 HRA1500900C3
113 024 HRA1502400C4




KEY NO PART NO
113 010 HRA150260084
113 011 HRA1502700A4
113 012 HRA1502800A4
116 044 HRA1801300A4
107 019 HRA4000300A3
102 006 HRC0200402B4
103 015 HRC0300800A9
103 017 HRC0300802A4
108 015|  HRCO0801000A4
110 036 HRC1101900A3
110 037 HRC1102000A4
111 040 HRC1204000A4
105 001 HRC7000900A1
108 036 HRC7001500A3
110 006 HRD1100700A4
110 029 HRF1105000A4
110 | 024 HRT0300500A4
108 011 | HRU002010082
101 013 HRU0100105A3
101 020 |  HRU0100400A2
107 011 HRU0700700A4
116 039 RR15170000A4

KEY NO

KEY NO

PART NO

e —

221




CHASSIS |
KEY NO. PART NO.

[205 009 10011162400
411 010 11103062000
701 022 11106024100
701 020 [ 11106024210
802 001 11106685001
704 058 11616510210
308 002 11644012300
904 036 12009430041
609 004 12305180020
204 013 12341112231
412 006 12363201000
412 007 | 12363202001
309 025 12381040050
413 012| 12383240010
413 006 12383240020
413 033 12383240030
413010 12383240040
413 008 | 12383240050
304 032 12383270000
304 031 12383272000
309 001 12384043310
612 022| 12385142200
612 023 12385142300
707 001 12386112000
705 030 12386400011
503 002 12394125100
405 025 12412090020
612 | 00 ] 12505240060
612 019 | 12505243500
612 01003 12505245330
302 001 12621002020
204 001 | 12621116200
204 002 12621122100
402 003| 12621302000
402 00302 12621302010
402 00301 12621302100
301 021 12621330001
301 016 | 12621333201
303 016 12623283100
303 017 12623283100
309 006 12624052300
309 005 | 12624052400
309 003| 12625103400
705 037 | 12626010200
405 027 | 12632090340
417 006 | 12632152000
405 020 12632210020
405 026 | 12632210070
405 031 | 12632211010
405 021 12632211040

KEY NO. PART NO.
410 017 12633000002
202 026 | 12651040300
| 410 020 13003180031
410 021 [ 13003180040
410 019 | 13003180060
| 410 024 13003180070 |
410 004 13003180152
| 410 023 13003180200 |
40 028 13003181202
401 012 13012011110
703 015 [ 13012060070 |
703 013 13016020010
704 044 [ 13016060020
704 012 13016060030
704 039 13016061300
702 038 13016202060
904 002 13019041130
| 404 | 009 13022250030
409 011 | 13022250030 |
414 024 13022250030
45 016 13022250030 |
416 003 | 13022250030
704 045 13056562000
(701 025 | 13151112011 |
310 00203 13154063200
| 310 00303 13154063200
803 010 | 13156642202
805 003 [ 13266212003
609 028 13267060022
703 014 | 13377210020 |
205 006 | 13424020060
804 008 | 13424020060
805 005 13424020060 |
804 003 | 13606642401
309 024 13731210010 |
204 008 | 13764020030 |
204 014 13764020030 |
804 009 | 13764020030
309 009 | 13804052701 |
309 008 13804052801
308 009 | 13806031010
805 006 | 13806682202 |
204 026 | 13811113100
708 012 | 13816264100
705 036 | 13816312600
804 011 | 13816683600
308 014 | 13817072100
(205 002 [ 13821162100 |
414 022 13822442400
501 007 13824100010

222

KEY NO. PART NO.
308 010 [ 13826031020
701 026 13831030500
701 029 | 13831030600
| 701 007 13831030700
701 008 13831030800
202 011 | 13831040300
202 012 13831042100
202 014 13831042200
204 028 13831113200
705 016 | 13831162200
201 003 [ 13831210010
201 006 13831210020
201 004 | 13831211100
| 201 008 | 13831211200
| 201 001 13831221100
201 00101 13831221110
201 00102] 13831221120
201 00103 13831221130
| 204 022 13831410010
204 029 | 13831410020
204 031 13831410030
202 020 13831510010 |
202 021 | 13831510020
202 017 | 13831510030
202 003 | 13831510400
701 042 | 13831811300
415 014 | 13832442400
308 001 | 13834012100
401 003 13834121050
608 004 | 13835062200
702 051 13836015500
803 008 13836031040
702 042 | 13836202410
702 050 | 13836202430
702 047 13836202440
702 045 13836202500
702 046 | 13836202600
801 007 | 13836502000
801 004 | 13836503000
(804 007 | 13836642100
705 032 13836802100
| 308 008 13837553300
803 001 13856602100
| 614 001 13871120090
601 001 | 13875103100
| 409 008 13922540020
409 021 13922543500
409 003 | 13922543530
409 017 13922543600
409 031 13922552100




KEY NO. PART NO.
409 041 13922553100
409 049 13922730010
409 014 13922730060
612 007 13925142100
[ 612 00701 13925142110
612 00801 13925142110
[ 612 00703 13925142120
612 00803 13925142120
612 | 008 13925143100
803 007 13926031030
804 001 13926683000
904 031 13929010010
904 034 13929010040
904 030 13929020060
904 032 13929020410
904 037 13929200010
901 001 13929400010
901 002 13929400020
301 011 14041200080
303 012 14041200080
303 023 14043120060
303 026 14043120060
601 002 14045030060
204 009 14046210300
309 026 14046210300
503 024 14051060030
904 033 | 14101201100
301 013 14111230050
611 003 14115080150
612 010 14125245300
612 01001 14125245310
[ 612 01002 14125245320
612 01004 14125245340
611 016 14132420050
310 003 14134074200
705 010 14141170050
701 019 14143120020
402 008 14151210090
502 017 14152050160
400 001 14211340190
613 009 14215020020
705 003 14216020051
501 005| 14251320150
501 009 14251320150
502 016 14254310080
(409 005 | 14254330180
416 012] 14256210040
701 046 14256210040
704 020 14256210040
704 033 14256210040

m—

KEY NO. PART NO.

708 013 14272010160
| 502 007 14273010050
41013 14273170040

501 014 14273170040

47 003 | 14276010030 |
309 016 14321200040

402 007 14321200040

301 018 14322420010
303 009 14322420010

47 007 14322420010

614 007 14322420010
705 004 14326160020

804 006 14326210061

704 029 14326510210
701 045 14441010161

706 014 | 14441010161 |
804 010 | 14441010161 |
613 001 14443140091

304 025 14443272021

609 013 14444080062
(503 022 | 14444120090

612 02607 14445140051

702 006 | 14446010150

904 039 14449040040

408 018 14462162180

307 007 | 14473172610

307 009 | 14473172630

307 008 14473172640
307 013 14473310010

307 012 14473312141

306 008 14474170010

306 007 14474172100

405 007 14482092100

417 004 14521170040
402 021 14521302150

405 023 | 14522090340

309 002 14524054002

310 001 14524070081 |
202 013 14526210301

704 041 14527023300

705 012 14527060010

706 010 14527062200

803 015 14527078550
803 019 14527078702
901 003 [ 14527078721

904 045 14529201120
803 014 | 14537072501

701 048 14541063050

310 00301| 14544364200
612 02603 14555140251 |

KEY NO. PART NO.
402 006 14572100030
405 015 14572220020
| 405 012 14572220050
405 013 14572220060
407 012 | 14572410010
407 010 14572411010
| 407 009 14572411022
| 407 005 14572412300
406 004 14572420021
(303 031 14573282200
303 032 14573292101
| 708 007 14575104002
804 014 14576640010
904 003 [ 14579010030
302 003 14581212000
302 004 14581212100
402 001 14601210050
302 005 | 14601212200
| 407 004 14602130030
408 017 | 14722212010
408 015 14722212020
408 009 14722212040
408 013 14722212070
408 016 14722212090
308 004 | 14724010052
309 022 14724040201
309 012 14724042401
609 014 14725100100
612 00705 14725142560
61200805 14725142560
609 01201 14725182100
| 609 01201 14725182101
| 609 01203 14725182210
613 008 14725200021
| 704 006 14726071101
706 016 14726400010
| 904 046 14726400010
| 609 012 14835182000
| 609 012 14835182001
502 020 14884110090
| 704 017 14885251100
609 026 14944050100
609 017 14945104701
609 017 14945104702
707 008 14946082200
705 002 14946300021
| 904 040 14949010070
708 010 | 15006210111
502 018 15024320020
401 013 15134080020

223




KEY NO. PART NO.
602 014 15184322500
804 005 15186213200
904 027 | 15189030070
301 003 15241220010
303 005| 15241220010
409 019 15242360050
307 010 15263202041
307 014 15263202050
707 009 | 15276040020
205 003 15601160083
301 012| 15601320011
303 013 15601320011
301 009 15601320073
303 030 15601320073
405 024 15602080224
414 006 15602231600
409 007 15602231610
614 003| 15602870023
304 026 15603102011
414 019 15603142910
608 018| 15603160025
306 003 15603200010
604 016 15605070070
308 007 15605110054
608 001 15605110054
610 006| 15605150031
612 025| 15605250030
612 016 15605260014
804 202] 195606642500
803 012 15616743300
604 012 | 15640040001
609 01202 15640090001
405 033 15642160041
408 011 15642212050
408 012 15642212060
408 014 15642212090
409 018 15642730052
409 016 | 15642730072
409 022 15642730082
201 002 15645100100
612 02606 15645220011
612 02605 15645220020
204 018 15721022100
708 004 | 15966250010
204 010 15991040050
309 013 16001200080
202 001 16003302100
| 505 014 16004340040
904 007 16329040020
408 010 16342212050

KEY NO. PART NO.
405 030 16492092001
611 005 | 16495301000
612 02601 16505245510
612 02602 16505245520
612 02604 16505245530
804 016 16586652000
301 008 16601220020
303 028 16601220020
704 005 16606070031
705 005 16606300021
705 034 | 16606510210
607 002 16700070000
[ 411 012 16701015001 |
705 009 16701162101
402 017 16701300010
01 07 | 16701333101
405 006 | 16702090021
405 011 | 16702110013
403 003 16702110133
402 011 16702121012
402 012 16702121023
405 010 16702130031
405 003 16702131021
405 008 | 16702131033
| 405 002 16702142010
#4701 16702150014
402 014 | 16702160090 |
403 008 | 16702161011
403 008 | 16702161012
408 004 16702171041
418 010 16702190060
408 001 | 16702191021
403 009 | 16702191050
408 006 | 16702200041
405 02801 16702210150
405 03201] 16702211020
405 028 16702211500
405 032 | 16702211900
| 405 02802 16702211910
405 03202 16702211910
408 003 16702212000
408 008 16702212030
(414 026 | 16702230300 |
409 028 16702230371
(414 016 | 16702230371
415 021 16702230371
416 005 | 16702230371
418 004 16702230371
414 | 029 ] 16702232001
414 013 16702233500

224

KEY NO. PART NO.
(414 012 16702234300
| 414 018 16702240051
414 011 16702240060
414 020 16702244105
(414 017 | 16702244202
| 414 009 16702244300
| 416 001 | 16702250060
416 007 | 16702252000
416 011 16702252301
416 010 16702252500
407 008 16702410020
406 005 16702421010
415 019 16702430021
415 001 16702432002
415 002 | 16702432102 |
409 025 | 16702432001
415 003 16702432201
415 005 16702440021
409 030 | 16702440070
415 010 | 16702440070
| 415 012 16702442105
409 024 | 16702542102
409 023 16702555102
404 006 16702610023
| 404 004 | 16702610042
407 013 | 16702611011
407 002 16702611030
406 006 16702611301
406 00601 16702611311
| 406 00602 16702611320
48 003 | 16702622103
410 030 16703002012
[ 410 026 16703002020
407 015 | 16703020040
418 001 | 16703122103
410 015 16703180080
| 410 016 16703180090
407 017 | 16703180100
407 018 | 16703180110
407 023 16703180120
(407 020 16703180130
410 007 16703180161
(410 032 [ 16703180171
410 031 16703180181
(410 012 | 16703180191
410 014 16703180511
|40 022 16703180521
410 001 16703192205
[ 413 005 16703230012
413 030 16703230024




KEY NO. PART NO.
304 023 16703270011
304 024 16703270021
304 030 | 16703270030
304 028 16703270040
304 017 16703270090
304 020 16703272030
303 02| 16703282302
303 008 16703292501
307 004 16703312100
307 005 16703312300
503018 16704020020
309 004 16704052201
309 021 16704052701
310 002 16704074103
502 011 16704110060
502 022 16704110121
502 002 16704112001
502 003 16704112010
502 004 16704112110
502 019 16704112120
504 009 16704130010
504 010 16704130020
505 003 16704130050
505 008 16704130060
504 014 16704130080
505 004 16704130100
306 005 16704172000
306 010 16704172300
502 005| 16704310031
503 014 16704310040
502 008 16704310160
502 006 | 16704320020
504 012 16704320030
502 009 16704320050
505 006 16704330180
503 015| 16704332101
503 01502 16704332220
504 002 16704340020
504 007 | 16704340030
504 015 16704340040
505 020 | 16704340070
505 012 16704340080
505 018 16704340150
503 007 | 16704362201
503 00702 16704362221
| 310 00201 16704363201
606 005 16705010030
602 008 16705010110
606 001 16705011201
605 001 16705022200

KEY NO. PART NO.
604 001 16705022300
604 020 | 16705030030
604 004 16705050060
608 006 16705060010
608 009 16705060020
608 008 16705060030 |
| 608 005 16705060051
607 004 16705060060
| 608 016 16705062301
607 005 16705062400 |
611 011 | 16705080890
609 005 16705100030
609 015 16705100100
609 016 16705104201
603 006 | 16705104400
609 007 16705104500
609 021 | 16705105000
611 002 16705125100
611 009 16705125201
612 00702 16705142510
612 00802 16705142510
603 008 16705152330
708 011 16706260012
706 024 16706310011
204 006 16706642301
709 001 16707027006
505 021 | 16709510080
204 003 16731112130 |
611 006 | 16735080201
611 012 16735080941
612 001 16745240300
705 008 | 16756300010
205 020 16791220010
409 036 16992190102
308 003 16994011990
308 00201 16994012020
609 020 | 16995304000
603 025 16995304000
204 007 16996210370
705 006 16996300200
705 007 | 16996300210
205 021 16997021960
| 204 016 16999052300
| 503 006 17131049210
602 010 17131049210
204 027 | 17401117300
303 001 17403292200
| 609 011 17405100011
702 041 17406202420
702 043 17406202901

KEY NO. PART NO.
702 030 17406203900
702028 17406524001
702 027 17406525001
611 004 17407362300
704 040 17687023401
904 011 17689100010
904 009 17689100020
904 038 17689100040
904 013 17689100050
904 006 17689100060
904 010 17689100070
904 035 17689100170
904 008 17689100231
904 041 17729100080
(410 010 | 17973030420
503 004 17994360221
602 009 | 17994360221
(502 014 17994420060
609 027 17995010210
603 003 17995020030
604 00602 17995030070
| 604 006 17995031000
604 011 17995031500
605 006 | 17995040121
605 007 17995040130
605 012 17995040131
605 009 17995040150
605 010 17995040160
605 011 17995040170
605 005 | 17995041100
605 008 17995041400
602 006 17995050090
607 001 17995050100
(606 003 | 17995060050
606 007 17995060061
| 205 007 17995060150
608 011 ] 17995070170
| 608 012 17995070180
608 014 17995070200
| 608 015 17995070211
608 017 17995070270
611 017 17995080951
611 013 17995080960
614 006 18025070702
202 025 18027090160
204 030 18027090160
202 019 18027090400
609 002 18027090400
[ 610 005 18027090400
202 016 18027090500

225




KEY NO. PART NO.
310 000 18364075000
701 016 18366024300
702 053 18366200020
204 033 18501044100
805 001 18716641110
503 005 19021024300
602 011 19021024300
409 047 19027010010
702 031 19027210060
308 00202 19027322130
705 02| 19027553020
702 034 19959010010
803 021 20085312600
803 020 21124481000
202 024 21575070110
308 006| 21615250020
611 001 21615250020
201 007 34513310040
301 002 35017030080
203 005| 35602010150
204 011 35602010150
704 007 35602010150
704 054 35602010150
702 018 35605033020
703 003| 35605033020
702 029 36108010080
614 004] 36212110030
704 026 36217020030
610 010| 36313530021
201 011 36402602001
202 002 36423600080
204 004 36523102201
706 002 36576180050
303 004 36707030080
705 033| 36707030080
707 006 37371540030
602 013| 37371720090
702 019 37371720090
204 015 37481850030
612 00706 79636110030
612 00806| 79636110030
706 015| 84200001200
704 011 10526060020SR
704 056 |  10536082120NG
704 053 |  11336640100SR
413 001  12383200011M
304 019 12383270010M
[ 417 001 12622832000GB
303 020 |  12623283300GB
303 021 12623283400GB

KEY NO. PART NO.
309 010 12624042100GB
704 002 |  12656060040SR |
| 410 o018 13003180013M
301 001 13011332100GB |
704 051 |  13016062000GB
704 052 13016063000GB
706 017 13016313100GB
704 042 13016640010GB
| 613 005 13213172200G8 |
613 003 13605200012GB
701 033 |  13801712100GB
610 001 13805102401GB |
610 011 |  13805104101GB
705 001 13806302000GB
401 001 13822100011M |
501 011 |  13824102300GB
| 505 002 13824342000 |
505 001 13824342100M
| 501 001 13831021000ED |
701 001 |  13831031100GB
202 010 13831042300GB
701 028 13831052100GB
| 701 024 13831052200GB
201 013 |  13831211300GB
204 034 13831412100GB
| 204 021 13831412600GB
610 015 13831412600GB
204 024 13831412700GB
202 018 | 1383151110068
202 006 13831613100GB
701 005 |  13831613200GB |
701 014 13831613400GB |
701 049 |  13831613500GB
| 701 037 | 13831811100GB
701 035 |  13831811200GB |
201 010 | 13831811500GB
202 022 13831812100GB
409 035 |  13832552200GB |
[ 614 002 13832872200GB
610 007 |  13835104801GB
703 012 |  13836022100GB |
703 010 | 13836022200GB |
702 012 | 13836202300GB |
702 040 | 13836202800GB
703 001 |  13836204100SR
703 002 |  13836204310SR |
703 005 |  13836204410SR |
703 008 |  13836204510SR |
| 203 001 |  13921312100DD
701 003 13921811400GB |

KEY NO. PART NO.

409 009 |  13922540010M
706 008 |  13926311100SR
706 009 |  13926312100SR
307 006 14473172601MS
| 503 001 14524322000M
| 612 026 14525245501GB
612 014 14525252000GB
| 612 015 14525256000GB
414 005 |  14572230320M
306 006 14574172201MS
708 001 |  14576252101GB
| 708 008 14585104303G8
904 015 14659020071
| 613 016 | 14725200010GB
704 001 | 14726063502SR
| 704 010 14726063602SR
704 035 147770363025R
414 001 14942230330M |
| 411001 | 14942400014M
418 009 |  14942632110GB
| 707 002 | 14976312303GB
708 009 |  15004073200GB |
| 904 026 15189030060
205 001 |  16001220000GB
904 014 | 16449040030
| 706 006 |  16606062603GB
402004 | 16701210013M
402 002 16701210022M
[ 416 004 16702140012M
405 017 | 16702200201M
414 025 16702230023M
| 414 027 16702230043M
| 415 017 16702430010M
612 027 |  16703172002GB
410 008 | 16703180022M
| 410 033 16703180052M
309 014 1670320330368
503 01501  16704332111M
| 504 001 16704340010M
505 017 | 16704340130M
503 00701 16704362211M
602 001 16705010016M
603 001 16705020012M
(603 002 | 16705020020M
603 005 [  16705022100M
603 006 | 16705022100M
604 005 |  16705030050M
(709 011 |  16705143002GB
709 012 |  16705143102GB
706 001 16706312006GB

226




KEY NO. PART NO.
709 002  16707027302GB
709 003 16707027406GB
709 004 16707027506GB
704 016 |  16707035403SR
205 008 |  16791162004GB
[ 706 003 17136250030G8
303 000 17403292000GB
303 003 17403292300GB
702021 17406203010GB
| 702 023 17406203020GB
702 017 17406203101SR
702 002 17406203200GB
702 001 |  17406203301SR
702003 17406203401SR
702 004 |  17406203500GB
702 005 |  17406203500GB
702008 17406203700GB
702 009 17406203800GB
904 017 17689100030
904 018 17689100120
904 019 17689100130
904 020 17689100140
904 021 17689100150
904 022 17689100160
904 023 | 17689100180
[ 904 029 17689100190
904 024 17689100210
904 001 | 17689100240
904 025 17689200050
602 005 17995010081M
| 604 00601 1799503006 1M
611 014  17995080970M
702 054 18366017300GB
702010 1836620250068
702 015|  18386202701GB
202 005 36753302201GB
203 002 EA0004235A
805 007 EA00005847A
604 013 K2310040070
501 002 T0019010070
604 017 | V1112606040
308 012 V1122605012
608 019 V1122605012
704 057 | V1122605012
702 016 V1122608018
702049 V1122608020
702 014 V1122608040
803 016 V1222604012
401 002| V2004612100
503 010 V2004616050

—

KEY NO. PART NO.

301 004 V2013608025

301 006 V2013608030

409 037 V2013608035

605 002 V2013608050

414 004 V2013608060
809 | 019 | V2014606090

601 004 V2013608170

613 012 | V2013610030

412 010 | V2013610130

709 005 V2013612025

706 004 V2013612080 |
409 034 V2013612085

415 009 | V2013612085

309 018 | V2014612030

401 006 V2014612030

505 010 | V2014612030
706 018 | V2014612075

709 013 | V2014612160
612 004 | V2014614035

613 007 V2014614035

613 015 |  v2014614035 |
306 001 V2014616030

307 001 V2014616030

503 020 V2014616050

604 008 V2024612050
310 006 | V2024612085 |
504 005 V2024614040
| 204 | 005 V2053605010 |
309 023 V2113606010

804 013 V2113606012

805 004 V2113606012
202 007 V2113606025

701 044 | V2113606040

704 004 V2123606012
[ 704 021 V2123606012

701 010 V2123606016

702 022 V2123606016

804 017 V2123606016

702 026 V2123606025

805 008 V2123606030

805 012 | V2123606035
1302 002 V2144610030

308 011 V2163808020 |
(308 013 | V2163808020
402 013 V2173608012
309 011 V2173608016

409 029 V2173608016
410 011 V2173608016

414 015 V2173608016 |
415 020 V2173608016

KEY NO. PART NO.
(416 006 | V2173608016
47 010 | V2173608016
| 418 005 V2173608016
603 004 | V2173608016
| 604 010 V2173608016
610 014 V2173608016
613 004 V2173608016
203 004 V2173608020
205 022 V2173608020
1303 018 V2173608020
304 021 V2173608020
410 027 V2173608020
611 015 V2173608020
| 705 029 V2173608020
708 014 | V2173608020
804 015 V2173608020
204 012 | V2173608025
[ 302 007 V2173608025
309 007 | V2173608025
| 414 030 V2173608025
505 019 V2173608025
610 013 V2173608025
611 010 V2173608025
(701 038 V2173608025
203 003 V2173605030
602 002 V2173608045
607 003 V2173608045
| 610 004 V2173608050
204 019 V2173608070
410 034 | V2173610025
602 003 | V2173610030
701 030 | V2173610055
| 412005 V2173610060
406 002 V2173612030
501 013 V2173612030
612 021 V2173612030
| 704 043 V2173612030
708 006 | V2173612030
| 704 024 V2173612035
411 004 | V2173612040
| 501 004 V2173612040
503 023 V2173612040
401 007 V2173612045
412011 | V2174610050
202 015 V2183606016
701 013 V2183606016
202 023 V2183608016
4“7 012 V2183608016
501 012 V2183608016
613 002 V2183608016

227




KEY NO. PART NO.
701 027 V2183608016
701 047 V2183608016
201 012 V2183608020
202 009 V2183608020
204 035| V2183608020
610 008 V2183608020
701 004 /2183608020
701 006 V2183608020
701 021 V2183608020
701 036 | V2183608020
702 011 V2183608020
704 013 V2183608020
704 030 | V2183608020
704 031 V2183608020
705 035| V2183608020
706 011 V2183608020
707 007 V2183608020 |
201 005| V2183608025
201 009 V2183608025
202 008 V2183608025
204 023 V2183608025
701 _002] V2183608025
701 034 V2183608025
702 055 V2183608025
706 007 V2183608025
707 _003| V2183608025
704 034 V2183608035 |
601 003 | V2183608040
204 020 V2183610020
610 009 V2183610020
609 024 V2183610025
701 032 V2183610025
703 011 V2183610035
708 003| V2183612020
704 003| V2193606016
805 002| V2193606016
704 038| V2193606020
703 007 V2193606025
204 017 V2323606016
501 010 V2323606016
804 004 | V2323606016
701 015 V2323606020
701 040 | V2513408025
411 005 V2513412045
412 008 V2514410028
412 002 V2514410050
412001 V2514410060
#1007 | V2514412040
612 005| V2514414030
613 011 V2514414030

KEY NO. PART NO. ]
| 414 014 | V3002600060

701 009 V3013600060
612 00704| V3013600160

612 00804| V3013600160
1205 015 V3042600080 |
301 005 V3042600080

301 007 | V3042600080
301 010 V3042600080
400 038 V3042600080
614 011 V3042600080
701 039 V3042600080
704 009 | V3042600080
704 015 | V3042600080
704 032 V3042600080

804 019 V3042600100 |
701 031 V3042600100
703 008 V3042600100

505 011 | V3042600120
303 029 V3043600080

605 003 V3043600080
705 014 | V3043600080 |
706 013 V3043600080
412 | 004 | V3043600100 |
608 007 V3043600100
611 008 V3043600100 |
613 013 V3043600100
709 017 [ V3043600100

309 020 V3043600120
401 004 | V3043600120
411002 V3043600120

704 028 V3043600120
706 025 V3043600120 |
709 019 V3043600120

612 003 V3043600140
613 010 | V3043600140 |
306 004 [ V3043600160
307 003 | V3043600160 |
503 021 V3052600160
[ 310 00302] V3313600160 |
414 021 V3342600100

415 013 V3342600100
418 011 V3342600100 |
705 013 | V3342600100
304 015 V3343600160
310 00202] V3343600160

702 | Q07 | V3501600060
202 004 | V3802600060 |
702020 | V3802600060 |
| 703 | 004 | V5802600060

204 032 V3802600080 |

228

KEY NO. PART NO.
702 044 | V3802600080
(704 055 V3802600080
604 018 V4011600060
402 009 V4011600080
| 414 003 V4011600080
601 005 V4011600080
609 018 V4011600080
(614 010 V4011600080
701 041 | V4011600080
704 008 | V4011600080
704 014 | V4011600080
| 706 012 V4011600080
412 003 V4011600100
608 010 V4011600100 |
611 007 | V4011600100
703 009 V4011600100
| 709 016 V4011600100
309 019 V4011600120 |
| 310 007 V4011600120
401 005 V4011600120
409 033 | V4011600120
41 003 | V4011600120
| 415 008 V4011600120
[ 604 009 V4011600120 |
704 027 | V4011600120
709 006 V4011600120
| 709 014 V4011600120
| 504 006 V4011600140
612 002 V4011600140
| 613 006 | V4011600140
613 014 | V4011600140
304 016 V4011600160
1306 002 V4011600160
307 002 | V4011600160
1308 005 V4011600160
(503 011 | V4011600160
205 004 | V4111600060
301 015 | V4111600060
(701 018 | V4111600060
(701 023 V4111600060
701 043 | V4111600060
702 035 V4111600060
704 019 V4111600060
705 017 V4111600060
301 019 V4111600080 |
303 010 V4111600080
409 039 | V4111600080
(415 007 [ V4111600080
[ 417 008 V4111600080
418__ 007 V4111600080




KEY NO. PART NO.

601 006 V4111600080
614009 V4111600080

702 037 V4111600080

303 024] V4111600100

409 048 V4111600100 |
415 024 V4111600100 |
418 012 V4111600100
705 011 V4111600100 |
409 032 V4111600120

45 011] V4111600120
704 025 V4111600120 |
304 013 V4111600160
1309 015 V4111600160

612 00708 V4111600160 |
612 o0s08| V4111600160
612017 V4111600160

303 006 | V4111600200

410 009 | V4111600200

704 018 V5001920015

| 205 005 V5001920020 |
301 014 V5001920020
303 025 V5001920020

1303 027 V5001920020
417 009 V5001920020

| 705 018 V5001920020

301 020 V5001925020 |
303 011 V5001925020 |
614 008| V5001925020 |
701 017 V5001925020
702039 V5001925020

| 612 00707 V5001930200

| 612 00807 V5001930200
| 415 004 V5111006036 |
416 009 | V5111006036
1310 005 V5201010020 |
401 008 | V5201010022

406 001 V5201010022

411 006 | V5201010022

412 009 V5201010022 |
414 002 V5201010022
602 004 V5201010022

| 504 004 V5201012020
1302006 V5211008016

501 003 V5502040093

[ 409 040 V5601600008

[ 415 006 V5601600008

418 008 V5601600008
612 018| V5601600016
502012 V5801403025
502010 V5801405025

KEY NO. PART NO.

409 020 V6544354026

409 015 V6544404527

404 005 V6802000010

409 010 | V6802000010

414 023 | V6802000010
| 415 015 V6802000010
416 002 | V6802000010

304 027 | V6802000019

417 002 | V7041400140

309 017 [ V7041400160

614 005 | V7041400160

303 007 V7041400200

407 001 V7041400200

303 014 V7041400250

501 006 V7041400250

501 008 V7041400250

404 007 V7041400280

407 007 V7041400280

405 019 V7041400300

407 014 V7041400300

405 014 | V7041400350

405 004 V7041400400

413 004 V7041400400 |

603 007 V7041400450

405 029 V7041400500

505 013 V7041400500

504 020 V7041400600 |

414 008 V7051400250

403 006 V7051400320

402 020 V7051400420 |

404 002 V7051400470

408 019 | V7051400470

502 015 V7051400620

405 035 | V7051400720

407 016 | V7051400720

410 013 | V7051400750
413 002 | V7051400800

504 011 | V7051400800

413 009 V7051400900

505 009 V7051400900

408 007 V7051400950

504 018 V7051400950 |

605 004 V7081400060

606 004 V7081400060

608 003 V7081400080

806 006 V7081400090

608 013 V7081400090

#5 018 V7081400100

608 002 V7081400120

606 002 V7201019009

KEY NO. PART NO.
303 033 V5801405036
410 025 V5801405036
409 0% | V5801406025 |
| 414 010 V5801406025
418 006 V5801406025
410 002 V5801406032
303 002 V5801408036
410 005 V5801408060
303 034 | V5901010150 |
| 402 018 V5901012150
404 003 V6001106005
408 002 V6001106005
504 019 V6001106012
504 016 V6001106014
403 007 V6001106204
404 008 V6001106204 |
408 005 V6001106204
406 003 | V6001106207
409 050 | V6001106207
504 008 | V6001106207
| 413 014 V6001106210 |
305 016 V6001106210 |
502 021 V6001106211
502 013 V6001106212
406 007 V6001106305
403 004 V6001106908
402 019 V6041106004 |
40 029 V6041106009
410 006 V6041106011
409 013 V6041106205
| 403 002 V6041106206
405 016 | V6041106206
413 003 V6041106208
504 003 | V6041106208
505 015 V6041106208
413007 | V6041106209
407 003 V6041106304
405 001 V6041106305
405 018 V6041106305
409 002 | V6041106305
405 034 | V6041106306
409 004 V6041106306
505 005 V6041106308
407 019 V6341130207 |
407 021 V6341132207
403 010 V6544141813 |
| 405 005 V6544202612
407 006 V6544222613
405 009 V6544283313
407 011 | V6544283327
229




KEY NO. PART NO.

409 012 V7201024010
409 027 V7201024012
415 023 | V7201024012
416 008 | V7201024012
418 002 V7201024012
604 002 V7201024014
410 003 V7201024016
609 003 | V7201024018
304 014| V7201024021
402 010 V7201035022
503 012 V7201035040
604 003 V7201057070
604 015 V7201124016
610 012 V7201124020
604 014 V7201124022
609 023 V7211031045
503 019 V7211031055
503 013 V7211031080
602 007 | V7212031050
610 002 V7231020026
504 013 V7231020110
504 017 V7231020115
414 007 V7441142508
403 005 V7441203208
304 018 V7441253506
404 ' 001 V7441254708
502 001 V7441256210
403 001 | V7441304508
303 015[ V7631500000
503 00703] V7631500000
503 01503 V7631500000
303 019 V7641500000
602 012 V7801000002
505 007 | V7811600006
607 006| V7811600006
503 003 V7811600008
306 009 V9993000010
307 014 V9993000010

KEY NO.

PART NO.

KEY NO.

PART NO.

230




ENETEMQ% | _::
DNV-GL / MGMT. SYS.
S RUACDM

IS0 9001 & 14001 REGISTERED FIRM

ww.fyM.co.kr www.lYM.co.kr www.lyM.co.kr www.fyM.cokr www.lym.co.
M.co.kr www. tyﬁ?,co.ﬁfr WWW. tym.{:fa.kr wwu.r.ty!ﬁ.co.kr www.tym.co.kr




